© HAMADA

HAMADA PRINTING PRESS GO..LTD.






O

)

Q

How to use Parts
Catalog

1. Find the parts you need in the illustrations and get their code
numbers and descriptions in this parts catalog. Your order must
show : (1) figure code number (figure No. plus index No.) and (2)
quantities reguired.
For structural accuracy, we supply certain parts already
assembled into larger unit components instead of supplying
basic members individually.

2.Some of the parts are for exclusive usage and some are not.
Parts are shown in the catalog as follows :
(Example) '
7802-05001 7802= Group symbol
05= Subdivision
001= Parts code
7802-05001A A= Assembly
(Example)
“Included in 10” — This means that this particular parts is
included in the order for #10 parts.
(Example)
“(05~10)" ——— This parts is made up of #05 to #10
parts.
In addition, model numbers, rating and others are indicated.
Please refer to them when placing your order.

3.The parts which are not exclusive to HAMADA Models but
used in our all other presses are shown as follows :
(Example)
101-366 101 = Hexagon bolt
366 =6mm dia. 16mm long

4.This parts catalog has 9 groups which are composed of the
_parts exclusively used and the parts (F,D,S,C,R,HN,Eetc.)
interchangeably used on other Hamada Series Presses.

7813 Group Feed Section

7802 Group Press Section, Main Drive Section

7803 Group Ink Section, Dampening Section,
Cleaning Section

7804 Group Delivery Section

7805 Group Covers

7808 Group Plate Change System

7810 Group CE Covers

7820 Group Accessory

E Group Electric Section

5.The exploded views contained in the Catalog will help
understanding of mechanisms and will be found useful in
making simple repair.

6.Subject to change without prior notice.




Index / Bk

Q Q » Q
f — A8
' Inking Section
| 4P 2p P\ EES
Dampening Section
Plate
Crlinder
@ @ F1EB Blanket r_'—
Isl Inoression Crlinder
a 2K LK Cylinder /// o
f - \2nd Transfer t Feed Seclion
a— sed Teanstor Nowinan) 31308
YL - Crlinder . 1st Transler Crlinder
. A ain rress
Delivery Seclion xRS Section
Base Frame
o Section BRI FR Description Fig.No.
iR Paper Elevator D1001
W|ETER Paper Elevator D1002
BHAF Paper Guide D1003
HEEAE Paper Table D1004
HckE Double Sheet Detector D1005
TA—H — R T — A Feeder Head Frame D1006
Yriar 7y Vg Suction Foot Mechanism D1007
Tag— X)) Blower Nozzle D1008
AR Tay— )X Tail Guide and Blower Nozzle D1009
. . BT Feeder Valve D1010
HAHD Feed Section WSV T BRENER Feeder Valve Drive Mechanism D1011
S HCER BN Feeder Drive Mechanism D1012
INTora—F AR Pullout Roller and Guide D1013
Ay Ra—3 Skid Roller D1014
AxyRka—F Skid Roller D1015
L RFF—T ) Conveyor Table D1016
HE R R Side Lay Mechanism D1017
NHEHAR Side Guide (for Card) D1018
7B Suction and Biow Piping D1019
7 — B Suction and Biow Piping Parts D1020
TN Head Stop Mechanism D1021
B4 CEE Head Stop Mechanism D1022
A4 N Swing Gripper D1023
A EREN T Feeder Drive Mechanism D1024
A4V T EE) Swing Gripper Drive Mechanism D1025
JRBER Main Drive Mechanism D1026
F1LELIR 1st Transfer Cylinder D1027
%2, BABLF 2nd 4th Transfer Cylinder D1028
A Main Press Section| %33R 3rd Transfer Cylinder D1029
JERR Impression Cylinder D1030
= N5 Blanket Cylinder D1031
. B452 D1032
AR Plate Cylinder BacoA | D2004
. . . B452 D1033
K A TR Vertical and Lateral Register Mechanism 452 | D2006
fRE BAEQP-3P) Cylinder ON-OFF Mechanism(1P+3P) D1034
Rz Bl td (2P - 4P) Cylinder ON-OFF Mechanism(2P+4P) D1035

4=




Index / B

o] Section OB % Description Fig.No.

N « = . B452 D1036

AVRTFIUTY Ink Fountain YETY 2003

A XTI Fu—5 Ink Ductor Roller D1037

AFo—F Ink Roller D1038

. R i ArFa—7 Ink Roller D1039
AXE | Inking Section 57 o2 Ink Roller D1040
A X EMERE Ink Control Mechanism D1041

A X ERE) Ink Drive Mechanism D1042

- . B452 D1043

FHite-7EHR Form Roller ON-OFF Mechanism YT 7014

HAKEE Dampening Device D1044

. . |[fAKER Dampening Device D1045

A Dampening Section y Vave Dampening Fountain Tray D1046
BUKBRY AT b Dampening Solution Circulating System D1047

AR Ink Clean-up Attachment D1048

75—+ (1P-3P) Blanket Cleaner Unit (1P-3P) D1049

. . .| T I ) —F E (P 3P) | Blanket Cleaner ON-OFF Mechanism (1P-3P) D1050
BFE | Cleaning Section |20 3 1 op-4p) Blanket Cleaner Unit (2P-4P) D1051
75 Y —F B (2P 4P) | Blanket Cleaner ON-OFF Mechanism (2P+4P) D1052

T —T e Blanket Cleaner Pump and Piping D1053

PR ER B - kA — L Delivery Drive Shaft and Wheel D1054

PerpeshE - (K Delivery Chain Guide D1055

YT = — JVAE Delivery Gripper Bar D1056

AR A Delivery Paper Jogger D1057

Ja AR Delivery Front Guide D1058

. . —MTb—% Vacuum Wheel D1059

BERLAT Delivery Section Y AR aH — BB Paper Jogger Drive D1060
FEHEA2EER Paper Elevator D1061

BRI A S Delivery Tray D1062

IT =T — XS — Air Shower and Spray Bottle D1063

<LEWY Fork Bracket D1064

T HT— Curl Prevention Equipment D1065

LRERE Air Piping B452 D1066

EREEE Air Piping B452A D2010
o . B452 D1067

ERERERES Air Piping Parts Ba52A D2011

FANVELE(OP-S) Ol Piping (OP-S) D1068

. .. FANBEFNOP-S) Oil Piping (NOP-S) D1069

MELE | Lubricant Piping 1 e 0P-9) Grease Piping (OP-5) D1070
FYAECE (NOP-S) Grease Piping (NOP-S) D1071

B452;0LD D1072

~RyR-7L—2  Base Frame |XyR-BSE& Base Frame B452A;0LD | D2015
NEW TYPE | D1093

B452;0LD D1073

EfEH/3—(OP-S) Cover(OP-S) B452A;0LD | D2016

NEW TYPE | D1094

B452;0LD D1074

IEdEA 7 3—(NOP-S) Cover(NOP-S) B452A;0LD | D2017

NEW TYPE | D1095

N B452 D1075

XY Gear Cover iR D2018

OLD TYPE D1076

B~ | Cover Section | Label and Name Plate NEW TYPE | D1096
BAAR Paper Guide D1077

A AR Paper Guide D1078

e/ — Safety Bar D1079

L — Safety Bar D1080

Wil g Cover D1081

A= Cover D1082

— B452 D1083

7e7Is Cover B452A D2019

VAV Cover D1084




Index / Bk

oy Section R FR Description Fig.No.
E TR Tools IE Tools D1085
F 1B Accessory R Fe— Plate Paunchier D1086
B{E RV Operation Panel D1087
HIEAR Y2 R1 (Type 1) Control Box 1 (Type 1) D1088
HIHARY 222 (Type 1) Control Box 2 (Type 1) D1089
BN 2R (Type 1) Control Box (Type H) D1092
G EXH Electric Section HHEAR Y2 2 (Type ) Control Box (Type HI) D1099
kR 72 Relay Box NEW TYPE | D1100
B S (OP-S) Electric Components(OP-S) SIE?V?/ ?\((llzi giggg
B SRR 5 (NOP-S) Electric Components(NOP-S) Sé\lil ?éii giggé
P A Faba— Ry A Ink Control Box D2001
H 2 ha— L Ink Controller |A ¥zl ba— LRy X34 | Ink Control Box (Details;Old Type) D2002
AvFasba—ViEE Ink Controller D2003
FRAR Plate Cylinder D2004
&R (OP—S) Plate Cylinder (OP—S) D2005
. E ertical and Lateral Register Mechanism D2006
Rl - ELRERE Vertical and Lateral Register Mechani
EPS EXEHER Drive Mechanism D2007
. #Hzo—S8(1P.3P) Plate-retaining Roller(1P.3P) D2008
I 'y Easy Plate— 8 = P~
IR RS ch(anagsg; S;s: em) P2 a—FE(2P.4P) Plate-retaining Roller(2P.4P) D2009
LR IERE Air Piping D2010
EREREHER Air Piping Parts D2011
ayFryd— Compressor D2012
RNV e ka— LRy 2R |Operation Panel * Control Box D2013
FRAS LR EPS = _ :
] oyt Inking Section Eiiu—5&R Form Roller ON-OFF Mechanism D2014
IR ML EPS RN TN OLD TYPE | D2015
K| yke7b—a| Base Frame | Y1 'HE Base Frame NEW TYPE | D1093
EM®h/5—(0OP-5) Cover(OP-S) OLD TYPE | D2016
P NEW TYPE | D1094
B
. . . EPS & S - _ OLD TYPE | D2017
L1 a?:‘; P11k Controller  [EBA7 ¥~ (NOP-S) Cover(NOP-5) NEW TYPE | D1095
T rS— Cover Section | /3— Gear Cover D2018
Tar iy Cover D2019
T —Fa=yh Brake Unit D2020
. OLD TYPE | D3001
EfEN/—(OP-S Cover(OP-S
A/ —(OP-5) over(OP-5) NEW TYPE | D3013
E&A/5—(NOP-5) Cover(NOP-9) OLD TYPE | D3002
NEW TYPE | D3014
SR Label and Name Plate gé\?v 2?;; ggg?g
M| CE#~—# |CE ti
CE Z/3— |CE Cover Section - Safety Bar D3004
LR N— Safety Bar D3005
a=SaZ Cover D3006
VAl Cover D3007
a=YaZ s Cover D3008
TaF oy Cover D3009
HE SNV Operation Panel D3010
- o . . _ OLD TYPE | D3011
N CEBSH |CE Electric Section BB (OP-S) Electric Components(OP-S) NEW TYPE | D3016
ERIERERHNOP-S) Electric Components(NOP-S) 1(3;3 ?{(i’g gggi?




BB B % 1Y X b
STANDARD STOCK PARTS

RAFRILF 117-360 M6 X 10 117-573 M10 X 45
— 117-360.01  M6X10 117-574 M10 X 50
! E{ 117-362 M6 X 12 117-575 M10 X 55
- ; 117-365 M6 X 15 117-576 M10 X 60
|<——>| 117-365.01  M6X15 117-576.5 M10 X 60
117-368 M6 X 18 117-580 M10 X 80
Screw 117-370 M6 X 20 117-620 M12 X 20
Parts No. dx 1 117-372 M6 X 22 117-631 M12 X 35
101-315 M3 X 15 117-375 M6 X 25 117-632 M12 X 40
101-360 M6 X 10 117-380 M6 X 30 117-633 M12 X 45
101-360T M6 X 10 117-381 M6 X 35 117-635 M12 X 55
101-362 M6 X 12 117-382 M6 X 40 117-636 M12 X 60
101-362T M6 X 12 117-383 M6 X 45 117-778 M16 X 70
101-366 M6 X 16 117-383A M6 X 45
101-370 M6 X 20 117-384 M6 X 50 EEFE
101-375 M6 X 25 117-385 M6 X 55 Ty TR b
101-375. 5 M6 X 25 117-386 M6 X 60
101-380 M6 X 30 117-387 M6 X 65
101-381 M6 X 35 117-388 M6 X 70 @g ' 2
101-382. 5 M6 X 40 117-389 M6 X 75 |<____,1
101-392 M6 X 90 117-390A M6 X 80
101-406. 001 M4X6 117-405 M4 X5 Screw
101-412 M4 X 12 117-406 M4 X6 Parts No. dx 1
101-466 M8 X 16 117-408 M4 X 8 118-306. 1 M3 X 6
101-470 M8 X 20 117-410 M4 X 10 118-408 M4 X8
101-470T M8 X 20 117-412 M4 X 12 118-365. 1 M6 X 15
101-472 M8 X 22 117-412.01  M4Xx12 118-370 M6 X 20
101-475 M8 X 25 117-415 M4 X 15 118-510 M5% 10
101-475T M8 X 25 117-420 MAX20 - 118-515 M5 X 15
101-480 M8 X 30 117-425 M4 X 25 118-515. 1 M5 X 15
101-480T M8 X 30 117-430 M4 X 30 118-520 M5 X 20
101-481 M8 X 35 117-465 M8 X 15
101-482 M8 X 40 117-468 M8 X 18 RANT=E
101-483 M8 X 45 117-470 M8 X 20 =Y 1
101-484 M8 X 50 117-472 M8 X 22
101-484A M8 X 50 117-475 M8 X 25 93_—_ =
101-510 M5 X 10 117-480 M8 X 30 '
101-520 M5 X 20 117-480A M8 X 30 fe—t
101-565 M10 X 25 117-481 M8 X 35
101-565T M10 X 25 117-482 M8 X 40 Screw
101-570 M10 X 30 117-483 M8 X 45 Parts No. ax 1
101-571 M10 X 35 117-484 M8 X 50 122-056 M4 X 6
101-572 M10 X 40 117-487 M8 X 65 122-058 M4 X8
101-572T M10 X 40 117-508 M5 % 8 122-058.01  M4X8
101-573T M10 X 45 117-510 M5 X 10 122-060 M4 X 10
101-576. 5 M10 X 60 117-512 M5 X 12 122-060. 001 M4 X 10
117-514 M5 X 14 122-062 M4 X 12
E T PLIS 117-515 M5 X 15 122-068 M4 <18
117-518 M5 X 18 122-108 M5 X8
@:I:JE‘E 117-520 M5 X 20 122-110 M5 X 10
117-520.01  M5X20 122-110.01  M5X10
|<‘_>l 117-525 M5 X 25 122-112 M5 X 12
117-530 M5 X 30 122-115 M5 X 15
Screw 117-531 M5 X 35 122-120 M5 X 20
Parts No. ax 1 117-532 M5 X 40 122-125 M5 X 25
117-305 M3 X5 117-534 M5 X 50 122-131 M5 X 35
117-306 M3 X6 117-535 M5 X 55 122-160 M6 X 10
117-308 M3 X8 117-555 M10X 15 122-162 M6 X 12
117-310 M3 X 10 117-560 M10 X 20 122-165 M6 X 15
117-315 M3X 15 117-565 M10 X 25 122-170 M6 X 20
117-318 M3 X 18 117-570 M10 X 30 122-380 M6 X 30
117-340 M3 X 40 117-571 M10 X 35 122-412.01 = M4Xx12
117-358 M6 X 8 117-572 M10 X 40 122-765 M8 X 15



RBNT= Ra—& v F WETF YR

BRPRY Ry
I— i
' [ ‘ l Nut
Screw Set Screw Parts No. dXxP
Parts No. ax ] Parts No. dx 1 174-705 M25X1.5
125-032 M2X12 145-305 M3 X5 174-710 M50 X1.5"°
125-070 M3X20 145-355 M6 X5
125-080.01  M3Xx30 145-356 M6 X 6 NFEE
125-106 M4 X6 145-358 M6 X8
125-108 M4X8 145-360 M6 X 10
125-112. 01 M4Xx12 145-362 M6 X12
125-606 M3X6 145-365 M6 X 15 .
125-608 M3 X8 145-368 M6 X 18
125-610 M3X10 145-370 M6 X 20 Lock Washer
125-612 M3X12 145-375 M6 X 25 Parts No. d
125-615 M3X15 145-404 M4 X4 180-102 2
125-618 M3 X 18 145-405 M4 X5 180-103 ¢3
125-620 M3 X 20 145-406 M4 X6 180-104 o4
125-655 M4 X5 145-408 M4 X8 180-104. 001 ¢4
125656 M4 X6 145-410 M4 X10 180-104. 01 o4
125-656. 01 M4 X6 : 145-458 M8 X8 180-105 65
125-658 M4X8 145-460 M8 X 10 180-105. 001 ¢b
125-660 M4X10 145-475 M8 X 25 180-105. 01 65
125-660. 001 M4X10 145-480 M8 X 30 180-106 6
125-660. 01 M4X10 145-483 M8 X 45 180-106. 01 66
125-662 M4aXx12 145-505 M5 X5 180-108 ¢8
125-665 M4 X 15 145-505. 01 M5 X5 180-108. 01 8
125-665. 01 M4 X15 145-506 M5 X 6 180-110 ¢ 10
125-680 M4 X 30 145-508 M5X8 180-112 ¢ 12
125-706 M5X6 145-510 M5 X 10 180-116 ¢ 16
125-706. 01 M5X6 145-512 . M5 X12
125-708 M5X8 145-565 M10X 15 m, \*Eﬁ
125-708. 01 M5X8
125-710 M5 X 10 RAFYF
125-710:001 M5X10 A
125-710. 01 M5X10 . i
125-712 M5 X 12
125-715 M5Xx 15 Conical Spring Washer
125-718 M5X18 Parts No. d
125-720 M5 X 20 Nut 180-403 03
125-725 M5 X 25 Parts No. d 180-404 o4
125-730 M5 X 30 170-102 M2 180-404. 1 o4
125-758 M6 X8 170-103 M3 180~-405 ¢5
125-762 M6 X12 170-103. 01 M3 180-405. 1 ¢5
125-765 M6 X 15 170-104 M4 180-406 ¢6
125-765. 01 M6X15 170-104. 01 M4 180-406. 1 66
125-768 M6 X 18 170-105 M5 180-408 68
125-770 M6 X 20 170-105. 01 M5 180-408. 1 68
125-780 M6 X 30 170-106 M6 180-410 ¢ 10
170-106. 3 M6 180-410. 1 ¢ 10
ARO—ty b R 170-108 M8 180-412 o12
170-108. 01 M8 180-412.1 ¢ 12
,,I' Y 170-108.3 M8
2 170-110 M10 WEAEE
L 170-110. 1 M10
170-110. 3 M10
Set Screw 170-112 M12
Parts No. ax ] 170-112.1 M12
140-262 M5Xx12 170-116 M16
140-366 M6 X 16 170-120 M20 Washer
140-370 M6 X 20 Parts No. d
140-408 M4 X8 180-705 ¢ 25
140-565 M10X25 180-710 ¢ 50



THCRIEDHER F—NR—E 183-206 6 4X22
183-207 b 4X25
( > 183-210.01 ¢ 4X36
‘_——,—_:'# 183-223 $5%X16
SE et 183-225 ¢ 5X20
. 183-226 $5X22
C-Ring Taper Pin 183-227. 01 $5X25
Parts No. d Parts No. ax 1 183-230. 01 ¢ 5X36
181-005 $5 182-128 $2.5X16 183-231 ¢ 5X40
181-008 68 182-143 $3X16 183-232.01  $5X%45
181-010 610 182-144 #3X18 183-244 $6X18
181-012 612 182-145 6 3X20 183-245 ¢ 6X20
181-014 614 182-165 6 4X20 183-248 6 6X28
181-016 616 182-166 $4X22 183-249 6 6X32
181-018 018 182-168 6 4X28 183-250 $6X36
181-020 ¢ 20 182-169. 1 6 4X30 183-251 6 6X40
181-022 ¢ 22 182-187 ¢ 5X25 183-253 ¢ 6X50
181-025 ®25 182-190 6 5X36
181-028 ®28 182-209. 1 $6X35 HUEY
181-030 ¢ 30 182-211 ¢ 6X 40
181-050 ¢ 50 182-212 6 6X45
181-065 ¢ 65 182-213 ¢ 6X50 | ) |
182-213.1 ¢ 6X55 ==
NACZIEHR 182-223. 1 6 7X55
Cootter Pin
a—jLEY> Parts No. dx 1
183-733 $1.2X10
E:L 183-743 61.6%10
183-744 61.6X12
C-Ring et |t 183-764 62X 12
Parts No. d 183-765 ¢2X15
181-222 ¢ 22 Rol! Pin
181-228 628 Parts No. dx 1 T
181-230 ¢ 30 183-138 $1.6X6
181-232 632 183-139 $1.6X8
181-235 ¢35 183-150 $2X10 @
181-240 ¢ 40 183-152 62X14
181-242 642 183-153 62X 16
181-247 ¢ 47 183-154 $2X18 Flat Washer .
181-252 ¢ 52 183-155 ¢ 2X20 Parts MNo. d
183-164 $2.5X%8 184-103 $3
HHERLIDR 183-165 $2.5%10 184-104 b4
3 183-168 $2.5X16 184-104.01 ¢4
183-170 $2.5%X20 184-105 65
% 183~178 63X6 184-105. 3 65
183-180 $3X10 184-106 $6
183-181 $3X12 184-106. 4 $6
E-Ring 183-182 63X 14 184-106.001 6
Parts No. d 183-183 $3X16 184-106.01  ¢6
181-403 63 183-185 ¢ 3X20 184-108 68
181-404 o4 183-186 $3X22 184-110 610
181-404.01 ¢4 183-187 6 3X25 184-110.001 ¢ 10
181-405 65 183-188 6 3X28 184-112 612
181-406 66 183-189 ¢ 3X32 184-116 616
181-408 68 183-202 p4X14 184-156 ¢ 20
183-205 ¢ 4X20



EX I ASAFRTIOT Oy RIOF
D
) e —
& X m
et d )
Bushing Thrust Bearing Rod Ends
Parts No. adxpxli Parts No. dX DX B Parts No. SX d
243-508 d8X $10X8  256-104 25X $35X10 258-860. 2 M10X ¢ 10
243-528 $ 18X $20X20
243-604 $6X $8X6 RASAFTUT¥ F
243-605 66X $8X8 d
243-608 68X ¢10X8 = o o
243-609 $8X $10X10 C—T——L
243-610 $8X ¢10X12 D] ﬁ
243-612 610X ¢12X10
243-613 ¢10X ¢ 12X12 Thrust Washer Steel Ball
243-614 ¢ 10X ¢ 12X 15 Parts No. dx DX B Parts No. od
243-617 ¢12X ¢$14X10 258-354. 1 620X $35X1  259-010 1/8
243-619 612X ¢ 14X 15 258-355. 1 625X 42X 1
243-620 12X ¢ 14X20 T —X=v TIL
243-633 016X ¢ 18X15 A—SJFra7—
243-634 616X ¢ 18X 20 :"
243-642 ¢ 20X ¢ 23%20 Eﬂ: ©
RFTH Q %j; -
d Grease Nipple
Roller Follower Parts No. d
o B 1G9 Parts Mo. dX DX B 323-100 M6 (P=0. 75)
- LD | 258-591. 1 68X $24X14 323-101 M6 (P=1. 0)

Bearing hLT7+x07— o-Jo7
Parts No. dxX DX B o
250-000. 6 610X ¢26X8 \ \
250-000.7  $10X $26X8 ! L]
250-000. 8 610X ¢ 26X8 81
250-001. 6 612X ¢28X8
250-001. 7 $12X ¢28X8 CGam Fol lower 0-Ring
250-002. 6 ¢ 15X $32X9  Parts No. dX DX B Parts No. d
250-002. 7 ¢ 15X ¢ 32X9  258-650. 1 MEX ¢ 16X11  324-307 X
250-003. 8 617X $35X10 258-650. 3 M6X ¢ 16X11  324-308 68
250-004. 6 d20X $42X12 258-651.2 M6X ¢19X11  324-311 ¢ 10
250-004. 8 $20X ¢42X12 258-652. 3 MIOX $22X12 324-312 611
250-005. 6 25X ¢ 47X12 324-316 614
250-098. 6 68X ¢19X6 HWFRIR 324-318 ¢ 16
250-099. 6 $9X $20X6 5 324-370 ¢ 100
250-102. 6 $2.5X $8X2.8 . . o
250-106.6 ~ $6X ¢17X6 @ i FOWE
250-108 68X $22X7T &/ F—REY
250-108. 6 68X 22X 7T
250-125. 6 $5X ¢ 16 X5  Rod Ends cC—
250-126.6  $6X $19X6  Parts No. SX d e
250-150. 6 610X $22X6  258-855 M5X ¢ 5 7
250-151. 6 012X $24X6  258-856 M6 X ¢ 6 e
250-152. 6 615X ¢ 28X 7  258-860 MLOX ¢ 10 Taper Pin
250~200 610X $30X9  258-860. 1 M10X ¢ 10 Parts No. ax 1
250-200. 6 610X ¢ 30X9  258-862. 1 M12X ¢ 12 IT-4-35 $4X35
250-200. 8 610X ¢30X9 IT-5-30 6 5%30
250~201. 6 612X ¢$32X10 IT-5-35 $5X35
250-203. 7 017X $40X12 IT-5-40 & 5% 40
250~204. 2 $20X ¢ 47X 14 IT-6-35 $6X35
250-204. 8 20X ¢ 47X 14 IT-6-65 6 6X65
250-205. 6 625X $52%15 0T-6-35 6 6X35
250-205. 8 $25X $52X15 0T-6-60 ¢ 6X60
250-206. 6 630X ¢ 62X16 0T-7-55 ¢ 7X55
251-202 615X ¢ 35X11
251-205 25X ¢$52%15

~10-




@

-11 -




D1001

NOP-Side

-12-



Feed Section / #SH%ER

Paper Elevator / #&_LiJ%E D1001 (1)
t
INII\?fX Parts No. Parts Name EREh AR Remarks (f##) (Q@tggys )

01 170-108 Nut + > b 2
02  |180-408 Conical Spring Washer B I ARFH R 6
03 184-108 Flat Washer B H xR 1
04  1258-860. 1 Rod Ends oy Pz K 1
05 F1-106 Pivot Pin = 1
06 170-110. 1 Nut + v b 1
07__|F1-107 Rod oy K 1
08 170-110 Nut + > b 3
09 258-860 Rod Ends oy R N 1
10 117-576. 5 Screw E 1
11 180-410 Conical Spring Washer BT AR PH xR 5
12 52F04-002 Worm Shaft Ux—h ¥ T b 1
13 5813-16050 Lever LN— 1
14 170-105 Nut + > b 3
15 117-515 Screw 3 1
16 [117-520 Screw E 2
17 SP-103 Spring A7V T 1
18 F1-118 Hook Ty 1
19 F1-116 Drive Pawl Py 1
20 |184-105 Flat Washer FH*x 4
21  1250-125.6 Bearing _F7IVT 1
22 F1-117 Pivot Stud AZ v F 1
23 117-390A Screw ES% 1
24 [180-406 Conical Spring Washer  |#F/SkH#H X 6
25 |SP-134 Spring ATV T 1
26 1145-360 Set Screw FARY 2
27 F1-114 Collar 15— 1
28 131-11-3 Nut J v b 1
29  |F1-120 Brake Shoe 71 —% 1
30 1T-4-35 Taper Pin T 2
31 101-571 Screw Y 2
32 52F04-007-A Bracket 754 v b 1
33 0B-20-1 Bushing A E Included in 32 1
34 117-360 Screw E 3
35 243-508 Bushing A Z ) Included in 36 1
36 52F04-006-A Cam 1 b 1
37 F1-119A Pin v 1
38 |52F04-010-A Air Cylinder Assy 7 V) U F—Assy (60, 69) 1
39 F1-102 Ratchet Wheel FFx v biRA —b 1
40 I1T-6-35 Taper Pin VAl el <V 1
41  |256-104 Thrust Bearing AGANRT YT 2
42 182-211 Taper Pin F—\— 1
43 52F04-003 Worm I 1
44  IF1-11 Sprocket A 7ak >k 1
45 182-209. 1 Taper Pin T == 1
46  |0B-20-2 Bushing AE L Included in 47 2
47  |52F04-001-B Bracket 75> b 1
48 1T-5-30 Taper Pin F— = 2
49 52F04-015 Cover F 23— 1
50 _ }101-470 Screw Y 4
51 52F04-013 Chain Fx— 1
52 E-101-38 Motor o K — 1
53 101-570 Screw Y 2
54 ]184-110 Flat Washer B H R 2
55 6713-16003 Motor Base o F == R 1
56 F1-109 Sprocket A7k h 1
57 117-512 Screw D 1
58 117-380 Screw Y 2
59 52F04-011-A Bracket T4y b 1
60  |52F04-010 Air Cylinder 7Y H— 1
61 117-525 Screw P 1
62 52F04-008-A Stopper A K o — 1
63 52F04-009 Stopper Pin A B yR—E 1
64 258-855 Rod Ends oy Koy K 1
65 180-405 Conical Spring Washer B 5 XRFH R 1
66 180-410. 1 Conical Spring Washer 5 NP H R 4
67 J117-572 Screw E 4
68 52F04-001-A Worm Bracket Assy U4 —AhT T4 > bAssy (12~47) 1
69 52D05-013 Joint VafL b 2
70 7813-16006 Pin | Included in 60 1

-13-



D1001

- 14—



Feed Section / #EH#EE

Paper Elevator / #k bITHEE D1001(2)
1
INI\?:JX Parts No. Parts Name B dh 44 FR Remarks (%) Qty
71 181-005 C-Ring c—Vv7J Included in 60 2
72 6802-11011 Spring Pz BWQ-F0029~ 1
73 223-0625. 01 Spring Pin AL T Hr Included in 59;BWQ-F00291 1
74 223-0632. 01 Spring Pin ALY T hir Included in 62;BWQ-F00291 1

-15-



1002 NOP-Side / |

19 //@

o1

© 08 /7
|

-16—



Feed Section / #5#EES

Paper Elevator / ¥ LiFiEE D1002
INI?EX Parts No. Parts Name B B Remarks ({#%) (Qﬂﬁti!fyﬁ }
01 52E04-133 Bracket T5hr v b NOP-S 1
02 |180-405 Conical Spring Washer  |#F/3X¥H* 8
03 117-512 Screw E% 4
04 52E06-003 Sensor B o— 1
05 184-103 Flat Washer ks 4
06 180-403 Conical Spring Washer BT ARFH R 4
07 125-608 Screw B 4
08 52F05-073 Pivot Stud AE v R 4
09 F1-111-A Sprocket A7ak sy b 6
10 243-528 Bushing AZ N Included in 09 6
11 F1-113-01 Thrust Washer RAFGRANT oy y— 6
12 181-018 C-Ring cC—JVv7 6
13 52F05-076 Cover 73— 4
14 101-510 Screw EX 4
15 7813-16002 Chain Fx— 2
16 58F1-173 Cover H 73— 2
17 122-112 Screw E 4
18 65F1-4 Gear X% 1
19 |145-360 Set Screw P 3
20 182—-223. 1 Taper Pin T = 3
21 250-205. 8 Bearing X7 YT 3
22 117-475 Screw b % 3
23 180-408. 1 Conical Spring Washer Y FGRARFHR 3
24 52F05-071 Bushing AZ )N 1
25 |F1-110 Sprocket RS A b 2
26 52F05-072 Shaft ¥ 7 b 1
27 52F05-075-A Pivot Bracket 75y b 2
28 |184-108 Flat Washer B H X 4
29 180-408 Conical Spring Washer B TSR PFH X 4
30 101-472 Screw L 4
31 |52E04-132 Bracket 7559 b 0P-S 1
32 |E04-101-05 Bracket Ty b 1

17 -



D1

003
NOP-Side

d

~

OLD TYPE

-18 -



G

Feed Section / #&H#%ER

Paper Guide / #&4W1 ¥ D1003
\J
INI]\?fX Parts No. Parts Name BB ah R Remarks (f#%) (Q@ tﬁy:)

01 {F1-150 Pivot Stud AEZ K 2
02 F1-151B-A Arm T —h 2
03 0B-10-2 Bushing AZ)V Included in 02 2
04 180-406 Conical Spring Washer H 5 RARFH R 6
05 117-375 Screw E 2
06 145-356 Set Screw FARY 2
07 F1-152 Lever L /3— 1
08 183-170 Roll Pin o—LE 1
09 F1-119B Pin =% 2
10 F1-153 Link PN 1
11 181-406 E-Ring E—-Vv/ 3
12 ]184-106. 001 Flat Washer PH* 2
13 SPF-M610 Spring Pin 2L T HAr 1
14  |SP-101 Spring ALY T 1
15 SPF-M810 Spring Pin ALY TRy 1
16 145-358 Set Screw M ARy 1
17 181-012 C-Ring c—Vv7 1
18 F1-149-01 Thrust Washer AGARNT o x— 1
19 52F05-079 Lever L /S— 1
20 170-110 Nut J v b 4
21 250-108. 6 Bearing N4 1
22 101-576. 5 Screw E 4
23 52F05-080 Pivot Stud AE v N 1
24 184-110 Flat Washer P 1
25 181-010 C-Ring c—-yv7s 1
26 F1-155 Shaft ¥ 7 b 1
27 125-606 Screw L 6
28 180-403 Conical Spring Washer P ZNRFH R 6
29 F1-154 Guide HA K 2
30 117-620 Screw E% 2
31 170-112 Nut J v b ‘ 1
32 180-412 Conical Spring Washer AL e 1
33 117-570 Screw A 4
34 117-470 Screw e 2
35 117-560 Screw Y 6
36 52F05-087 Cover Hp 73— 1
37 117-360 Screw RV 2
38 170-104 Nut + vk 4
39  |180-404 Conical Spring Washer YT R H X 4
40 52F05-089 Scale AEY Ry 1
4] 125-680 Screw E 4
42 52F01-006 Spreader AT — 1
43 101-375 Screw Y 2
44 52F05-081 Guide HA KR 1
45 52F05-088 Scale AEY N 1
46 52F01-007 Spreader AT — 1
47 52F01-005 Spreader AT — 1
48 52F01-003 Spreader AT — 1
49 52F01-004 Spreader AT 1
50 |180-408 Conical Spring Washer  [#J R FH X% 7
51 117-483 Screw 3 3
52 KC06—-19 Screw % 4
53 7813-16003 Guide AR 1
54 52F05-084-1 Thumb Screw V2 M8 X 30 2
55 P0-126 Pad AN 2
56 52F05-084 Bracket 75y b 2
57 183-205 Roll Pin o—)L B 2
58 52F05-086 Spreader AT — 1
59 7813-16004 Guide HA K 1
60 7813-01002 Frame 7 L—.h NOP-S 1
61 7813-01001 Frame 7 L—A 0P-S 1
62 7813-01003 Spreader AT 2
63 117-480 Screw B 2
64 7813-01004 Shim Dy -
65 117-484 Screw B 4
66 117-631 Screw A 1
67 7813-16007 Guide HA K BW-C0011~ 2
68 D-139 Liner A+ 2

-19 ~



D1004

NOP-Side “ //ﬂ

_y)

~-20 -



Feed Section / #G#EER

Paper Table / #EAH D1004
INI\]?fX Parts No. Parts Name LTS Remarks (ff%) (Q@t#y:)
01 |E-114 Bracket T v b 1
02 E-101-21 Limit Switch VIy hRA YT 1
03 1180-403 Conical Spring Washer [ JAX¥H % 2
04 101-315 Screw % 2
05 117-515 Screw E4 2
06 ]180-405 Conical Spring Washer 1 J/SX¥H % 2
07 183-226 Roll Pin 0—LE 1
08 180-406 Conical Spring Washer BT AR H R 7
09 170-106 Nut F > b 7
10 F1-160 Lever L= 1
11 117-375 Screw R 1
12 101-382. 5 Screw 3 1
13 SPF-M600 Hook 797 1
14 SP-106 Spring ALY T 1
15 SPF-M610 Spring Pin ATV T Hyr 1
16 52F05-091 Bracket 7T b NOP-S 1
17 117-571 Screw B4 3
18 180-408. 1 Conical Spring Washer A NS 4
19 117-470 Screw B 4
20 170-104 Nut F > b 2
21 180-404 Conical Spring Washer H 5 RARFHR 2
22 184-104 Flat Washer B R 2
23 52E04-131 Bracket 75k 1
24 E10-20-3 Limit Switch YIy hAA T AZ7141 1
25 125-680 Screw E 2
26 ]184-106 Flat Washer P H R 2
27 117-362 Screw E 2
28 7313-01002 Spreader AT — 2
29  [117-360 Screw P 4
30 52F05-090 Bracket TI v b 0OP-S 1
31 F1-166 Plate FL—k 4
32 52F05-077-A Paper Holding-Plate HI)eHA (32, 33, 34) 1
33 52F05-078 Plate 7 L— 2
34 183-186 Roll Pin on—)Le’ 4
35 7313-16005 Collar 55— 4
36 |7313-16004 Bracket T b 2
37__[7313-16009 Spring ATV T Right Turn (%) 2
38 7313-16007 Pin | =g 4
39 117-475 Screw EXa 8
40 |180-408 Conical Spring Washer B I NARFHR 12
41  |145-505 Set Screw b AXRY 4
42 |7313-16006 Bracket T Iy b 4
43 6713-16008 Shaft Yx 7k 2
44 52F05-078-1 Screw E% 8
45  [7313-16008 Spring ATy T Left Turn (E¥) 2
46 ]7313-16003 Bracket 77y b 2
47 101-480 Screw Y 4
48 7313-16002 Spreader AT 2
49 MC02-13 Retaining Washer b AFH R 4
50 101-572T Screw E2 8
51 180-410 Conical Spring Washer A Sk 8
52 PO-127 Lock Metal h AT R 4
53 }145-370 Set Screw FARY 4
54  |6713-16050 Bracket T5h v b 2
55 |184-110. 001 Flat Washer P H 16
56  |250-200. 6 Bearing _7 YT 8
57 7813-16001 Guide Rail HA KL—v 2
58 |F1-137 Spacer AR A—t 6
59 180-410. 1 Conical Spring Washer YT NRFH R 6
60 117-565 Screw Y 3
61 117-572 Screw EX 3
62 |6713-16052 Bracket T v b 4
63  |117-570 Screw L 1
64 7813-16005 Spacer A ~— 2

-21-



D1005

62

-22 -



Feed Section / #&H#EE

Double Sheet Detector / T#rkin D1005
INng Parts No. Parts Name R Fr Remarks ({##%) (Q@P!Eyﬁ )
01 SA-5278-1 Lock Nut J v b -01 1
02 SA-5277-2 Nut + v b =02 1
03 52F08-106 Support s ~01 1
04 52HA-003 Arm T — A 1
05 117-482 Screw A 4
06 SA-5283-3 Pin vy -03 1
07  |PM-066-5280 Adjusting Screw Fa I RY -00 1
08 145-356 Set Screw AR 7
09 52F08-102 Rack F 7 1
10 52F08-103 Scale AEY N 1
11 117-360 Screw % 2
12 117-480 Screw 3 2
13 170-103 Nut + > b 4
14 180-403 Conical Spring Washer BT NP H R 2
15 184-103 Flat Washer W HF 2
16 66E04-311 Limit Switch UJIy bR YF 1
17 52E04-122 Bracket 75k 1
18 125-070 Screw Y 2
19 117-362 Screw rY 2
20 52F08-105 Bracket 755 b 1
21 |117-571 Screw XY 1
22 180-110 Lock Washer NP H F 1
23 7813-17004 Collar 57— 2
24 7813-17002 Spreader AT — 1
25 ]117-560 Screw Y 1
26 7813-19053 Pivot Pin | =V 1
27 PM-066-5290 Spring ALY T -00 1
28 183-185 Roll Pin |= S AV 1
29 250-000. 6 Bearing AT YT 1
30 PM-066-5288 Roll o 1
31 X12-09-3 Spacer A AR—H 1
32 183-187 Roll Pin o—LE 1
33 117-408 Screw 3 2
34 180-104 Lock Washer I3 H R 2
35 PM-066-5292 Detector Plate TUTFAE -00 1
36 SR-3117-1 Spring >z -01 1
37 117-530 Screw N 1
38 170-105 Nut J v b 2
39 117-520 Screw B 1
40 52E06-016 Sensor L 1
41 117-512 Screw 3T 1
42 180-405. 1 Conical Spring Washer Y5 RRFH R 1
43 7813-19070 Bracket 754 b 1
44 183-180 Roll Pin gL 1
45 52F10-255 Paper Guide HA K 2
46 SR-3116-1 Lock Nut F v b —01 1
47  |SR-3115-1 Adjusting Screw FavuIRY -01 1
48 H38-20-3 Collar AT 1
49 52F11-105 Lever L /8— 1
50 117-368 Screw E2 1
51  1180-406 Conical Spring Washer  [# 5 ¥ 4% 1
52 170-106 Nut + v bk 2
53 |52F11-101-A Bracket Ty b 1
54 52F11-103 Bushing AZ ) Included in 53 1
55 7813-19054 Pin =g 1
56 117-480 Screw T 2
57 180-108 Lock Washer PSR H R 2
58 7813-17003 Bracket 5y b 1
59 145-506 Set Screw hARY 1
60 117-574 Screw rY 0ld Type 1
61 |7813-17007 Bracket TZr ok 01d Type 1
62 J117-472 Screw E 01d Type 1
63 7813-17005 Spreader AT — 0ld Type 1
64 |7813-17006 Bracket T b 01d Type 1

-23



D1006

-2%—



Q

Feed Section / #GHSER

Feeder Head Frame / 7 4 —#—~y K7 L —LA D1006
!
INII\?fX Parts No. Parts Name L% Remarks ({#§#%) (Qﬁg)
01 52F07-142 Knob v 1
02 182-143 Taper Pin T N— 2
03 PM-066-5313 Shaft ¥ 7 b 1
04  |SA-5253 Spacer AA—t 1
05 243-610 Bushing A B 1
06 52F07-141 Knob V=3 1
07 SA-3443 Pad Ny K 1
08 117-382 Screw X 4
09 125-106 Screw Y 14
10 52HA-009 Cover 73— 1
11 PM-066-5307 Guide HA K 1
12 PM-066-5308 Gear e 1
13 52HA-007 Cover H 73— 1
14 117-368 Screw Y 8
15 PM—-066-5481 Pipe 25T 1
16 PM-070-5353 Cover F) 73— 2
17 PM-070-5354 Retainer ) F—f— 4
18 52F07-101 Frame 7 LA 1
19 PM-066-5393 Guide HA K 1
20 52HA-008 Cover Fg 78— 1
21 PM-066-5305 Guide HA KR 2
22 PM-066-5306 Guide HAF 2
23 PM-066-5304 Spreader e 2
24 52HA-006 Cover Hp 73— 1
25 117-365 Screw EXA 1
26 170-106 Nut J > k 1
27 52HA-012 Cover H 73— 1
28 52HA-005 Cover Jg 73— 1
29 125-108 Screw B4 4
30 52HA-004 Frame 7= 1

-25-



D1007 01

NOP-Side P @0 08

54,55

—26 -




Feed Section / #5HLES

Suction Foot Mechanism / %7 ¥ 37 v Mg D1007
INII\I)fX Parts No. Parts Name Y Remarks ({##%) (Q@ tﬁy:}
01 170-106 Nut F b 4
02 117-365 Screw E 1
03 PM-066-5325 Spring Pz -00 1
04 181-008 C-Ring C—-yu7 6
05 250-108. 6 Bearing X7 YT 12
06 |181-222 C-Ring cC—yv7 6
08 _ |PM-066-5316 Holder P -02 1
09 184-106 Flat Washer HH 3 2
10 131-11-3 Nut T v b 1
11 52F07-128 Detector Collar FIR—Hh T — 1
12 117-306 Screw 2T 1
13 |52F07-127 Bracket 75 v b 1
14 |180-105 Lock Washer AL 2
15 170-105 Nut + > b 2
16 E26-75-3 Sensor L — GXL-8F 1
17 181-010 C-Ring C—-V7 2
18 1250-200.8 Bearing 7Y 2
19 52HA-011 Lever L 7S8— 1
20 182-145 Taper Pin T = 2
21 250-000. 8 Bearing STV T 4
22 52HA-010 Lever L= 1
23 7813-17001 Set Screw MARY 1
24 183-154 Roll Pin LB 2
25 SA-5353 Pin ¥ -00 2
26 PM-066-5339 Spacer A~ -00 1
27 52F07-014 Lever LN— 1
29 117-375 Screw FY 1
30 182-128 Taper Pin T2 1
31 52F07-013 Lever L /N— 1
32 52F07-010 Lever L /N— 1
33 182-144 Taper Pin F—= )= 4
34 |SA-5313 Spring Pin ATV T hr -00 1
35 $5-133 Spring AT T 1
36 117-368 Screw R 1
37 117-386 Screw B 1
38 SS~100 Spring ATV T 1
39 52F07-016 Lever LN— 2
40 PM-066-5344 Shaft ¥ 7 b -00 1
41 PM-066-5331 Suction Foot VA NYER -03:0P-S 1
42 PM-066-5332 Suction Foot Yo vary7y b -02 :NOP-S 1
43 52F07-144 Snubber R 73— 2
44 125-108 Screw % 2
45 SR-1276 Joint VaAh —00:Included in 41,42 2
46 PM-066-5370 Stopper A~y sS— ~-00 6
47 1117-518 Screw Y 4
48 PM—-066-5371 Guide HA K -00 2
49 125-106 Screw B 4
50 PM~-066-5334 Pipe AT -03 2
51 SA-5368-2 Spring AT T -02 2
52 PM-066-5333 Bushing A &)L -01 2
53 52F07-130 Suction Foot Yo a7y b 2
54 F2-167A Sucker B J— 2
55 F2-167B Sucker o F— 2
56 PM-066-5345 Shaft ¥ 7 b -00 1
57 PM-066-5336 Shaft ¥ 7 b —00 1
58 183-164 Roll Pin a—JL 1

-7~



-8~

D1008




Feed Section / #&#EER

Blower Nozzle / 7uU— ) X)L D1008
INII\I)SX Parts No. Parts Name R ah 4 BR Remarks ({§%) (Q@g)
01 117-508 Screw Y 2
02 52F07-133 Pin | =V 1
03  |52F07-143 Bearing _FIyT 4
04 PM-066-5321 Rod =2 -02 1
05 181-008 C-Ring cC—=V7 2
06 PM-066-5320 Pin | =V -00 1
07 184-106 Flat Washer B AR 1
08 131-11-3 Nut F v b 1
09 PM-066-5317 Holder L -00 1
10 101-520 Screw g 1
11 184-105 Flat Washer Y H xR 1
12 183-187 Roll Pin o—)L 1
13 SA-5329 Handle AV Y% -00 1
14 [259-010 Steel Ball ayxay 1
15 SR-1228 Spring ATV T -00 1
16 SR-1227 Screw E -00 1
17 52F07-125-A Brower Foot Juy—7y b 1
18 183-733 Cotter Pin )R-V 2
19 170-104 Nut J > b 4
20 180-404 Conical Spring Washer + T NRARYH R 2
21 117-406 Screw B 2
22 PM-066-5476 Guide HA K -00 1
23 PM-066-5477 Spring ATV T =00 2
24 PM-066-5475 Bar 23— ~00 1
25 |PM-066-5473 Holder A F— -00 1
26 PM-066-5471 Retainer Y 7 —f— -00 Option 1
27 52F07-137 Bar 23— Option 1
28 117-510 Screw XY Option 2
29 7813-17013 Screw Y Option 2
30 122-056 Screw Y Option 2
31 7813-17012 Bracket 75y b Option 1
32 |7813-17011 Bracket TIr b Option 1
33 7813-17014 Guide HAF Option 1

-29-



-30-



Feed Section / #SHEES

Tail Guide and Blower Nozzle / HA K+« 7raw— ) X)L D1009
INI]\IJSX Parts No. Parts Name AR Remarks ({##%) (Q@t§§y§ )
01 H-232-50-A1 Thumb Screw Vw3 4
02 F4-3-01 Thumb Screw V=3 2
03 184-105 Flat Washer PFH R 6
04 PM-066-5433 Bracket 754> b ~00 2
05 PM-066-5440 Bracket TS5y b -00  OP-S 1
06 PM-066-5439 Bracket 754y b -00  NOP-S 1
07 [180-105 Lock Washer SR PFH R 4
08 101-510 Screw IV 2
09 180-108 Lock Washer NAFH F 2
10 170-108 Nut F o b 4
11 PM-066-5431 Block Ty -03 2
12 180-104 Lock Washer RXEYH 3 8
13 117-412 Screw E 4
14 125-606 Screw Y 4
15 180-403 Conical Spring Washer YT R PH R 4
16  |SP-118 Flat Spring A ZRR 6
17 |PM-066-5449 Bracket Ty b -01 2
18 SR-1406 Block Ty 2
19 PM-070-5421 Guide Bar HA K/3— -00 2
20 145-480 Set Screw M AXY 2
21 52F07-145 Spring ALY T 2
22 SA-3443 Pad Ny R 2
23 PM-070-5428 Bracket 7 T4k -00 2
24 117-520 Screw R 2
25 PM-070-5427 Blower Nozzle Jav—) X)) ~-00  OP-S 1
26 PM-070-5426 Blower Nozzle Tuy—) X)) -00  NOP-S 1
27 PM-066-5452 Knob VASERS -00 2
28 181-404 E-Ring IV 2
29 PM-066-5451 Guide Bar HA F8— -00 2
30 181-010 C-Ring PP Yi 2
31 PM-066-5438 Guide Bar HA F8— -00 2
32  |PM-066-5437 Bracket A -02 2
33 PM-066-5445 Bracket 7Z4 v b -01  OP-S 1
34 PM-066-5446 Bracket T5hy bk -01  NOP-S 1
35 117-512 Screw FY 2
36 117-308 Screw 3T 2
37 180-103 Lock Washer S e 2
38 |184-103 Flat Washer FH & 6
39 PM-066-5443 Guide HA K -00  OP-S 1
40 PM-066-5444 Guide HA K ~00  NOP-S 1
41  |184-104 Flat Washer HHF 4
42 117-408 Screw E 4
43 PM-066-5448 Guide Bar HA Fr3— -00 2
44 PM-066-5447 Guide Bar HA R~ -00 2
45 170-103 Nut F b 4

~31=-



NOP-Side

s
=8

39
OP-Side )

-32-



Feed Section / #&H&ED
Feeder Valve / #8377

D1010

\J
INS(]EX Parts No. Parts Name Eihs Remarks ({##%) (%%’L

01 117-380 Screw E 1
02 |180-406 Conical Spring Washer |+ /3% ¥ ¥ 1
03 F3-108 Brake Shoe A 1
04 131-11-3 Nut + v b 1
05  |180-406. 1 Conical Spring Washer T T NARYH R 1
06 |117-383A Screw R 1
07 52F07-113 Spacer A ~—Y 1
08 101-370 Screw R 2
09 [180-106 Lock Washer NEPFEHR 2
10 |184-106 Flat Washer e 2
11 181-242 C-Ring c—yr7 1
12 250-004. 6 Bearing _XF7 YT 1
13 PM-070-5381 Flange 75T ~00 1
14 52F07-112 Shaft ¥ 7 b 1
15 F2-108-01 Key X — 1
16 52F07-117 Key X — 1
17 145-505 Set Screw hARY 2
18 52F07-118 Cam T3 A 1
19 52F07-120 Cam N 1
20 145-358 Set Screw bPARY 2
21 181-232 C-Ring C—-y»7 2
22 1250-002. 6 Bearing werys 3
23 52F07-135 Valve Rotor A 1
24 145-505 Set Screw b ARY 9
25 52F07-140 Valve 2T 1
26 52F07-111 Joint JaAfvh 2
27 SA-5404 Joint TaAf vk -00 3
28 52HA-014 Joint TaAf vk 1
29 PM-066-5411 Valve R -00 1
30 324-312 0-Ring o—Vv7 3
31 PM-066-5413 Name Plate AA R -00 1
32 52F07-146 Knob V3 3
33 125-660 Screw EX 2
34 183-155 Roll Pin = Vg 3
35 SA-5410-01 Valve % -01 1
36 PM-066-5410 Valve v =00 1
37 52F07-136 Valve Case INVT Ir— A Included in 25 1
38 SA-5405 Click Stop 2 b s3— -00 1
39 117-310 Screw EP 1
40 52F07-140-1 Chain Fx— 1
41 |117-365 Screw xY 3

-33 -



#  OP-Side ’

~34-



Feed Section / #HEES

Feeder Valve Drive Mechanism / #&#%/ /L7 BREhE D1011
INI\]? EX | parts No. Parts Name e % Remarks ({#%) Qty
o. (fH¥0 |
01 182-169. 1 Taper Pin T N— ¥ 1
02 52F02-005 Shaft ¥ 7 b 1
03 F3-106 Sprocket A TR 1
04 182-213 Taper Pin T N— 1
05 181-247 C-Ring C—=Jv7 2
06  |250-204. 2 Bearing ey 2
07 101-370 Screw 3 3
08 180-406 Conical Spring Washer YT NP H R 3
09 F3-3 Bracket 754 > b 1
10 181-020 C-Ring cC—Vv7 1
11 181-010 C-Ring CcC—U»v7 1
12 |181-230 C-Ring c=yv7 2
13 F3-129 Roll g v 1
14 250-200. 6 Bearing Dy PZi 1
15 F3-127 Stud AZ R 1
16 52F02-004 Chain Fx— 1
17 52F02-007 Sprocket YAV 1
18 182-213. 1 Taper Pin F—s = 1
19 52F10-218 Cam N 1
20 145-362 Set Screw MAXRY 2
21 250-205. 8 Bearing _7YVT 1
22 52F02-012 Joint TaAf vk 1
23 125-656 Screw E 1
24 6713-17021 Cover Hj 78— 1
25 180-410. 1 Conical Spring Washer BT SR Y H R 1
26 117-560 Screw EP 1
27 145-360 Set Screw hARY 2
28 F1-12 Cam 7 B 1
29 7813-19013 Tape Roller F—7a—7 1
30 145-356 Set Screw MARY 2
31 52F10-103 Collar 5T — 1
32 117-512 Screw g 3
33 52F10-105 Retainer U T — 1
34 251-205 Bearing 7V T 1
35 181-025 C-Ring cC—YVv7 1
36 ]117-380 Screw B 3
37 52F10-001 Bushing A H ) 1
38 7813-12032 Hose HR—R 2
39 PO-120 Hose Joint K—ATaAf b 2
40 5813-17003 Plate ZFL—k 1
41  |117-512 Screw xRy 4
42 |180-405. 1 Conical Spring Washer  [#F/3%¥Hx 4
43 170-106 Nut 7+ k 1
44 |180-406 Conical Spring Washer  |¥ 5 /3R¥FH % 1
45 5813-17035 Spring aorZi 1
46 5813-17008 Plate 7 L—h 1
47 117-408 Screw B 2
48 180-404. 1 Conical Spring Washer HF X3P H R 2
49 117-370 Screw P 2
50  |180-406. 1 Conical Spring Washer  |#Z 3% ¥FH XK 2
51 |5813-17002 Bracket 754 b 1
52 H13-32-3 Pipe XA 1
53 H13-33-3 Pipe R_AT 1
54 H13-34-3 Elbow LR — 2
55 5813-17013 Nipple =) 2
56 183-744 Cotter Pin A=V 1
57 ]180-404 Conical Spring Washer  |¥ 3 3% ¥Hxk 4
58 5813-17012 Piston | =2 1
59 5813-17009 Pin | 1
60 183-743 Cotter Pin R =V 2
61 6713-17023 Link Vo 1
62 6713-16064 Pin | = 1
63 |184-104 Flat Washer WA xR 2
64 170-104 Nut J-v b 2
65 E-101-48 Solenoid JV/)A KR 1
66 117-410 Screw X 4
67 52F02-013 Cover T3 /78— Included in 22 2

—35—



~36 -



Feed Section / #HE

Feeder Drive Mechanism / #&HKEREN D1012
\J
INI\]?SX Parts No. Parts Name BB m AR Remarks ({#%) (Q@tﬂg )

01 F1-105 Bracket TIr vy b 1
02 117-481 Screw 3 1
03 117-370 Screw Y 4
04 182-213 Taper Pin F—— 1
05  |F3-105 Sprocket ATty b 1
06 |250-205. 8 Bearing 7Y 3
07 52F02-003 Washer WA R 1
08 52F02-001 Bushing Bracket AINT Sy b 1
09 117-482 Screw EA 4
10 180-408. 1 Conical Spring Washer A Wk 3
11 180-108 Lock Washer ISZPFH R 3
12 52F03-003 Joint YaAf b 1
13 170-108 Nut + > b 1
14 52F03-005 Air Cylinder T A — (15, 16, 59, 60, 61) 1
15 181-008 C-Ring cC—V 7 2
16 7813-18003 Pin ¥ 1
17 52F03-004 Stud AZ v K 1
18 170-110 Nut F v b 2
19 180-410 Conical Spring Washer BT REXYHF 2
20 1250-108.6 Bearing _7T YT 1
21 F3-123 Pin v 1
22 52F03-002 Lever LS— 1
23 F3-124 Pin | =V 1
24 F3-122 Base Ne— A 1
25 |180-408 Conical Spring Washer |#F SR ¥ H*x 4
26 101-483 Screw L% 1
27 101-482 - Screw x Y 1
28 170-108 Nut J > b 1
29 52F02-002 Shaft V% 7 b 1
30 52F02-008 Collar BT — 1
31 181-025 C-Ring cC—Yy 7 2
32 |170-105 Nut >t 3
33 5813-18010 Holder RV E — 1
34 F3-114 Pin = 3
35 |SP-114 Spring ATy T 3
36 52F03-001-A Wheel BA =)V 1
37 F3-116 Pin v 1
38 |F3-107-01 Washer FHx 1
39 6713-18013A Holder B E— 1
40  JF3-111-01 Bearing 7Yy Included in 39 1
41 7813-19014 Chain Fro— 1
42  |F3-102 Sprocket A7ak v h 1
43 145-358 Set Screw P ARY 2
44 6713-18011 Collar BT — 1
45  |184-106. 001 Flat Washer FHR 3
46 180-406 Conical Spring Washer AR 4
47 52D05-013 Joint JaA v bk 2
48 52F03-005-A Air Cylinder Assy 7 Y LA —Assy (14, 15, 16, 47) 1
49 7813-19015 Bracket 75y b 1
50 184-108 Flat Washer R 2
51 117-475 Screw Y 2
52 F3-131 Collar BT — 1
53 181-230 C-Ring cC—Yy»7 2
54 F3-129 Roll == 1
55 250-200. 6 Bearing _7Y T 1
56 101-572 Screw %Y 1
57 125-608 Screw rY 1
58 F3-109 Key X — 1
59 7813-18002 Bracket 75 v b Included in 14 1
60 7813-18001 Air Cylinder ENGEPZ Included in 14 1
61 170-108 Nut +v b Included in 14 1

-37~



D1013 17 16
NOP-Side o

OP-Side

-38—



Section / #&HEED

Pullout Roller and Guide / AT 7 hu—5 « HA F D1013
]
INI\?f'X Parts No. Parts Name A Remarks (%) (Qﬁtﬁyﬁ )
01 117-480A Screw P 1
02 170-108 Nut + v b 1
03 |223-0640. 01 Spring Pin ATV THIT 1
04 52F10-219 Spring ALY T 1
05 |250-108 Bearing e res 1
06 |181-406 E-Ring E-V 7 1
07 101-370 Screw 3 1
08 170-106 Nut F v b 1
09 IT-5-35 Taper Pin T — = ~BW-C0017 1
10 |223-0620. 01 Spring Pin ATV Tkl Included in 58 1
11 |52F10-013-A Lever L — ~BW-C0017 1
12 145-358 Set Screw h ARy 2
13 52F10-013-B Lever Assy L /3—Assy ~BW-C0017; (05~11) 1
14 250-004. 8 Bearing 7Y T 2
15 COM-20 Collar 7T — 2
16 145-475 Set Screw FARY 2
17 170-108 Nut + > b 4
18 [180-408 Conical Spring Washer  [# 5 R¥FH X 2
19 117-383A Screw B 2
20 F4-~133B Lock Nut + > b 2
21 52F10-002 Lever L/S— 2
22 F4-130 Pin | 2
23 58F4-146A Roll an 2
24 250-001. 6 Bearing _X7 YT 2
25 101-481 Screw EX% 2
26 125-658 Screw 2P , 4
27 180-104 Lock Washer NP HZ 6
28  |SP-116 Spring S rZi 2
29 7813-19052 Plate 7 L—k 2
30 7813-19051 Holder R E— ~BW-C0017 2
31 F4-3-01 Thumb Screw V=3 4
32 52F10-210 Shaft 7 b ~BW-C0017 1
33 52F10-217 Guide HAF 2
34 |EP-110 Washer FH R 1
35 52F10-211 Shaft ¥ 7 b 1
36 52F10-196 Pin | =% 2
37 52F10-212 Roll =2 2
38 180-404 Conical Spring Washer P R H R 2
39 170-104 Nut + > b 2
40 145-356 Set Screw AR 2
41 COM-10 Collar 5 Z— 2
42 52F10-213 Holder RIVE — 2
43 |52F10-235 Spring A7y T NOP-S 1
44 52F10-236 Spring ALY T 0P-S 1
45 52F10-214 Collar AT — 2
46 145-404 Set Screw hRAXY 2
47 145-408 Set Screw AT 4
48 52F10-215 Holder TRV — 4
49 52F10-216 Guide HA K 4
50 117-408 Screw % 4
51 181-010 C-Ring cC—yv7r 2
52 P0-126 Pad Xy K ~BW-C0017 2
53 7813-19076 Shaft vy 7 b BW-D0019~ 1
54 |7813-19077 Bracket TSy b BW-D0019~ 2
55 7813-19079 Key X BW-D0019~ 2
56 |6902-16045 Retaining Washer M AFH R BW-D0019~ 2
57 ]7813-19078 Bracket T b BW-D0019~ 2
58 7813-19081A Lever L N— BW-D0019~ 1
59 145-506 Set Screw A RY BW-D0019~ 1
60 7813-19080 Eccentric Pin TXxE BW-D0019~ 1
61 117-475 Screw RV BW-D0019~ 1
62 7813-19081B Lever Assy L /3—Assy BW-D0019~; (05~08, 10, 58 1
~61)

~39 —



D1014

NOP-Side -

-40 -



O

Feed Section / #&H%ER

Skid Roller / A¥ v Fu—F D1014
INII\?EX Parts No. Parts Name B du s BR Remarks ({#3%) (Q@g}
01 l181-012 C-Ring C—yvs 1
02  }184-112 Flat Washer B0 R 1
03 |52F10-135 Hook v 1
04 |52F10-136 Stud Pin Ay Py 1
05 117-470 Screw R 2
06 180-408, 1 Conical Spring Washer HINRNRXFHR 2
07 JF4-1394 Stud YA 1
08 ]183-205 Roll Pin o— 4
09 145-506 Set Screw NEE 4
10 [F4-140A Bracket TS v b 2
11 |F4-140B Bracket Ty b 1
12 |145-358 Set Screw FARY 1
13 145-356 Set Screw FARY 3
14  |F4-135 Holder R F— 2
15 |F4-3-01 Thumb Screw V<3 12
16 145-510 Set Screw b ARY 8
17 |F4-142 Bracket TSy b 6
18 |F4-138B Bar N— 1
19 |52F10-143 Spreader AT — 6
20 |com-12 Collar H T — 1
21 145-362 Set Screw AR 1
22 |52F10-140 Bracket T3>k 1
23 52F10-137 Roller Frame a—7 7 L—A 1
24 F4-136 Bumper I 7— 2
25 |F4-141 Bracket TS5y b 6
26 |183-152 Roll Pin o—,LEy 6
27  |F4-139B Stud 2E K 1
28 [117-389 Screw S 1
29 |170-106 Nut + > b 2
30  J117-520 Screw S ~BI-H0044 2
31 |7813-19022 Bracket 75y b ~BI-H0044 1
32 117-415 Screw 32y 4
33 |7813-19024 Bracket 755 v b 4
34 ]7813-19023 Shaft 2% 7k 1
35 ]181-406 E-Ring E-V.72 2
36 |145-405 Set Screw FARY 4
37 ]7813-19025 Guide Bar HA B8— 4
38 117-386 Screw EA 1
39 |7813-19066A Retainer Y5 —g— 2
40 |H-232-50-A2 Thumb Screw Ve 3 1
41 |118-520 Screw Y BIQ-10045~ 3
42 ]7813-19206 Bracket 75y b BIQ-10045~ 1
43 |7813-19207 Bracket 754y b B1Q-10045~ 1
44  ]7813-19208 Plate FL— BIQ-10045~ 1
45  ]7813-19209 Bracket 77y b BIQ-10045~ 1
46 ]180-104 Lock Washer NEFHF BIQ-10045~ 2
47 |117-408 Screw XY BIQ-10045~ 2

—4] -



D1015

17.18

W0
<
<
o

Option

. c

o S

F g
L)) e

—42 -




Feed Section / #&H#EEH

Skid Roller / A%y Fu—35 D1015
1
INII\I)SX Parts No. Parts Name # A TR Remarks (f#§%) (Q@tﬁy{)
01 F4-134 Screw b4 10
02 H-260-01-A Thumb Screw DA 12
03 F4-133B Lock Nut J > b 10
04 F4-5R Bracket T5 v b 6
05 F4-5L Bracket Ty b 6
06 183-248 Roll Pin o —)LE 12
07 181-405 E-Ring E-VL 7 22
08 F4-151 Holder RV H — 12
09 [sA-5626-1 Brush Roller T7n—3 ¢35 4
10 [184-106.4 Flat Washer FH R (£=0. 8) 2
12 52F10-202-A Brush Roller Assy’ 753 u—F Assy (01~03, 05~10) 1
13 52F10-202-B Brush Roller Assy 75 m—F Assy (01~04, 06~10) 1
14 F4-150 Pin | =i 8
15 181-008 C-Ring c=Yry 12
16 F4-148 Roll =3 10
17 F4-151-L Roller Assy 21— F Assy (01~03, 05~08, 14~16) 4
18 F4-151-R Roller Assy 22— 5 Assy (01~04, 06~08, 14~16) 4
19 H-260-01-B Thumb Screw V- 2 4
20 |F4-153 Holder BV — 2
21 F4-152 Brush TS5 2
22 |180-406 Conical Spring Washer  |#J/SR#FH % 2
23 F4-152-01-A Thumb Screw DA 2
24 F4-153-R Brush Assy 75 3 ASSY (19~23) NOP-S 1
25 |Fa-153-L Brush Assy 753 ASSY (19~23) 0P-S 1
26 52F10-230 Block AP 6
27 183-180 Roll Pin o—jLE 6
28 52F10-231 Pin | 6
29 52F10-197 Bracket A 6
30 52F10-242 Spring ATV T Option 2
31 52F10-243 Spring AN Option 2
32 ]180-404 Conical Spring Washer A e 2
33 170-104 Nut J v b 1
34 52F10-196 Pin |V 6
35 52F10-240-B Roller Assy 21— J Assy (15, 16, 19, 26~29, 32~34, J 2
36 52F10-241-B Roller Assy 22— FAssy (15, 16, 19, 26~29, 32~34, 4 2
37 52F10-240-A Roller Assy 11— 7 Assy (15, 16, 19, 26~29, 32~34, 3 2
38 52F10-241-A Roller Assy 1 — 5 Assy (15, 16, 19, 26~29, 31~34, 4 2
39 |52F10-240 Spring ATY T 1
40  |52F10-241 Spring ATY T 1
41 52F10-202 Pin | 2
42 184-106 Flat Washer Y0 3 Option 2
43 7813-19067 Pin |V Option 2
44 7813-190678 Roller Assy 11— Assy Option (NOP-S) 2
45 7813-19067A Roller Assy = — 7 Assy Option (OP-S) 2

—43 -



D1016 NEW TYPE

mzt%zfifiiiiiii

44

20.21.22.23

OP—Side

-44—



O

Feed Section / #HEER

Conveyor Table / a3 X7 F—7 )b D1016(1)
1.
INI\I?SX Parts No. Parts Name ERdh Remarks ({#%) Qty
01 125-710 Screw B 4
02 [180-105 Lock Washer NEPEHZ 17
03 181-410 E-Ring E—-Vv7 1
04 ]7202-06002 Bushing A Included in 05,82 2
05 7202-06001B Bracket 75y b 1
06 125-718 Screw 4 7
07 H38-14-3 Sprocket AT7al v b 1
08 183-186 Roll Pin a—,L 1
09 117-365 Screw A 7
10 }7802-07007A Bracket TSy b 1
11 243-612 Bushing A F ) Included in 10, 25,71 3
12 145-355 Set Screw M ARY 2
13 185-1012. 01 Collar BT — 2
14 |125-662 Screw A 2
15 |180-104 Lock Washer S 28
16 125-665 Screw E2 2
17 ]7813-19050 Retaining Washer rAYFH R 2
18 250-150. 6 Bearing _7 YT 2
19 117-370 Screw E% 4
20 7201-10005 Shim P t=1.0 -
21 7201-10006 Shim v b t=0. 5 -
22 7201-10007 Shim b t=0. 3 -
23 7201-10008 Shim P t=0. 2 -
24  |7813-19018 Bracket T3y bk 2
25 7813~19002A Conveyor Frame I R_XTTL—h 1
26 170-105 Nut J b 4
27 170-108 Nut J v b 4
28  |180-108 Lock Washer NEYFHF 4
29 184-108 Flat Washer Y HF 2
30 7813-19055 Bracket 75y b ~BW-D0021 2
31  }145-356 Set Screw P ARY 3
32 117-483 Screw e 4
33 J117-481 Screw E 2
34 7813-19007 Spacer A R— 4 2
35 122-112 Screw i 2
36 125-712 Screw 2R 5
37 170-106 Nut F v b 6
38 |7813-19072 Bracket T3 v b 1
39 125-112. 01 Screw B 6
40 180-104. 01 Lock Washer IR Y H R 6
41 183-168 Roll Pin a— L 1
42 7813-19063 Collar BT — 1
43 1250-099. 6 Bearing 7Yy 2
44 7813-19065A Conveyor Tape Assy 22 L _XF T T Assy 1
45 7301-10006 4th Feed Roller No4 74— Ku—3 1
46 7813-19056 Cover 73— 2
47 7813-19060 Plate Spring A ZRR 6
48 7813-19074 Spacer A~ 12
49 181-228 C-Ring cC—Uvy 12
50 7813-19073 Guide Roller HA Fe—3 4
51 250-151. 6 Bearing _F7 YT 12
52 125-658 Screw E% 24
53 7813-19075 Guide Roller HA Fe—3 2
54 7813-19057 Spreader AT — 12
55 7813~19069 Conveyor Table ayR75F—7 ) 1
56 7805-04023 Indicated Plate AE Y N 1
57 7813-19019 Safety Bar T v N— 1
58 184-106 Flat Washer W R 3
59 7802-05004 Wing Bolt F g 7R b 1
60 122-412. 01 Screw 3xY 3
61 7813-19071 Bracket TS5y b 1
62 7813-19061 Shaft ¥ 7 b 1
63 7813-19026 Shaft ¥ 7 b 1
64 H12-30-3 Knob DA 1
65 H30-18-3 Stem Y 1
66 7302-06001 Shaft ¥ 7 b 1
67 7802-07008 Shaft Y¥7 b 1
68 H30-07-8 Spreader AT — 1
69  |7813~-19068 Spreader AT — 2
70 EH10-04 Bushing A F I 1

—45-



D1016 NEW TYPE

24

20.21.22.23
o A
18 ,I,.T @ AVZIR
e? 14 162014 ‘4{‘? @ N
' ?\ 04 (7
44 24 49 82
83
20.21.22.23

OP—Side

—46 -



Feed Section / #EHLES

Conveyor Table / a7 F—7 L D1016(2)
INII\?(?X Parts No. Parts Name s Remarks ({&%) (%gL.
71 7813-19001A Conveyor Frame 2T T L— Db 1
72 125-656 Screw Y 2
73 6502-06003 Indicator A — 1
74 EH10-10 Flat Spring A Z 3% 1
75 |EH10-07 Bracket A 1
76 6502-06001 Sleeve A Y —7 1
77 |145-406 Set Screw AT 2
78 EH10-05 Nut 7+ b 1
79 7205-04055 Name Plate A AN 1
80 EH10-09 Handle N RV 1
81 |7813-19016 Bracket 777y k 1
82  }7202-06001A Bracket 7547 b 1
83 R11-78-3 Collar BT — 1
84 7301-10003 Kick Bar X v J/N— 1
85 182-168 Taper Pin T —— 1
86 7802-06002A Lever L /N— 1
87 223-0625. 01 Spring Pin ATV T HhAr 2
88  |7202-06008 Spring ATV T 1
89 7813-19062 Roller 02— 1
90 180-106 Lock Washer RS ES 1
91 7813-19059A Guide Roller Assy HA Fe—FAssy 4
92 7813-19028A Guide Roller Assy HA Fo—FAssy 2
93 |125-665. 01 Screw B 4
94 184-104. 01 Flat Washer HH R 4
95 7813-19084 Collar 5T — BW-E0022~ 1
96 7813-19082 Bracket 754wk BW-E0022~ 2
97 7813-19083 Block Jua sy BW-E0022~ 2
98 117-512 Screw Y BW-E0Q022~ 4
99 7813-19085 Screw R BW-E0022~ 2
100 7303-05054 Nut + > b BW-E0022~ 2

—47 -



D1017

47 4859 49

dJ

—  For OP-S
61

(01~09.11~17.
20~46.49~53.63~66)

For NOP-S
62
((01~09.11.12.14~17.

21~24.26~35.37~46.49.
51~54.56~58.60.63~66)

42 40 6465.66

34
35

—48 —



Feed Section / #&SH&IN

Side Lay Mechanism / iR YIEE D1017
\J
INI\?SX Parts No. Parts Name HSATH Remarks ({##%) (Qﬁtﬁy}
01 H37-18-1A-3 Thumb Screw V3 2
02 H37-19-3 Knob V3 2
03 5802-06140 Pin | 2
04 |5802-06007 Bracket 7547y b 2
05 145-404 Set Screw b ARY 2
06 117-365 Screw A 2
07 183-185 Roll Pin a—)Le 2
08 145-305 Set Screw M ARY 2
09 SP-28 Spring Y AINT4 2
10 |H37-52-3 Spring APy for Thinner Stock 2
11 140-370 Set Screw MARY 2
12 170-106 Nut + > b 2
13 5802-06005 Bracket 754 v b OP-S 1
14 H37-22-3 Pin | 2
15 H37-26-3 Retaining Washer R ES 2
16 250-200 Bearing 7V T 2
17 H37-25-3 Bushing R AV 2
18 H37-16-3 Thumb Screw PASE 2
19 7202-06009 Plate A 0P-S 1
20 H37-07-3 Guide HA K OP-S 1
21 122-110 Screw EX% 6
22 101-19-3 Pin = 2
23 125-662 Screw XY 4
24 180-104 Lock Washer IR H F 4
25 H37-05-3 Guide HA K OP-S 1
26 7813-19064A Conveyor Tape Assy 3 LT F—FAssy 1
27 6502-06005 Roll =l= 2
28 250-098. 6 Bearing 7Yy 2
29 6502-06008 Shaft ¥ 7 b 2
30 243-612 Bushing AZ )N Included in 36, 58 4
31 [H37-13-3 Bracket Z57 vk 4
32 170-108 Nut A 4
33 H37-53-3 Screw E% 4
34 180-105 Lock Washer NEYHFR 16
35 125-715 Screw EX4 8
36 H37-01-0A-3 Block Ty OP-S 1
37  |243-614 Bushing AFN Included in 36, 58 2
38 |H37-39-1C-3 Bracket TF 7ok 2
39 ]125-712 Screw A 4
40  {H37-34-3 Gear X% 2
41 H37-41-1A-3 Roll p=g=] 2
42 181-406 E-Ring E-V 7 2
43 |145-506 Set Screw FARY 2
44 H37-47-3 Pin |V 2
45 6502-07014 Pin |V 2
46 181-404 E-Ring E-Vv7 2
47 |H37-33-02-3 Holder T — 2
48 H37-30-02-3 Gear ¥ NOP-S 1
49  |H37-37-1A-3 Bracket T b 1
50 H37-35-3 Gear e OP-S 1
51 243-609 Bushing A B Included in 49 2
52 1125-730 Screw XY 2
53 183-168 Roll Pin a—)Le NOP-S 2
54 5802-06006 Bracket 757y b NOP-S 1
55 7202-06010 Plate 7 L—k NOP-S 1
56 H37-08-3 Guide HAF NOP-S 1
57 H37-06-3 Guide HAF NOP-S 1
58 H37-02-0A-3 Block Javy NOP-S 1
59 H37-31-02-3 Gear XY 0OP-S 1
60 H37-36-3 Gear X¥ NOP-S 1
61 H37-01-5D-3 Side Register Assy 3 34 Assy OP-S 1
62 H37-02-5D-3 Side Register Assy 3 /7 Assy NOP-S 1
63 6502-06009 Spacer R A— 2
64 5202-01008 Shim P t=0. 10 -
65 7202-06011 Shim P t=0. 03 -
66 7202-06012 Shim DAY t=0. 05 -
67 H04-62-3 Spring AN T for Thinner Stock 2
68 5802-06051 Spring ATy LT for Thinner Stock 2

—49_



31(03~16.33)
/ 45(03~08.10~16.33~35)

32(03~05.13~15.17~19.33)
46(03.04.13~15.33.36~44)

NOP—Side

\

\

A
i<

/

-50-



Feed Section / ##CE

Side Guide(for Card) / "NH¥HA K D1018
)
INI]\?SX Parts No. Parts Name ST Remarks ({#3%) (Q@;!Eyi )
01 H37-49-3 Support Bridge YR—=brT) oD 4
02 |H11-70-3 Plate Spring A Z IR 4
03 ]125-706. 01 Screw Y 4
04 180-105. 01 Lock Washer INFYH R 8
05 170-105. 01 Nut + v b 4
06 170-104 Nut + v b 3
07 180-104 Lock Washer BN ES 5
08 7813-19037 Bracket 7F 4y bk 1
09 7813-19035A Side Guide YA RHA N 1
10 ]7813-19039 Plate Spring A F IR 1
11 125-656 Screw E 2
12 |7813-19040 Plate Spring A F IR 1
13 6901-10032 Thumb Screw A 2
14 ]181-404 E-Ring E-J»7 4
15 7813-19041 Hook 797 2
16 7813-19033A Bracket 757y k 1
17 7813-19036A Side Guide YA KHAF 1
18 ]7813-19038 Bracket 7747y k 1
19 7813-19034A Bracket 774y k 1
20 125-660 Screw 3y 2
21 7813-19046 Plate 71—k 2
22 7813-19047 Plate Spring A F IR 2
23 7813-19048 Guide Plate HA RS L— b 2
24 180-103 Lock Washer A E 24
25 125-608 Screw B 24
26 7813-19043 Plate 7L —k 4
27 7813-19044 Plate Spring A B 3% 4
28 7813-19045 Guide Plate HA B L— h 4
29 7813-19042 Guide Bar HA K/3— 1
30  |H37-49-1A-3 Support Bridge YR—-LTY ¥ 4
31 7813-19035B Side Guide Assy YA FHA FAssy OLD Type 1
32 7813-19036B Side Guide Assy YA BHA FAssy OLD Type 1
2
1
2
1
1
1
1
1
1
1
1
1
1
1
4

33 |6901-10033 Pin v Included in 16, 19, 44
34 |7813-19202 Side Guide HA RHAF

35 |125-660. 01 Screw E

36 |7813-192034 Side Guide A FHAF

37  |H10-45-3 Spring AFVT

38  |7813-19205 Bracket 75 b

39 184-106 Flat Washer YA xR

40  |181-405 E-Ring E—V. 7

41  ]183-138 Roll Pin o—/L ey

42 [6801-10060 Click Stop R N s

43 |H60-41-3 Adjusting Nut Vw3

44  |7813-19204A Bracket 754 v b

45 ]7813-192024 Side Guide Assy YA FHA FAssy NEW Type
46 7813-19203B Side Guide Assy A BH A FAssy NEW Type
47 [117-305 Screw B

-51 -



D1019

A
. |
H ! B
L_'_'L'_'_'L"JVJ C - A
G im Ey :g_ o o I B S B
F ' |—_

For Blanket Cleaner

Air Nozzle N
' . /
P

(NOP-S) op (?PP_S) )

ap X\ |

DETAIL M

-52-



Feed Section / #HLER

Suction and Blow Piping / =7 —E&F D1019
]
INI\]?fX Parts No. Parts Name i R Remarks ({F#) (Q@Fyii )

01 H13-54-01-3 Band AV 26
02 7813-12032 Hose R—R 2
03 7813-12024 Hose R—R 1
04 7813-12023 Hose R— A 1
05 7813-12028 Hose H—R 1
06 7813-12029 Hose =R 1
07 7813-12030 Hose R— R 1
08 7813-12031 Hose FR—R 1
09 7813-12027 Hose FR— R 2
10 7813-12026 Hose = A 1
11 7813-12025 Hose BR—R 1
12 7813-12020 Hose B—A 1
13 7813-12018 Hose R—A 1
14 7813-12022 Hose F—R 1
15 7813-12021 Hose H—R 1
16 7813-12017 Hose R 1
17 7813-12019 Hose =R 1
18 7813-12016 Hose AR 1
19 7813-12015 Hose R— R 1
20 117-565 Screw 3 2
21 180-110 Lock Washer IR R 2
22 ]184-110 Flat Washer PR 1
23 E60-19-01-3 Vacuum Pump YIRS 1
24 7813-17010 Hose =R 1
25 7813-17008 Hose HR— R 4
26 7813-17009 Hose B—A 1
27 . {117-475 Screw E 2
28 |180-108 Lock Washer RNEFHZR 2
29 184-108 Flat Washer e 2
30 7813-12036 Nozzle Cap J ANX YT Included in 23 2
31 7201-12034 Sponge ARV Included in 23 2
32 7813-12034 Filter Element TANE—T VA b Included in 23 2
33 7201-12033 Filter T AV E— Included in 23 1
34 B61-15-3 Belt ~ Lk A-37 Included in 23 1
35 7813-12035 Packing Ny F Included in 23 1
36 ]7201-12029 Indicator AT —F— for Pressure 1
37 7201-12032 Indicator AT l—F— for Bacum 1
38 7813-12037 Cock =27 1
39 7201-12030 Control Valve )N T for Pressure 1
40 7813-12202 Control Valve N7 for Bacum 1

-53-



D1020

C
%
16
5\
§ 19
01 17
' 05
Nore ou
156 — 34
02 /@\ 14 18
03 .
OLD TYPE; o
06
e )
NEW TYPE Q’@ 10 Detail B
b P
32

/
04 .

3
21
20 @/
P . 2
@ 22 % |
Qim@ A
35— 21 » 30
20 Ry 32/2%7@
S 33

Detail D Detail C

—54



Q

Feed Section / #GH#EID

Suction and Blow Piping Parts / =7 —E&EEM D1020
}
INI\]?SX Parts No. Parts Name R4 BR Remarks ({#%) (Qﬁtﬂﬁyi )

01  |7813-12007 Bracket TS5 b 1
02 170-108 Nut F o bk 1
03 180~-108 Lock Washer PR H R 1
04 180-106 Lock Washer BRES S ES 6
05 117-365 Screw E 2
06 7813-12003 Stud Pin AFwy RV 1
07  |7813-12004 Air Cylinder TT VY H— 1
08 7813-12006 Nut + o b Included in 07 1
09 7813-12005 Knuckle Joint FyINTaAf b 1
10 6203-09068 Joint TaAf vk 2
11 184-105 Flat Washer P X 1
12 181-005 C-Ring (= I 1
13 7813-12004A Air Cylinder Assy T Y L F —Assy (07, 10) 1
14 7813-12002 Piston ERA b 1
15 |cKie-21 Joint Yaf b 2
16 7813-12010 Plug 755 1
17 7813-12001 Valve e 1
18 CK16-20 Hose Joint m—ATaA v b 2
19 117-370 Screw B 3
20 7813-12013 Hose Joint Bm—=RATaA vk 2
21 7813-12008 Cock a7 2
22 7813-12011 Nipple e 3
23 7813-12014 Elbow T )LIR— 1
24 7813-12009 Joint TaAf vk 1
25 7813-12012 Hose Joint R—ATaAf v 1
26 52H08-010 Band Nk 3
27 180-105 Lock Washer N H F 3
28 117-515 Screw 32V 3
29 7813-12033 Bracket 754y b 2
30 EH13-08 Joint JaA vk 1
31 117-362 Screw EP 2
32 }184-106 Flat Washer HH X 2
33 117-360 Screw E 2
34 7813-12007A Valve Assy )V Assy (01~03, 06~19) 1
35 7813-12008A Hose Joint Assy F— AP aA L bAssy (20~25) 1

—55-



(04,05,80~88)

-56—



Main Press Section / AHEER

Head Stop Mechanism / B4 CTHERE D1021 (1)
)
INI]\?SX Parts No. Parts Name s R Remarks (f#%) (Q@g)
01 117-381 Screw R 3
02 ]180-106 Lock Washer ISR H R 7
03 E09-51-3 Solenoid YV /)AF 1
04  |117-408 Screw Y 34
05__ [180-104 Lock Washer AR FHER 16
06 184-104 Flat Washer WA R 8
07 |6801-03014 Snap Pin Ay T 2
08 6801-03013 Pin | 1
09 G09-52-3 Spacer A~X—F 2
10 7802-05027 Plate 7 L—k 1
11 7802-05029 Spacer A A—H 3
12 7802-05026 Pin | 1
13 7802-05024 Spring ATY T 1
14 7802-05022 Spring Pin ALY THhy 1
15 170-106 Nut 7+ kb 6
16 170-105 Nut + v b 2
17 7802-05028 Stopper Ak S— 1
18 101-520 Screw D 1
19 7802-05020 Lever L /8— 1
20 181-410 E-Ring E—-V7 1
21 7802-05023 Collar B 55— 1
22 1145-405 Set Screw FARY 5
23 7802-05021 Stud Pin AEZ vy FEw 1
24 117-375 Screw Y 1
25 117-515 Screw Y 1
26 7802-05040 Name Plate AA N 2
27 7802-05038 Indicated Plate AEY N 2
28 7802-05039 Handle N RV 2
29 183-206 Roll Pin o—)LE 2
30 7802-05043 Bracket 754y bk 0ld Type 1
31 117-385 Screw EX% 6
32 7802-05037 Pad aya 2
33 F4-3-01 Thumb Screw DA 2
34 7802-05033 Shaft ¥ 7 h 2
35 7802-05045 Collar BT — 2
36 183-205 Roll Pin —,LE 2
37 7802-05032 Gear ¥+ 4
38 183-207 Roll Pin o—)L ¥ 6
39 7802-05030 Pin |V 4
40 7802-05034 Lever L /3— 2
41 7802-05031 Link V2 2
42 7802-05035 Shaft ¥ 7 b 2
43 5202-01017 Shim Vb t=0. 20 -
44 5202-01010 Shim P t=0. 10 -
45 5802-01029 Shim P t=0, 05 -
46 5802-01028 Shim P t=0. 03 -
47 117-580 Screw E 1
48 CM11-47 Hook 77 2
49 170-110 Nut + > b 1
50 7402-10074 Spring ATY T 1
51 7402-10074A Spring AT T 1
52 7802-05070 Spring ATV T 1
53 125-655 Screw 3xY 2
54 181-010 C-Ring cC—y»7 4
55 7802-05014 Bearing _7Y T 2
56 7802-05069 Pin | 1
57 7802-05016 Link V7 1
58 7802-05068 Pin | 1
59 7802-05071 Lever L 3— 1
60 182-187 Taper Pin F—3— 1
61 258-651. 2 Cam Follower LT AT — 1
62 181-018 C-Ring cC—yvs 1
63 7213-16006 Spacer R 1
64 7802-05073A Lever L3— 1
65 7802-05064 Bushing AZN Included in 64 1
66 [180-108 Lock Washer 2SR PR 1
67 170-108 Nut J v b 1
68 117-370 Screw P 9
69 7802-05013 Stud Pin AE vy REV 1
70 251-202 Bearing ST 2

-57—



(04,05,80~88)

~58 ~



Main Press Section / ASEEZf

Head Stop Mechanism / Rii¥§ TIE D1021(2)
\J
INI\I?SX Parts No. Parts Name ERah A R Remarks ({#%) (Q@;ﬁyﬁ )
71 7802-05044 Retainer VT = 2
72 7802-05065 Shim P t=0. 02 -
73 7802-05066 Shim v A t=0. 03 -
74 7802-05067 Shim A t=0. 05 -
75 125-655 Screw Y 2
76 7802-05042A Eccentric Case Tt r—2 1
77 223-0620. 01 Spring Pin Y aPZ v Included in 76, 90 2
78 5203-11050 Spring ALY T 2
79 ]223-0632. 01 Spring Pin ATY T hir 2
80 7802-05051 Shaft vx 7 b 1
81 7802-05062 Scale AEY N 6
82 7802-05053 Adjusting Nut V<3 6
83 7802-05055 Spring A7) T 12
84 7802-05054 Stopper ARy s8— 6
85 7802-05050 Guide HA K 6
86 7802-05057 Retainer VF—g— 12
87 101-406. 001 Screw Y 6
88 7802-05056 Click Stop R by s3— 6
89 7802-05036 Bracket T F 4y b 0ld Type 1
90 7802-05041A Eccentric Case X r—A 1
91  |A01-47-3 Washer PHF 1
92 117-360 Screw Y 1
93 7802-05025 Spring ATV T 1
94 7802-05051A Head Stop Assy < L7 T Assy (04, 05, 80~88) 1
95 |180-406 Conical Spring Washer [ J Xx¥H X% 2
96  |7802-05074 Bracket 7547 b New Type 1
97  |7802-05075 Bracket 754y b New Type 1
98  |7804-05076 Bracket 754y b New Type 2
99 117-387 Screw 3T 2
100 |180-104. 001 Lock Washer AR YA X 6

~59 -



D1022

—-60 ~



Main Press Section / A

Head Stop Mechanism / Ri¥4 CIiEE D1022
0.
INI\]?fX Parts No. Parts Name B4 B Remarks ({i#§#) (ng )
01 145-355 Set Screw PAXRY 2
02 185-1212. 01 Collar BT — 1
03 117-383 Screw E 2
04 |180-106 Lock Washer NEFHZ 3
05 170-108 Nut F > b 1
06 180-108 Lock Washer ISP H R 1
07 |184-108 Flat Washer P A X 3
08 117-515 Screw E 2
09 7802-05060 Cam 1 b 1
10 7802-05063 Stud Pin AFy Ry 1
11 170-106 Nut + > b 2
12 7802-05049A Lever L N— 1
13 M02-67-3 Spring ALY T 1
14  }223-0616.01 Spring Pin AT T HhAy Included in 12 1
15 223-0620, 01 Spring Pin A TY T A 1
16 1323-101 Grease Nipple T YA=y TN 1
17 7202-07023 Pin ¥ 2
18 181-406 E-Ring E-V 7 2
19 7802-05046 Link Yy 1
20 7802-05007 Bushing A F )V 1
21 117~-525 Screw E 1
22 7802-05047 Lever L3— 1
23 7802-05048 Shaft ¥ 7 b 1
24 117-510 Screw E 3
25 7802-05005 Pin | 1
26 7802-05004 Wing Bolt Fa Rk 10
27 |117-408 Screw g 20
28 180-104 Lock Washer S 20
29 7802-05061 Paper Guide HA K 8
30 7802-05002 Shaft ¥ 7 b 1
31 7802-05058 Bushing AZN Included in 32 1
32 7802-05003A Holder R — 1
33 ]117-382 Screw i 1
34 |180-110 Lock Washer NP H R 1
35 170-110 Nut F v b 1
36 7802-05009 Bracket 75y b 1
37 122-058. 01 Screw g 2
38 145-405 Set Screw M RARY 2
39 183-139 Roll Pin 0—,LE 2
40  |52E06-002 Sensor Y — 2
41 7802-05008 Bracket T4y b 2
42  [7802-05001 Register Board VYA —R— K 1
43 185-1615. 01 Collar BT — 1
44 17813-19009 Bracket 75 b 1
45 E26-69-3 Sensor B — 1
46 125-615 Screw Ry 4
47 E26-68-3 Sensor Y — 1
48 117-575 Screw B 4
49 184-110 Flat Washer P H R 4
50 7802-12035 Spreader AT — 1
51 7802-05010 Guide HA B 2
52 117-360 Screw B 6
53 7813-19008 Bracket 754y b 1
54 7802-05077 Paper Guide HAF BW-A0001~ 2

-61—



—-62—



Main Press Section / ZANHHES

Swing Gripper / AW 1 v 7 JI\H D1023 (1)
\J
INI]\?SX Parts No. Parts Name RSB R Remarks (fF%) (Q@gﬂ

01 l117-512 Screw B 8
02  }7802-08001 Anvil T EN 1
03 }7802-08011 Shaft ¥ 7 b 1
04 7202-20010 Lever LR— 2
05 117-475 Screw B 3
06 |181-404 E-Ring E—-Jv7 4
07 [7202-20015 Pin v 2
08 145-356 Set Screw P ARY 1
09  |5802-20021 Lever L S— 1
10 |117-365 Screw g 10
11 |7802-08016 Bracket 754w b 2
12 |7802-08022 Gripper Y ESES 8
13 [250-102.6 Bearing _F Yy 8
14 |183-150 Roll Pin o—LE 8
15 |122-058 Screw i 16
16 |140-262 Set Screw MARY 8
17 |7802-08017 Spring ATSY T 8
18 |5802-20019 Pin B 8
19 |7802-08021 Holder R E— 8
20 |5802-20017 Bracket 75 b 8
21 117-372 Screw =% 8
22 |7202-20013 Stem Ty 2
23 7202-20012 Spacer ALY 2
24 |7802-08014 Spring Pz 2
25 |7202-20011 Spacer A~—H 2
26 |7802-08015 Shaft ¥ 7 b 1
27 |7802-08010 Stopper ARy s8— 1
28 |145-375 Set Screw PARY 1
20 |170-106 Nut + > b 6
30 |7802-12049 Needle Bearing = RART Y T 4
31 7802-08012 Swing Arm Bracket 754> b 4
32 |1T-6-65 Taper Pin F—S— 4
33 117-481 Screw A 4
34 180-106 Lock Washer IR H R 9
35 {7802-08013 Spacer A rL— 1
36 117-565 Screw EP 1
37 l170-110 Nut F v b 1
38 180-110 Lock Washer ISR H R 2
39 }7202-12020 Arm 7= 1
40 2568-652. 3 Cam Follower LT Ay — 1
41 117-515 Screw 3 2
42 }7802-08002 Cam B A 1
43 17802-09018 Plate 71—k 1
44  {170-108 Nut F v b 1
45  1184-108 Flat Washer e 1
46 258-591. 1 Cam Follower HLT7F01 ) — 1
47 17802-08003 Cam B A 1
48 I1T-5-35 Taper Pin T —N—E 1
49 7802-08008 Lever L/N\— 1
50 7802-08004 Eccentric Pin e o i g g 1
51 |184-106 Flat Washer FH % 2
52  }117-375 Screw s 3
53 |7802-08009 Spring Pin AT T 2
54 |CM11-47 Hook T 2
55  [7802-05018 Spring Py 1
56 |7802-05018A Spring Y aPZi 1
57 |184-110 Flat Washer P H xR 1
58  |250-003. 8 Bearing NNAPZi 2
59  |7802-09017 Bearing 7T 1
60  |7802-09014 Spacer AL 1
61 |7802-09016 Washer Y Hx 1
62 180-108 Lock Washer NS 1
63 [7802-09015 Cap ¥y v 1
64 |117-383 Screw B 3
65 |7802-08005 Shaft ¥ 7 b 1
66 |7802-08006 Lever LN— 1
67  |7802-08020 Stud Pin AEy FE 1
68 7802—-08007 Lever L3— 1
69  |181-410 E-Ring E-YL s 1
70  |145-405 Set Screw rARY 1

—63-



— 64—



Main Press Section / AHEHES

Swing Gripper / A 4 v 7 J\E# D1023(2)
INII\?SX Parts No. Parts Name B T Remarks ({#%) (%.%L
71 7802-05023 Collar BT — 1
72 117-385 Screw EX 1
73 7802-05025 Spring Pzl 01d Type(L=50.9. ¢ 0. 8) 1
74 7802-05022 Spring Pin AR TY T 1
75 7802-05024 Spring ATV T 1
76 7802-05026 Pin | =% 1
77 G09-52-3 Spacer A —4 2
78  |7802-05028 Stopper Ak — 1
79 170-105 Nut F o 1
80 101-520 Screw 2 1
81 6801-03013 Pin vy 1
82 6801-03014 Snap Pin 2 S 2
83 E09-51-3 Solenoid YV /AR 1
84 7802-05027 Plate ZL—h 1
85  }184-104 Flat Washer FH xR 4
86 180-104 Lock Washer PREAYHF 4
87 117-408 Screw 3V 4
88 780208023 Screw E 1
89  |M56-31-03-3 Spring 2Ty T New Type(L=46.5. ¢ 0.9) 1
90 7802-08024 Shim P t=0. 03 : -
91 7802-08025 Shim P t=0. 05 -
92 7802-08026 Shim P t=0. 10 -
93 7802-08027 Shim P t=0. 20 -

-~ 65-




D1024

NOP—Side

—~ 66—



Main Press Section / AR

Feeder Drive Mechanism / #&AKERENS D1024
INI\]?EX Parts No. Parts Name a4 R Remarks ({§%) (%%l_
01 183-186 Roll Pin o—)L e 1
02 |H38-14-3 Sprocket AV AN 1
03 117-370 Screw 2 1
04 7802-07002 Collar N7 — 1
05 |250-205. 8 Bearing _FYyr7 2
06 7802-07004 Chain Fx— 1
07  |CK02-91 Needle Bearing =— KARTY S Included in 08 1
08 CK02-90A Sprocket A7ayy h 1
09 184-106 Flat Washer HAH R 1
10 181-404 E-Ring E—-YVuv 7 1
11 125-762 Screw B 2
12 180-106 Lock Washer REFH R 16
13 184-106 Flat Washer WA R 3
14 ]|7802-070054 Bracket 757 b 1
15 7802-07006 Stud AE K 2
16 7802-07003 Shaft x 7 b 1
17 117-515 Screw E 6
18 7802-08002 Cam F I 1
19 7802-06001 Cam N 1
20 181-025 C-Ring cC—yv7 4
21 250-205. 6 Bearing X7V T 2
22 $-225 Indicated Plate AEY R 1
23 117-365 Screw 2T 1
24 7802-05060 Cam 71 b 1
25 7802-07001 Sprocket 2 7ak sy b 1
26 7802-14036 Gear Xy 1
27 182~-212 Taper Pin FT—=—E 1
28 117-375 Screw B 4
29 250-005. 6 Bearing _7 YT 2
30 181-247 C-Ring c=Vv7 1
31 7802-14032 Gear Xy 1
32 117-571 Screw e 3
33 117-576 Screw 4 3
34 [180-110 Lock Washer RRFHR 6
35 117-560 Screw EP% 3
36 7802-14034 Washer B H R 3
37 7802-14030 Gear X+ 1
38 7802-14031 Gear ¥ 1
39 7802-14040 Key X— 1
40 7802-14029 Stud Pin AF v FE 1
41 }7802-14035 Bracket 77y b 1
42 7802-14033 Stud Pin ALy FEV 1
43 117-365 Screw EP 3
44 7802-14039 Bearing <7V T 1
45 7802-07005B Tightener Assy Z A hF—Assy 1
46 |7802-14037 Washer P H R 6
47 117-360 Screw E% 6
48 7802-14028 Stud Pin AFy R 1
49 7802-14027 Gear *¥ 1
50 7802-14038 Bearing Ry Yy 1
51 7802-05006 Stud Ay R 1
52 5802-10058 Indicator A - 1
53 125-758 Screw B 1

—-67 -



D1025

— 68 —



Main Press Section / AHIp

Swing Gripper Drive Mechanism / R ¢ ZERE) D1025
INI]\?SX Parts No. Parts Name A FR Remarks ({#%) (Qﬁg )
01 7802-09001 Cam N 1
02 7802-05072 Cam by 1
03 117-387 Screw E% 3
04 __|180-106 Lock Washer SEYPH X 3
05 184-106 Flat Washer YR 6
06 0T-6-35 Taper Pin T = 2
07 117-481 Screw EP 4
08 180-108 Lock Washer 23R H R 4
09 184-108 Flat Washer WA R 4
10 7802-09007A Link Uz 1
11 CP18-81 Needle Bearing =— K77 Included in 10 2
12 117-510 Screw E 6
13 |323-101 Grease Nipple TYR= T 4
14 7802-09009 Pin | = 2
15 7802-09006 Swing Arm Lever L /\— 1
16 0T-6-60 Taper Pin T —3— 1
17 J117-482 Screw rY 2
18 117-375 Screw B 3
19 7802-09008 Bushing AH N 1
20 7802-09011 0il Seal ZA N —v 1
21 7802-09010 Stud AE K 2
22 7802-09209 Bracket 75y b 1
23 145-565 Set Screw FARY 1
24 1117-573 Screw E 2
25 7802-09019 Adjusting Screw FagbEVRY 2
26 170-112 Nut F b 1
27 |180-112 Lock Washer ISEPH R 1
28 l184-112 Flat Washer e 1
29 7802-09022 Thrust Washer AFAND 3 p— 3
30 7802-09002A Lever LS— 1
31 7802-09020 Bushing AZ )N Included in 30, 36 2
32 145-360 Set Screw MAXY 1
33 7802-09012 Pin g 1
34 7802-09013 Pin | = 1
35 7802-09021 Roller Follower U—F 730l — 2
36 7802-09003A Lever L /N— 1
37 523502-024 Pin | = 1
38 117-571 Screw R 3
39 7802-09004 Stud Pin AZy Py 1
40 52502-051 Nut F v b 1
41 152502-021 Holder RV F— . 1
42 52502-055 Bearing 7Yy Included in 36 1
43 52502-022 Thrust Washer AFGART L p— 1
44 181-016 C-Ring cC—yvy 1
45 52502-050 Screw E 1
46 |180-412 Conical Spring Washer VAV 29
47 52502-053 Spacer A= 1
48 52502-052-A Rod = 1
49 52502-049 Bearing _F7 YT Included in 48 1
50 7805-05060 Joint JaAfvh New Type 1
51 5805-05028 Sleeve A —7 New Type 1
52 5805-05025 Plug 755 New Type 1
53 180-408. 1 Conical Spring Washer PTG NP H R 6

—69 -



NOP—Side

-70 -



Main Press Section / A<HER

Main Drive Mechanism / JREHES D1026
]
INI]\I)SX Parts No. Parts Name AR Remarks ({#i%) (Q@ tﬁy)
01 145-368 Set Screw P ARY 2
02 7802-14009 Pulley 7= 1
03 7802-14022A Belt Assy ~)U b Assy 5V670 (N-2) 1
04 E60-16-01-3 Motor E— - 1
05 101-565 Screw 3% 4
06  |180-110 Lock Washer ISERYHFR 11
07 184-110 Flat Washer B % 7
08 117-560 Screw B 1
09 |7802-14034 Washer ¥ H X 1
10 7802-14010 Stud Pin AEy NE 1
11 250-205. 6 Bearing X7 Yy 2
12 7802-14012 Roll =g 1
13 7802-14020 Spacer A 1
14 |7802-14011 Bracket T537 v b 1
15 117-571 Screw B4 6
16 180-116 Lock Washer RSk 1
17 170-116 Nut J > b 1
18 174-710 Lock Nut + > b 1
19 180-710 Washer B 1
20 7802-14006 Gear Xy 1
21 7802-14013 Spacer AR — 1 1
22 7802-14024 Bearing _7 Yy 1
23 7802-14017 Spacer R A~L— 1
24  }117-570 Screw D 4
25 7802-14001 Bearing Case X7 Y T hr— R 1
26 7802-14023 Bearing _7 YT 1
27 7802-14014 Flange 75T 1
28 180-106 Lock Washer IR H 10
29 117-365 Screw B 12
30 7202-03013 Lock Nut F v b 1
31 7802-14008 Pulley 7— 1
32 7802-14018 Spacer A A— 1
33 7802-14026 Bearing _F7 YT 1
34  {7802-14002 Bracket 757y b 1
35 7802-14007 Gear X 1
36 7802-14021 Spacer A — 1
37 7802-14025 Bearing _7T VT 3
38 7802-14016 Spacer AR — 1
39 7802-14005 Gear X¥ 1
40 117-508 Screw % 4
41 7802-14019 Key X 4
42 7802-14004 Shaft V%7 b 1
43 181-050 C-Ring [P 2
44 7802-14015 Flange 750 1
45 7802-14003 Shaft x 7 b 1
46 117-360 Screw 4 1
47 7805-18002 Cover H 73— 2
48 101-466 Screw P 2
49  [180-108 Lock Washer NP HF 2
50  |7805-18001 Bracket A 1

-71-






Main Press Section / AHSER

Ist Transfer Cylinder / B 1JE LM D1027
INI]\?fX Parts No. Parts Name ER b A B Remarks ({#%) (Q@g}
01 7802-12049 Needle Bearing =— 7Y T Included in 02, 09 4
02 7802-12050A Flange 750D 2
03 117-365 Screw E 4
04 7202-20010 Lever L/S— 2
05 181-404 E-Ring E-Vv7 4
06 117-475 Screw Y 2
07 7202-20015 Pin | 2
08 7802~12204A Stem D 2
09 7802-12045A Bracket TS5y b 2
10 117-375 Screw j E 6
11 7202-20023 Shim A t=0. 02 -
12 7202-20024 Shim P t=0. 03 -
13 7202-20025 Shim b t=0. 05 -
14 7202-20026 Shim P t=0. 10 -
15 7202-20012 Spacer A ~R— 2
16 7202-20007 Spring ATy 2
17 7202-20011 Spacer A= 2
18 7802-12044 Shaft ¥ 7 b 1
19 7802-12048 Gripper eSS 8
20 5802-20018 Spring ATV T 8
21 117-508 Screw E 8
22 7802~12046 Gripper Bracket Y RAEA 8
23 |7802-12047 Holder R 8
24 117-512 Screw E 8
25 7802-12052 Set Screw MARY 8
26 |145-356 Set Screw FPARY 1
27 5802-20021 Lever L 28— 1
28 |145-506 Set Screw FARY 1
29 7202-20014 Collar BT — 1
30 17202-20065 Screw E 1
31 170-106 Nut F v b 1
32 7202-20019 Block Juayy 1
33 7802-12038 Anvil 7 e 1
34 117-360 Screw Y 10
35 7802-12024 Transfer Cylinder D2 Ry 1
36 |101-565T Screw L 3
37 [180-110 Lock Washer RRYFHF 6
38 7202-02007 Retaining Washer  AFH R 3
39 7802-12025 Gear X 1
40 170-110 Nut F vk 1
41 180-410 Conical Spring Washer BT R H R 1
42 117-560 Screw RY 1
43 258-652. 3 Cam Follower AhT74A0D— 01d Type 1
44 7802-12051 Lever L3— 1
45 7802-12029 0il Seal FA N —)v 1
46 7802-12027 Retaining Washer hAFH R 1
47 7802-12028 Bearing 7Y T 1
48 117-370 Screw B 6
49 180-106 Lock Washer NEPFH R 6
50 7802-12026 Flange 750y 1
51 7802-12039 Cam N 1
52 7802-12032 Flange 75 1
53 7802-12033 Bearing _7TVT 1
54 |7802-12031 Retaining Washer M AFHR 1
55 180-108 Lock Washer BRES S 1
56 117-470 Screw XY 1
57 117-565 Screw E 3
58 117-388 Screw Y 4
59 7802-12024A Transfer Cylinder Assy |7 # ¥ FUAssy (01~44) 1st 1
60 7802-20038 Cam Follower T LT Ay — New Type 1
61 243605 Bushing A BN Included in 08 2

-73 -



/4

55

33
85.86.87 54
16
.. 09

;%é%zgy
)
@

q
\»@

QS
(.
O
©
{$;
Ty
S)

4th Transfar Cylinder
2nd Transfar Cylinder

- 74—



Main Press Section / ZA<HIf

2nd and 4th Transfer Cylinder / #2, 4 E LA D1028 (1)
\J
INOEX | Parts No. Parts Name 4 B Remarks (%) (Q@ A
01 7802-20032 Needle Bearing == RKARXT7T YT Included in 02, 21 16
02 7802-20008A Flange 7500 3
03 [117-365 Screw 2y 32
04 7802-20011 Collar BT 4
05 117-520 Screw E% 4
06 7802-20012 Stopper ARy S— 4
07 145-483 Set Screw rARY 4
08 170-108 Nut F >k 4
09  {117-370 Screw B 56
10 7802-20020 Lever L/3— 8
11 7802-20033 Pin | 8
12 181-406 E-Ring E-V 7 8
13 6702-02024A Rod oy K 8
14 243-608 Bushing A F N Included in 13 8
15 |6702-20003 Washer FHx 8
16 180-106 Lock Washer SNERYH R 36
17 6702-02025 Spring ATV T 8
18 6702-12017 Washer e 8
19 170-108. 3 Nut F vk 16
20 183-764 Cotter Pin gy 8
21 7802-20010A Bracket TS5y b 8
22 |117-375 Screw Y 16
23 7802-20013 Shim P t=0. 02 -
24 7802-20014 Shim P t=0. 03 -
25 7802-20015 Shim P t=0. 05 -
26 7802-20016 Shim P t=0. 10 -
27 7802-20037 Holder RV H — 36
28 PM-066-2223 Cap Xy v/ 00 36
29 SA-2225-2 Spring aprzi 36
30 PM-066-2219 Gripper Finger >R 00 36
31 PM-066-2220 Holder BV — 0l 36
32 140-366 Set Screw % 36
33 170-106 Nut F v b 40
34 145-362 Set Screw FARY 36
35 170-106. 3 Nut 7+ > b 36
36 117-508 Screw FY 36
37 7802-20005 Shaft ¥ 7 b 4
38 7802-12010 Cover F 73— 4
39 117-360 Screw P 12
40 7802-12007 Stud AZy K 12
41 7802-12004 Bracket 754 v b 01d Type 4
42 7802~12056 Anvil 7 v E) 32
43 180-406. 1 Conical Spring Washer Y5 ARFHR 32
44 117-362 Screw E 32
45 101-480 Screw F Y 16
46 180-408 Conical Spring Washer BT RRPHFR 16
47 7802-12001 Transfer Cylinder AN 2
48 7802-12006 1.C.P Paper 1. C. PR—/X— 4
49 7802-20017 Adjusting Screw FaEYRY 12
50 7802-20018 Adjusting Washer Fagty FHR 12
51 117-633 Screw E 12
52 7802-12002 Gear XY for 4th Transfar Cylinder 1
53 7802-12003 Gear Eand for 2nd Transfar Cylinded] 1
54 7802-20007 Stopper 2 b wst— 4
55 }101-375.5 Screw Y 1
56 7802-12040 Cam 7 A for 2nd Transfar Cylindey 1
57 7802-12042 Cam 71 for 4th Transfar Cylindey 1
58 7802-20028 Holder L E — 2
59 117-475 Screw x Y 6
60 117-575 Screw Y 8
61 180-110 Lock Washer ISR H R 24
62 |170-110 Nut F v b 4
63 180-410 Conical Spring Washer HINKF AR 4
64 117-565 Screw E 4
65 7802-12011 Lever L 73— 4
66 258-652. 3 Cam Follower HAT T D— 0ld Type 4
67 |145-460 Set Screw FARY 8
68 P0-126 Pad RNy K 8
69 7802-20024 Nut F > b 2
70 ]7202-20030 Spacer A= 2

—75-



Ll PR

. 5
“w-‘\\ @ 85.86.87 . 54
NN L DN 16
RN 4"> .. 09
\‘\‘ 4 ° 9. ) (o]
RN & 0 © 7 e,

4

4th Transfar Cylinder
2nd Transfar Cylinder

~76 -



Main Press Section / ASHEE

2nd and 4th Transfer Cylinder / £ 2, 4ELIR D1028 (2)
\J
INI]\?fX Parts No. Parts Name AR Remarks ({#%) (Qﬁ;ﬁ}’i )
71 |117-472 Screw E 16
72 180-108 Lock Washer INRYPH R 16
73 7802-20030 Flange 75T 4
74 [117-570 Screw Y 16
75 7802-20029 Flange 7507 2
76 7202-20029 Spacer A~ 4
77 7202-20022 Bearing 7V T 8
78 7202-20006 0il Seal ZA V=) 4
79 7802-20006 Flange 750D 2
80 7802-20025 Nut F v b 2
81 7802-12001A Transfer Cylinder Assy |U & 3 KUAssy 2nd 1
82 7802-12001B Transfer Cylinder Assy |7 & 3 FDAssy 4th 1
83 7802-12057 Bracket 75k k New Type 4
84 780220038 Cam Follower HINT T — New Type 4
85 7802-20203 Shim P t=0. 01 -
86 7802-20204 Shim P t=0. 03 -
87 7802-20205 Shim Ay t=0. 05 =

~77-



~78 -



Main Press Section / A<¥#R

3rd Transfer Cylinder / % 3 LA D1029 (1)
]
INI\?(?X Parts No. Parts Name e Remarks ({f#£) Qty
01 7802-20032 Needle Bearing = KARTFTY T Included in 02,21 12
02 7802-20008A Flange 7507 18
03 117-365 Screw FY 12
04 7802-20011 Collar BT — 3
05 117-520 Screw P 3
06 7802-20012 Stopper A by s— 3
07 145-483 Set Screw MAFY 3
08 170-108 Nut J > b 3
09 117-370 Screw P 15
10 7802-20020 Lever L— 6
11 7802-20033 Pin | 6
12 181-406 E-Ring E—-Yvr 6
13 6702-02024A Rod ay KN 6
14 243-608 Bushing A Z ) Included in 13 6
15 [6702-20003 Washer FH X 6
16 |180-106 Lock Washer LS 30
17 6702-02025 Spring ALY T 6
18 6702-12017 Washer W HF 6
19 170-108. 3 Nut + v b 12
20 183-764 Cotter Pin A= 6
21  |7802-20010A Bracket I v b 6
22 117-375 Screw B 12
23 7802-20013 Shim P t=0. 02 -
24 7802-20014 Shim P t=0. 03 -
25 7802-20015 Shim P t=0. 05 -
26 7802-20016 Shim P t=0, 10 -
27 PM-066-2221 Holder BRI — -01 27
28 PM-066-2223 Cap vy =00 27
29 SA-2225-2 Spring AT T 27
30 PM-066-2219 Gripper Finger P -00 27
31 PM-066-2220 Holder RV — -01 27
32 [140-366 Set Screw FAXRY 27
33 170-106 Nut F v b 30
34 145-362 Set Screw AR Y 27
35 170-106. 3 Nut + v b 27
36 117-508 Screw ES 27
37 7802-20005 Shaft vx 7 b 3
38 7802-20021 Cover FJ 73— 3
39 117-360 Screw E 30
40 7802-20035 Anvil 7 e 27
41 117-405 Screw E 27
42 7802-20034 Bracket 75y bk 0ld Type 3
43 7802-12015 Transfer Cylinder U2 Py 1
44 7802-20017 Adjusting Screw FagYRY 9
45 7802-12009 Adjusting Washer Fauty YHE 9
46 ]117-633 Screw XY 9
47 7802-12008 Gear X 1
48  |7802-20007 Stopper Ak yR— 3
49  |101-375.5 Screw R 3
50 7802-12041 Cam 71 1
51 170-110 Nut F v b 3
52 180-410 Conical Spring Washer 4T AR H R 3
53 117-565 Screw T 3
54 7802-20019 Lever L/N— 3
55 258-652. 3 Cam_Follower HLT Y — 0ld Type 3
56 7802-12043 Flange 7507 1
57 117-475 Screw 3 6
58 180-110 Lock Washer ISP H R 12
59 117-575 Screw S 4
60 145-460 Set Screw N 4
61 |P0-126 Pad A 4
62 7802-12017 Nut + > b 1
63 7802-12014 Spacer R~ 1
64 [117-472 Screw E 8
65 |180-108 Lock Washer NRPH R 8
66 7802-12020 Flange 7507 2
67 117-570 Screw E 8
68 7802-12019 Flange 7507 1
69 7802-12013 Spacer R ~L—H 2
70 7802-12022 Bearing _FT YT 4

-79 -



~80 -~



Main Press Section / AHRER

3rd Transfer Cylinder / F3ELIR D1029 (2)
]
INI\I?(?X Parts No. Parts Name AT Remarks ({##%) (Q@tﬁy)

71 7802-12018 Flange 7500 1
72 7802-12012 Washer #H X 2
73 7802-12016 Nut + v b 1
74 7802-12015A Transfer Cylinder Assy |V # ¥ FUAssy (01~57) 3rd 1
75 7802-20036 Bracket 75y b New Type 3
76 7802-20038 Cam Follower AT Y — New Type 3
77 7802-20203 Shim P t=0, 01 -
78 7802-20204 Shim P t=0. 03 -
79 7802-20205 Shim P t=0. 05 -

- 81 -~



2nd Inpression Cylinder

1st Inpression Cylinder

-82—



O

Main Press Section / A<

Impression Cylinder / /EJR D1030(1)
INI\?fX Parts No. Parts Name AR Remarks (f#%) (Qﬁ;ﬁyﬁ )
01 7802-20032 Needle Bearing 22y P4 Included in 02,21 16
02 7802-20008A Flange 7507 8
03 117-365 Screw B 22
04 7802-20011 Collar BT — 4
05 117-520 Screw 3 4
06 7802-20012 Stopper A R wsS— 4
07 145-483 Set Screw FARY 4
08  |170-108 Nut F v b 52
09  [117-370 Screw xRy 8
10 7802-20020 Lever L /3— 8
11 7802-20033 Pin v 8
12 181-406 E-Ring E-Jv/ 8
13 6702-02024A Rod = 8
14 243-608 Bushing A Z )L Included in 13 8
15 |6702-20003 Washer YR 8
16 180-106 Lock Washer NAYH R 40
17 6702-02025 Spring ALY T 8
18 |6702-12017 Washer W H X% 8
19 170-108. 3 Nut F v b 16
20  [183-764 Cotter Pin )y 8
21 [7802-20010A Bracket 7Z0 b 8
22  1117-375 Screw F 16
23 7802-20013 Shim DA t=0. 02 -
24 7802-20014 Shim P t=0. 03 -
25  {7802-20015 Shim DN +=0. 05 -
26 7802-20016 Shim P t=0. 10 —
27 7802-20037 Holder R H— 36
28 |PM-066-2223 Cap ¥x o7 —00 36
29  |sA-2225-2 Spring A7) 36
30 PM-066-2219 Gripper Finger VR -00 36
31 PM-066-2220 Holder RN A — -01 36
32 |140-366 Set Screw bARY 36
33 170-106 Nut F o b 40
34 |145-362 Set Screw FAXY 36
35 170-106. 3 Nut J v b 36
36 |117-508 Screw Y 36
37 |7802-20005 Shaft 2y 7k 4
38 7802-20021 Cover H 73— 4
39 [117-360 Screw Y 40
40 7802-20035 Anvil 7 EN 36
41 |117-405 Screw L 36
42 7802-20034 Bracket 75 b 01d Type 4
43 7802-20001 Impression Cylinder TRy 2
44 7802-20002 Gear X¥ for 1st Impression Cylind 1
45 7802-20003 Gear Xv for 2nd Impression Cylind 1
46 [7802-20017 Adjusting Screw FavkyxrY 12
47 ]7802-20018 Adjusting Washer Fauky HFHx 12
48 117-633 Screw FY 12
49 [170-110 Nut + v b 4
50 180-410 Conical Spring Washer B F 2P HZR 4
51 117-565 Screw B 4
52 7802-20019 Lever L3i— . 4
53 258-652. 3 Cam Follower LT — 01d Type 4
54 7802-20026 Cam F1 for lst Impression Cylind 1
55 7802-20027 Cam 7 A for 2nd Impression Cylind 1
56 - ]7802-20028 Holder FE— 2
57  |117-475 Screw g 12
58 180-110 Lock Washer RES e 24
59 117-575 Screw P 8
60  |7802-20007 Stopper A Ry 3— 4
61 [101-375.5 Screw R 4
62 |145-460 Set Screw b ARY 8
63 |Po-126 Pad Xy R 8
64 7802-20025 Nut F v h 2
65  ]7202-20030 Spacer A ~—Y 2
66 |117-472 Screw R 8
67 180-108 Lock Washer B E 8
68 7802-20030 Flange 75T 4
69 |117-570 Screw B 16
70 |7802-20029 Flange 759 2

—83 -



2nd Inpression Cylinder

1st Inpression Cylinder

—84 -



Main Press Section / ASEEER

Impression Cylinder / JEAH D1030(2)

INI{I)SX Parts No. Parts Name e R Remarks ({#%) (%g)_‘
71 7202-20029 Spacer A—H 4
72 7202-20022 Bearing _7Yy T .8
73 7202-20006 0il Seal ANV —)v 4
74 7802-20006 Flange T500 2
75 7802-20024 Nut F b 2
76 7802-20001A Impression Cylinder Assy |7 Y KUAssy for 1st Impression Cylind 1
77 7802-20001B Impression Cylinder Assy |7 Y KD Assy for 2nd Impression Cylind 1
78 7802-20036 Bracket 7Fhry b New Type 4
79 7802-20038 Cam Follower L7 42T — New Type 4

-85



D1031 @, _

77.78.79.80
/

OP—Side

For 2P.4P

Fortpap 03

- 86—



Main Press Section / AHEER

Blanket Cylinder / = AfH D1031 (1)
\J
INI]\?SX Parts No. Parts Name LY Remarks (f#%) (Q@g:)
01  }7802-03022 Screw Y 24
02 |7802-03018 Retaining Washer b XY R 8
03 |117-530 Screw Ry 28
04 |7802-03015 Lever L /3— for 1P, 3P 2
05 |7802-03016 Lever LS— for 2P, 4P 2
06 |324-370 0-Ring o—-yv7 8
07 ]i17-365 Screw B 76
08 ]7802-03010 Flange 72507 for 1P, 3P 4
09  |7802-03012 Flange 75 for 2P, 4P 2
10 |117-380 Screw 2D 16
11 |7402-03020 Retainer Y T for 2P, 4P 4
12 [7202-03034 Shim b for 2P, 4P -
13 [7202-03035 Shim A for 2P, 4P -
14 |7202-03037 Shim P2 for 2P, 4P -
15 |7802-03008 Flange 7507 for 1P, 3P 2
16 |7802-03009 Flange 75D for 2P, 4P 2
17 7802-03043 Retainer ) T e for 1P, 3P 4
18 |7802-03044 Shim A for 1P, 3P t=0.02 -
19 |7802-03045 Shim b for 1P,3P t=0.03 -
20 |7802-03046 Shim 3 for 1P,3P t=0.05 -
21  |7802-03019 Bearing ~FYT 8
22 |7802-03013 Flange 75y for 2P, 4P 4
23 |7802-03040 Flange 750 for 1P, 3P 2
24 |122-170 Screw s 48
25 17802-03029 Bushing AH N 4
26 }7802-03024 Shaft L% 7k 4
27 }7802-03030 Bushing A H N 4
28 |5802-03052 Block Jayy 4
29 |183-168 Roll Pin o—L 4
30 |117-483 Screw Y 16
31 |7402-03005 Bracket T4y b 4
32  |5802-03051 Spacer A — 8
33 {5802-03050 Gear X 4
34 ]7402-03005 Bracket 754 v b 4
35  }7802-03025 Bracket 754 v b 4
36 323-101 Grease Nipple TY A= TN 8
37  |7802-03001 Blanket Cylinder =N 4
38  |101-573T Screw D 12
39 180-110 Lock Washer B e 12
40 |7802-03002 Gear ¥y for 1P 1
41 7802-03003 Gear XY for 2P 1
42 |7802-03004 Gear X for 3P 1
43 ]7802-03005 Gear ¥y for 4P 1
44  |MC03-05 Retaining Washer R ES 4
45 |122-112 Screw B 4
46 |7802-03038 Gauge Film F= DT 4V t=0. 05 4
47 |7802-03039 Gauge Film F—T7 4 )b t=0. 10 4
48  |7802-03037 Under Blanket Ty E—=T53 5y b 4
49 ]7802-03036 Blanket 75y b 4
50  |7802-03028 Cover B 3 — 4
51 |117-510 Screw B 12
52 180-105 Lock Washer NP H F 12
53  |117-381 Screw Y 16
54  |7802-03026 Weight A% 4
55  |7802-03031 Weight AE Y L=75  (100g) -
56 |7802-03032 Weight AE Y L=151 (200g) -
57 |7802-03033 Weight A% Y =228 (300g) —
58  |7802-03034 Weight AE Y L=379 (500g) -
59  |7802-03035 Weight FEY L=531 (700g) -
60 |125-715 Screw xR -
61 125-710 Screw % 16
62 |7802-03023 Retainer D e 8
63 |7802-03027 Plate 71— k 4
64  |7802-03041 Flange 750D for 1P, 3P 2
65  |7802-03006 Flange 750D for 3P 1
66 |7802-03007 Flange 757 for 2P, 4P 2
67  [7802-03042 Flange 7507 for 1P 1
68 |7402-03021 Block Jay s 8
69  |170-106 Nut F vk 8
70  |101-375 Screw X 8




77.78.79.80
/

OP—Side

For 2P.4P

For1P3p O3

- 88 —




Main Press Section / AHEER

Blanket Cylinder / = AJF D1031(2)
INI]\?SX Parts No. Parts Name A Remarks ({##) (Q@tiﬁyi )
71 180-106 Lock Washer A 16
72 117-375 Screw L 16
73 7802-03011 Flange A 2
74 7802-03014 Lever LS — for 1P, 3P 2
75 7802-03017 Lever L — for 2P, 4P 2
76 117-525 Screw Y 4
77 7802-03001A Blanket Cylinder Assy = b K Assy for 1P 1
78 7802-03001B Blanket Cylinder Assy = 5 KU Assy for 2P 1
79  }7802-03001C Blanket Cylinder Assy =5 K Assy for 3P 1
80 7802-03001D Blanket Cylinder Assy =5 KU Assy for 4P 1

—80—






Main Press Section / &R

Plate Cylinder / hRAR D1032(1)
INI{I)SX Parts No. Parts Name B4R Remarks ({#%) (Q@tgéys )
01 7802-04105 Plate Clamp NPT T 4
02  }7802-04145 Screw 3 28
03 7802-04106 Plate Clamp NI GUT 4
04 7802-04162 Shaft ¥ 7 b 3
05 125-706 Screw ESZ 8
06 180-105 Lock Washer INRYPHFR 8
07 7802-04117 Register Pin LVUAA—E By-packed Parts 8
08 7802-04119 Register Pin VIUAZ—E 8
09 7802-04137 Stopper A by oi— 8
10 117-408 Screw E 8
11 |7802-04163 Spring ATY T 48
12 7802-04156 Pin | 8
13 7802-04136 Adjusting Screw FakY Ry 16
14 7402-04103 Spring ATY T 16
15 183-182 Roll Pin a—) L 16
16 |145-375 Set Screw FARY 16
17 7802-04101 Plate Clamp INSD TGS 4
18 145-356 Set Screw P ARY 8
19 7802-04157 Pin =gV 48
20 7802-04134 Spring yarzi 40
21 |7802-04155 Adjusting Screw FavkYRY 8
22 7802-04135 Collar H T — 8
23 145-405 Set Screw EE 8
24 324-307 0-Ring oO—Vvr 8
25 243-613 Bushing ALV 8
26 7802-04138 Spring ALY T 8
27 7802-04121 Plate ZL—k 8
28 122-058 Screw E 8
29 7802-04148 Shim P t=0. 05 -
30 7802-04123 Guide Plate HA K7 L—-k 16
31 180-406 Conical Spring Washer H T NRYPH R 72
32 |i117-365 Screw B 128
33 7802-04110 Guide Plate HA KL L— | 4
34 7802-04144 Shim PN t=0. 10 -
35 7802-04116 Plate 7 L—h 4
36 7802-04115 Plate 7 L— |k 4
37 7802-04109 Guide Plate HA R L— | 4
38 7802~-04107 Plate Clamp INSD G T 4
39 17802-04108 Plate Clamp NG T 4
40  |7802-04102 Plate Clamp NST TG T 4
41 17802-04111 Guide Plate HA RFL—F 4
42 7802-04154 Pin | =gV 32
43 17802-04113 Guide Plate HA FZFL—F 4
44 7802-04112 Guide Plate HA R7L— bk 4
45 7802-04125 Slide Base ATA K_N—2R 4
46 |7802-04160 Spring ALY T 8
47 117-370 Screw 32T 8
48  17802-04126 Bracket 777 b 8
49 7802-04127 Adjusting Screw Fa YRy 8
50 7802-04114 Guide Plate HA KT L— b 4
51 7802-04146 Inner Sleeve A =AY —7F 8
52 7802-04147 Pin v 8
53 7802-04161 Slide Base A4 FR—2R 4
54 7802-04128 Eccentric Pin e A 4
55 7802-04130 Block va:Dvi 4
56 117-380 Screw P 8
57 7802-04129 Lever L 7\— 4
58 183-187 Roll Pin o — L 4
59 17802-04152 Bracket TSy b 8
60  |117-360 Screw E 16
61 7802-04122 Stopper A by 3— 8
62 7802-04001A Plate Cylinder N RY With Inner Sleeve 4
63 1323-101 Grease Nipple TYR= I 4
64 52C04-146 Gauge Film T 4 ) t=0. 25 4
65 7802-04166 Gauge Film =T 4 )b t=0. 20 4
66 7802-04158 Pin | Option 16
67 7802-04103 Cover F 73— Option 4
68 131-10-3 Nut J- k Option 16
69 183-765 Cotter Pin R = Option 16
70 ]7802-04159 Spring APy T Option 8

-91 -



—73

OP—Side




Main Press Section / A

Plate Cylinder / KR D1032(2)

INDEX a Q'ty

No. Parts No. Parts Name Hensk Remarks ({§%) (%)

71 7802-04101A Plate Clamp Assy N D G T Assy (01~32) 4

— ~ = ~ \UZ, U
72 7802-04102A Plate Clamp Assy NV T T T Assy 06, 11, 13, 18, 20, 20~32, 38 4
40.42)
73 7802-04001B Plate Cylinder Assy /N B Assy 4
74 7802-04103A Cover Assy ) 1 /3—Assy Option 4

-93



.m—B‘tSZA
[ O [D2006

O ””@\ e
O
()

! 4 03 o

/@ 8%, / 04

’ 80.81 OB_%@@ 73
71 07

10 o83

—94



Main Press Section / A

Vertical and Lateral Register Mechanism / RHh « /&4 REEiE D1033(1)
INI\?SX Parts No. Parts Name AR Remarks ({#%) (Q@tﬁ)’:)
01 7802-04010 Indicator A =5~ 4
02 145-505 Set Screw FRARY 8
03 145-510 Set Screw FARY 8
04 7202-04085 Handle N Rv 8
05 7802-04164 Nut + v b 8
06 117-512 Screw E 24
07 J180-105 Lock Washer RS E 24
08 7202-04045 Nut + v b 8
09 117-380 Screw Y 24
10 117-571 Screw EX 24
11 7802-04014 Bracket 7T b 4
12 7802-04015 Stopper ANy — 4
13 7802-04016 Stud AH v K 10
14 7802-04040 Stud YA for 2P, 4P 2
15 J117-520 Screw R 40
16 7202-04060 Adjusting Screw Fa IRy 4
17 7202-04058 Nut + > b 4
18 7802-04036 Bearing _7V T 4
19 7202-04158 Shim P t=0. 20 -
20 7202-04159 Shim P t=0. 10 -
21 7202-04160 Shim PR t=0. 05 -
22 7202-04161 Shim PN t=0. 03 -
23 7802-04038 Flange 7507 4
24 7802-04013 Gear Ciad 4
25 |117-383 Screw R 24
26 180-106 Lock Washer IR YH R 56
27 7802-04012 Gear ¥y 4
28 117-410 Screw % 16
29 7802-04008 Flange 750 4
30 7802-04030 Shim P t=0. 03 -
31 7802-04031 Shim P t=0. 05 -
32 7802-04009 Needle Bearing = KA _7 Y7 4
33 7802-04011 Flange A4 4
34 101-470T Screw B 16
35  |A19-38-3 Washer ¥ HF 16
36 7802-04003 Gear XY 4
37 7802-04002A Flange T30 4
38 7802-04006 . |Bushing A F Included in 37 4
39 117-375 Screw XY 32
40 117-425 Screw 3y 16
41 7802—-04005A Gear Coupling XYoL T 4
42 117-510 Screw 32y 4
43 7802-04007 Key X 4
44 7802-04017 Flange T 4
45 7802-04021 Needle Bearing == RA_T7T YT Included in D1032-62 4
46 7802-04020 Inner Sleeve AP =R —T 4
47 7802-04032 Shim P t=0, 03 —
48 7802-04033 Shim P t=0. 05 -
49 7802-04034 Shim P t=0. 10 —
50 7802-04035 Shim P t=0, 20 -
51 7802-04024 Flange 7507 4
52 180-104 Lock Washer XEYH F 16
53 117-412 Screw EXS 16
54 7802-04022 Spacer A ~— 4
55 7802-04023 Key X 4
56 7802-04018 Adjusting Screw FaukEVRY 4
57 117-372 Screw EX% 24
58 7802-04019 Gear ¥¥ 4
59 |180-705 Washer FH 2R 4
60 174-705 Lock Nut + v b 4
61 7802-04039 Flange 750y 4
62 7202-04069 Shim P t=0, 20 -
63 7202-04070 Shim PN t=0. 10 -
64 7202-04071 Shim P t£=0, 05 -
65 7202-04072 Shim P t=0, 03 -
66 7802-04037 Bearing ST 4
67 7202-04094 Lock Nut - b 4
68 7202-04046 Adjusting Screw FayI Ry 4
69 ]117-515 Screw Y 12
70 7802-04028 Plate ZL—k 4

~ 05—



- 96—

0 2,
/“// \ Y
OP—Side 58 ?ﬁ@
59
60 0
62.63.64.65 66 \C

10,
N q0 Y0pe3 |

03




Main Press Section / AHEH

Vertical and Lateral Register Mechanism / Kili - B4 IS D1033(2)
)
INng Parts No. Parts Name B ah 4 R Remarks (%) (Q@_tﬁys )

71 |7802-04027 Bracket TS5k 4
72 7802-04025 Stud AH K 12
73 7202-04183 Indicator A= — 4
74 :

75

76

77

78 7802-04167 Shim P t=0. 10 -
79 7802-04168 Shim P t=0. 30 -
80  |5202-01009 Shim DN t=0. 10 -
81  |5202-01016 Shim DN t=0. 20 -
82 7802-04169 Nut F > b BW-E0024, 25, ~F0029~ 4
83 |117-525 Screw Y BW-E0024, 25, ~F0029~ 12
84 7802-04170 Adjusting Screw Fa YR BW-E0024, 25, —-F0029~ 4

-97-




D1034

(36.37.38.49)

—~98 —




Main Press Section / A<H§#

Cylinder ON-OFF Mechanism(1P-3P) / Rt (1P-3P) D1034
INI\?(?X Parts No. Parts Name B S R Remarks ({#%) (Q@tiﬁys )

01 182-165 Taper Pin T—r= 8
02 7802-10046 Worm v A 4
03 7802-10015 Spacer AR—H 4
04 241-2030. 2 Bushing A H N 4
05 7802-10021 Eccentric Pin b A VY 2
06 7802-10020 Pin | 6
07 7802-10019 Link P 2
08 7802-10003 Lever L /SN— 2
09 182-212 Taper Pin F == 2
10 |145-358 Set Screw FAZRY 6
11 7802-10022 Needle Bearing =— RKART N5 4
12 117~365 Screw E 4
13 7802-10006 Gear X 2
14 7802-10010 Shaft Y%7 b ~BW-E0023, 26~28 2
15 7802-10005 Shaft x 7k 2
16 243-619 Bushing AZ )N Included in 17 8
17 7802-10016A Bracket 754 v b 8
18 117-382 Screw P 16
19 7802-10012 Thrust Washer ATFANT v/ e— 16
20 7802-10011 Thrust Bearing AGANRT YT 8
21 7802-10013 Worm 7 A 4
22 7802-10017 Shaft ¥ 7 b 4
23 ]7802-10008 Worm A —A 4
24 182-166 Taper Pin T = 4
25 |145-510 Set Screw FARY 4
26 145-505 Set Screw FARY 2
27 7202-04085 Handle N KoL 2
28 7802-10044 Indicator A 2= — 2
29 7802-10004 Lever L /N— 2
30 7802-10018 Link Uy 2
31 117-475 Screw B 4
32 180-108 Lock Washer NEFH R 4
33 7802-10001 Lever L 3— 2
34 7802-10028 Knuckle Joint Fo IV aAf sk 2
35 7802-10042 Pin | 2
36 7802-10026 Nut F >k Included in 49 4
37 7803-10028 Joint PaA vk 3
38 7803-10029 Joint JaA vk 1
39 ]7803-10027 Joint Yafvh 4
40 7802-10023A Air Cylinder Assy 7Y X —Assy (36, 37, 38,49) for 3P 1
41

42 7802-10023B Air Cylinder Assy 7V v H —Assy (36, 39, 49) for 1P 1
43 7802-10024 Bracket T5r v b 2
44 180-110 Lock Washer RN ES 6
45 117-560 Screw B 6
46 7802-10025 Knuckle Joint Sy I NVaAf Lk 2
47 |184-112 Flat Washer P H R 2
48 181-410 E-Ring E-Vv7 2
49 17802-10023 Air Cylinder T H— 2
50 117-632 Screw P 4
51 7802-01013 Spreader AT — 2
52 7802-10047 Shaft V¥ 7 b BW-E0024, 25, -F0029~ 2

~99 .



OP—Side

39 (36.37.38.48)

- 100 -



O

Main Press Section / ASHEE

Cylinder ON-OFF Mechanism(2P-4P) / ARz /BitHE (2P 4P) D1035
INII\I)SX Parts No. Parts Name TR Remarks ({#%) (Q@g )

01 182-165 Taper Pin T == 8
02 ]7802-10046 Worm T A —b 4
03 7802-10015 Spacer A= 4
04 241-2030. 2 Bushing AZ N 4
05 7802-10021 Eccentric Pin b AV Vg 2
06 7802-10020 Pin | = 6
07 7802-10019 Link P 2
08 7802-10004 Lever L 3— 2
09 182-212 Taper Pin T/ 4
10 145-358 Set Screw FAXY 2
11 7802-10022 Needle Bearing =— N7 Y 5 4
12 117-365 Screw Ry 4
13 7802-10007 Gear ¥¥ 2
14 7802-10010 Shaft ¥ 7 b ~BW-E0023, 26~28 2
15 7802-10005 Shaft vy 7 b 2
16 243-619 Bushing A &)V Included in 17 8
17 |7802-10016A Bracket 777 vk 8
18 117-382 Screw E 16
19 780210012 Thrust Washer AFGART Y y— 16
20 ]7802-10011 Thrust Bearing RAFGRAIRTY LT 8
21 ]7802-10014 Worm A= b 4
22 7802-10017 Shaft ¥ 7 b 4
23 7802-10008 Worm U A —h 4
24 182-166 Taper Pin TN B 4
25 145-510 Set Screw FARY 4
26 145-505 Set Screw FARY 2
27 7202-04085 Handle N KL 2
28 7802-10043 Indicator A Vb= — 2
29 7802-10003 Lever L /N— 2
30 7802-10018 Link U 2
31 [117-475 Screw Y 4
32 |180-108 Lock Washer R HF 4
33 7802-10002 Lever LN— 2
34 7802-10028 Knuckle Joint FoINTVaAfs b 2
35 7802-10042 Pin B 2
36 7802-10026 Nut + v b Included in 48 4
37 7803-10028 Joint YaAvh 4
38 7803-10029 Joint TaAfvh 3
39 7802-10023C Air Cylinder Assy 7 VY v F—Assy (36, 37, 38, 48) For 2P 1
40

41 7802-10023D Air Cylinder Assy Ty IV s F—Assy (36, 37, 48) For 4P 1
42 7802-10024 Bracket 757w bk 2
43 180-110 Lock Washer IR HF 6
44 117-560 Screw Ry 6
45 7802-10025 Knuckle Joint Fo I nNTaA b 2
46 184-112 Flat Washer WA R 2
47 181-410 E-Ring E-~-U. 7 2
48 7802-10023 Air Cylinder TT Y o H— 2
49 117-632 Screw E 4
50 7802-01013 Spreader AT — 2
51 7802-10047 Shaft ¥ 7 b BW-E0024, 25, -F0029~ 2

-101 -




30(®56)

D1036

NOP—Side

OP—Side

-102-



Inking Section / A v %}
Ink Fountain / A ¥ 7775

D1036

\J
INII\?fX Parts No. Parts Name EIEREY IS Remarks ({#%) (Qﬁtﬁy]
01 181-020 C-Ring C—-Y»7 8
02 258-354. 1 Thrust Washer AFZAMNT vy x— 4
03 5803-02025 Clutch 77 vF Included in 06 4
04 5803-02024 Clutch 73 vF Included in 06 4
05 145-510 Set Screw MARY 4
06 7803-02039B Boss AR A 4
07 7803-02042 Lever L— 8
08 R-118-01 Handle VA % 8
09 7803-01004 Shoulder Screw E 8
10 145-508 Set Screw F AR 8
11 [117-635 Screw XY 16
12 [180-412.1 Conical Spring Washer |4+ J /(¥ H X 16
13 117-482 Screw RV 16
14 7803-01001 Frame A 4
15 R-211 Spreader AT — 8
16 101-375 Screw % 8
17 170-106 Nut F v b 8
18 7803-02041 Pin | 8
19 181-404 E-Ring E-Uvr 8
20 7803-23062 Lock Nut F v b 8
21  |R-113 Mounting Screw P ARY 8
22 181-408 E-Ring E—-VU27 8
23 181-022 C-Ring cC=y 7 8
24  |R-116-01 Bearing _7TY T 4
25 117-382 Screw R 4
26 |52R02-014 Brake Shoe 7 L—% 4
27 131-11-3 Nut F vk 12
28 |184-106 Flat Washer FH2 4
29 117-370 Screw E 4
30 7803-02010 Ink Fountain Roller ZryOvTsa—3 4
31 |145-358 Set Screw hARY 8
32 7803-02040 Collar BT 4
33 52R02-006-A Blade J1L—FK 4
34 7803-01003 Spreader AT — 4
35 7803-02003 Collar T — 4
36 |145-356 Set Screw AR 8
37 117-475 Screw 3R 16
38 |180-408. 1 Conical Spring Washer |5 AR FH X 16
39 52R02-004 Bracket 754 v b 4
40 7803-02001 Ink Fountain A XTIV T 4
41 52R02-005 Bracket 755> b 4
42 NP-11 Scale AEY I 4
43 125-108 Screw B 12
44 |52R02-033 Flat Spring A Z X 4
45 52R02-009 Thumb Screw V3 72
46 |WSM-1808 Washer P H R 12
47 181-408 E-Ring E—-V27 12
48 101-475 Screw Y 12
49 7803-01002 Frame 7 L— A 4
50 7803-02043 Washer HH R 4
51 117-515 Screw E 20
52 52R02-029 Bearing _T7Y T 4
53 7803-02046 Spacer AL 4
54 52R02-030 Bearing _7YT 4
55 181-025 C-Ring C—Vv7 8
56 145-510 Set Screw FARY 4
57 7803-02016B Boss R A 4
58 R-6-02 Clutch 77 9F Included in 57 4
59 258-355. 1 Thrust Washer AZARNT ¥ y— 4
60 |52R02-003 Bracket Ty 8
61 117-362 Screw 3 16
62 117-358 Screw Y 8
63 52R02-002 Cover 73— 4
64 52R02-034 Bracket T4 b 8
65 180-405. 1 Conical Spring Washer H R YH R 16
66 145-365 Set Screw rARY 8
67 |A17-22-3 Retaining Washer h AP H R 1
68 |180-405 Conical Spring Washer VAL L 2
69 117-510 Screw b 1

-103 -



28($52)

D1037

13

OP—Side

- 104 -




Inking Section / A »F ¥}

Ink Ductor Roller / A »F & 7 Zu—3 D1037
\J
INI\?SX " Parts No. Parts Name A TR Remarks (f§%) (Qﬁt§!§y§ )

01 117-515 Screw P 8
02 ]52R02-012 Retaining Washer P AFH I 8
03 145-508 Set Screw rARY 8
04 52R03-018 Pin v 8
05 52R03-013 Adjusting Screw FavkIRrY 16
06 52504-058 Flat Spring A B RFR 16
07 184-104 Flat Washer HH X 16
08  [117-405 Screw Y 16
09 52R03-017 Pin v . 8
10 52R03-016 Spring AP Zi 01d Type(L=92) 8
11 7803-06011 Guide HA K 4
12 7803-06020 Pin | =% 8
13 52R03-024 Bearing _7Yy T 8
14  |52R03-023 Spacer A—H 8
15 R-116-01 Bearing _F7 YT 8
16 7803-06017 Lever L 3— 8
17 183-250 Roll Pin n—)L & 4
18 101-362T Screw 3V 8
19 180~-406 Conical Spring Washer B I AP AR 8
20 R-136A Stopper A b 8— 8
21 183-180 Roll Pin o—,LE Included in 22, 30 8
22 52R03-010 Lever L 73— 4
23 181-404 E-Ring E—-V7 8
24 R-132 Collar BT — 8
25 |145-458 Set Screw FRARY 16
26

27  |250-001.6 Bearing _7 YT 8
28 |52R03-012-A Ductor Roller Assy A7 B —1t—FAssy 4
29 7803-06016 Shaft ¥ 7 h 4
30 52R03-011 Lever LoN— 4
31 7803-06018 Lever L 3— 4
32 7803-06021 Spring L Zi New Type (L=85) 8

-105 -



04 24(052)_25(052) 19(057)
@ " os o . 26(®30) 24(052)
01 @ /« NOP_Slde 09 06 19(®57) i
o
) /?\ 06 07 °8f$ 24(052)
LG, 8 SN %%

{ loo..~”~ OP—Sid
-




Inking Section / A ¥

Ink Roller / £ ¥ nu—=3 D1038
]
INI]\])(?X Parts No. Parts Name ETTE Remarks ({#%) (Qﬂﬁ tiﬁyi )

01 7803-04017 Guide Roller HA Foa—F 8
02 183-250 Roll Pin a—L 8
03 7803-05030 Gear ¥ 8
04 CM05-55 Roll Pin a—j)Le 8
05 7803-04009 Bushing A Z ) 16
06 |117-365 Screw B 56
07 7803-04013B Holder R K— 12
08 52R04-010 Stopper AN 8— 24
09 170-106 Nut J v b 24
10 180-406 Conical Spring Washer AR N e 24
11 117-362 Screw T 24
12 183-180 Roll Pin a— e Included in 07, 17 24
13 1117375 Screw EA 40
14 |117-360 Screw Y 8
15 52R05-022 Stopper A R sS— 8
16 7803-04011 Roller Guide o—FHAF 8
17 7803-04012B Holder wVE— 12
18 7803-04014 Roller Guide a—ZHA K Option 8
19 7803-04010 Oscillating Roller A v—aro—3 8
20

21 250-001. 6 Bearing 7TV r Included in 24~26 40
22

23

24 7803-04019A Distributor Roller Assy |% U 1o— FAssy 16
25 52R04-012-A Roller Assy 71— F Assy 4
26 7803-04018A Idler Roller Assy FA X~ —FAssy Option 4

-107-



39(®57)

\( D/0/4 03 . 38(®30) .-
@ i 2% NOP—Side wa(04
Gl
0?_ b L/ S

OP—Side

'i\.",

- 108 -




Inking Section / A 3§
Ink Roller / A VFu—3

D1039

\J
INI\I?fX Parts No. Parts Name s B Remarks (&%) (Qﬁtﬁy;}

01 7803-04017 Guide Roller HA Fa—F 4
02 183-250 Roll Pin a— e 4
03 7803-05030 Gear Xy 4
04 CM05-55 Roll Pin o—,LE 4
05 7803-04008 Bushing A F )V 8
06 |117-365 Screw B 16
07 R-166B Nut + > b 8
08 7803-03015 Guide HA K 8
09 1184-104 Flat Washer PR 16
10 SP-47A Flat Spring A Z R 8
11 180-404 Conical Spring Washer AN 8
12 117-408 Screw E 8
13 |SP-39 Spring ALY T 8
14 R-165 Rod =aN 8
15 52R05-008 Retainer Y F—f— 8
16 117-531 Screw E 8
17 17803-03001C Bracket TI7 v b 4
18 R-213 Pin | =% 8
19 117-360 Screw E Option 8
20 52R05-022 Stopper A b 73— Option 8
21 ]145-406 Set Screw FRAERY 8
22 145-360 Set Screw PARY 8
23 R-286 Set Screw bARY 8
24 250-000. 6 Bearing _X7Y T 16
25 183-180 Roll Pin o—LE Included in 29 8
26 101-362T Screw Ry 3
27 |180-406 Conical Spring Washer  |#F SR ¥FH X 8
28 R-136A Stopper A by 23— 8
29 7803-03053A Holder RV E— 3
30 52R05-023 Scale AE Y N Included in 17 4
31 |52R05-025 Rivet Y~y b Included in 17, 32 16
32 7803-03002C Bracket 757> b 4
33 52R05-024 Scale AEY N Included in 32 4
34

35 52R056-021 Guide HA R Option 8
36

37

38 52R05-013-B Roller Assy 2 —F Assy Option (24, 34) 4
39 7803-04010 Oscillating Roller Fv—varrag—37 4
40  |250-001.6 Bearing 7Y T 8
41 7803-03055 Form Roller Dhra—3 4
42 7803-03056 Shaft ¥ 7 b 4
43 |250-152.6 Bearing _7 YT 8
44 7803-03059 Spacer Ar—4 4
45 7803-03057 Spacer AR—Y 8
46 7803-03060 Spring A7) T 8
47  |7803-03062 Inner Sleeve A F—=RY—T 8
48  |7803-03061 Needle Bearing == RA_T YT 8
49 7803-03064 C-Ring C—V7 3
50 7803-03063 0il Seal A AN —)v 8
51 7803-03058 Nut + v b 8
52 117-410 Screw P 8
53 7803-03055A Form Roller Assy Y -1 —F Assy Ist (40~52) 4

- 109 -




\ { 04 < /% 00“\ 42(057) a7(051)

/ 2’00 /Y0 \
@@/ * won Oy o
N .. 0” o\
% L A

-110-



Inking Section / A v F&

Ink Roller / £ Fr—5 D1040
1
INI\II)fX Parts No. Parts Name R R Remarks (f#%) (Q@;ﬁys )

01 7803-04017 Guide Roller HA Fa—F 4
02 183-250 Roll Pin a— e 4
03 7803-05030 Gear Xy 4
04 CMO5-55 Roll Pin a—)L 4
05 7803-04007 Bushing A B 4
06 117-365 Screw Y 16
07 R-166B Nut J v b 8
08 7803-03016 Guide HA K 8
09 184-104 Flat Washer e 32
10 SP-47A Flat Spring A B3 16
11 180-404 Conical Spring Washer H 5 SR PH R 16
12 117-408 Screw F 8
13 SP-40 Spring A7) T 8
14 R-165 Rod = 8
15 SP-39 Spring AF) T 8
16 |R-167 Screw E 8
17 R-169B Pin | 3
18 170-110. 3 Nut + > b 8
19 117-406 Screw E 8
20 52R05-009 Retainer Y F—j— 8
21 117-535 Screw B 8
22 |7803-03005B Bracket TS5 vk 4
23 52R05-025 Rivet PR Included in 22, 31, 40, 41 32
24 52R05-024 Scale AE Y N Included in 22, 40 16
25 250-000. 6 Bearing TV T 16
26 |145-406 Set Screw FRAERY 8
27  jR-286 Set Screw FARY 16
28 R-213 Pin | 16
29 [145-356 Set Screw FRAXRY 8
30 COM—-12 Collar BT — 8
31 7803-03003B Bracket 754y b 4
32 52R05-023 Scale AEY N Included in 31,41 8
33 183-223 Roll Pin —L e 8
34 7803-03054A Holder P 8
35 183-180 Roll Pin o—,LE Included in 34, 39 16
36 {180-406 Conical Spring Washer YT SR PH 3 16
37 101-362T Screw F Y 16
38 R-136A Stopper Ak wysS— 16
39 7803-03053A Holder I 8
40 7803-03004B Bracket 754y b 4
41 17803-03006B Bracket Ik 4
42 7803-04015 Oscillating Roller A L—rava—3 4
43

44 250-001. 6 Bearing _F7TY T Included in 47, 48 16
45

46 7803-04016 Bushing A Z) 4
47 7803-03011A Form Roller Assy Y - 11— F Assy 2nd 4
48 7803-03012A Form Roller Assy Y a—FAssy 3rd 4
49 250-001. 6 Bearing X7 T 8
50 7803-03068 Form Roller WV a—5 4
51 7803-03056 Shaft x 7 b 4
52 250-152. 6 Bearing _X7 YT 8
53 7803-03059 Spacer A— 4
54 7803-03057 Spacer A L— 8
55 7803-03060 Spring ATV T 8
56 7803-03062 Inner Sleeve A=A —T 8
57 7803-03061 Needle Bearing = AT Y 5 8
58 7803-03064 C-Ring C—-y7 8
59 7803-03063 0il Seal A NV~ 8
60 7803-03058 Nut F v b 8
61 117-410 Screw E 8
62 7803-03068A Form Roller Assy >y v1— 5 Assy 3rd;Option (49~61) 4

-111-



D1041 >
ﬂ 05
¥ %

-112-




Inking Section / A ¥

Ink Control Mechanism / - X EifEHE D1041 (1)
\J
INI\?EX Parts No. Parts Name AR Remarks ({#%) (Q@g)
01 7803-02021 Bracket TS v b ~BW-C0017 4
02 7803-02022 Adjusting Screw FayIRY ~BW-C0017 4
03 183-181 Roll Pin a—LE ~BW-C0017 4
04 117-370 Screw Ry ~BW-C0017 4
05 117-383 Screw Y 8
06 7803-02027 Collar 55— ~BW-C0017 4
07 145-510 Set Screw MARY 8
08 145-505 Set Screw | 4
09 6703-02013 Indicator AV —F— 4
10 6703-02014 Indicator A I — 4
11 170-108 Nut + > b 12
12 180-408 Conical Spring Washer YT XY H xR 8
13 117-480 Screw E 4
14 7803-06010 Stud Pin AE v Ry 4
15 7803-06012B Lever Ll— 4
16 6801-06017 Spring Pin AT T A Included in 15 4
17 6703-06026 Spring Pin ATV T hAr 4
18 |184-108 Flat Washer FHE 4
19 181-008 C-Ring cC—YVv7 4
20 X02-87-3 Spring ALY T 4
21 181-404 E-Ring E—-V 7 4
22 S$25-88-3 Spring ALY T 4
23 6703-06033 Pin | 4
24 183-744 Cotter Pin vy 8
25 117-410 Screw L 16
26 180-104 Lock Washer IERY A F 16
27 E09-53-3 Solenoid VAR 4
28 EM04-43 Spacer A=) 8
29 52R03-022-A Link V0 4
30 |6703-06016 Bracket 75>k 4
31 180-105 Lock Washer X3P H F 8
32 |184-105 Flat Washer FH 2 8
33 117-512 Screw E 8
34  |6703-06019 Stopper A by 3= 4
35 180-406 Conical Spring Washer A Wk 8
36 117-406 Screw E 8
37 7803-02045A Lever LN— 4
38 R-6-02 Clutch 75 F Included in 37 8
39 |7803-02035 Spring Pin AT T Hhhr Included in 37 4
40 258-355, 1 Thrust Washer AFGARNT L — 4
41 181-025 C-Ring cC—Vo 4
42 145-356 Set Screw M ARY 4
43 7203-02045 Bearing werds 4
44 180106 Lock Washer RS Included in 15 8
45 52R02-016 Spring ATV T 4
46 7803-02036 Spring Pin RN T 4
47 7803-02044 Pin |V 4
48 7803-02019A Link DIV 4
49 7803-02032 Bushing A B Included in 48 4
50 7803-06003 Stud Pin A¥y FEY 4
51 117-365 Screw E 12
52 181-242 C-Ring C—Y7 8
53 250-004. 6 Bearing _X7Y T 8
54 7803-06004 Spacer A —H 4
55 7803-06002 Gear X¥ 4
56  |5806-04078 Retaining Washer b A FH R 4
57 180-108 Lock Washer e 8
58 117-470 Screw B 4
59 7803-06001 Cam 71 A 4
60 7803-02028 Pivot Stud AH v K 4
61 J117-368 Screw E 12
62 180-406. 1 Conical Spring Washer BT RXRFH R 8
63 |117-362 Screw XY 8
64 184-112 Flat Washer W HF 4
65 181-012 C-Ring C—-Vr 4
66 I1T-5-40 Taper Pin TN 4
67 7803-06008 Lever L/\— 4
68 145-358 Set Screw b ARY 4
69 |R-122-01 - Bushing A E ) Included in 71 8
70 7803-06019 Pin |V 8

-113-




D1041 >
AL

- 114 -




Inking Section / A X

Ink Control Mechanism / A » ¥ Bh{EHRE D1041(2)
]
INI]\?SX Parts No. Parts Name s Remarks (f##%) (Qﬁtﬁyn

71 7803-06007A Link P4 4
72 SPF-M620 Spring Pin AT T hr 4
73 SP-35 Spring o rzi 4
74 [223-0625. 01 Spring Pin ALY T Hr Included in 71 4
75 7803-06014 Stud Pin APy P 4
76 6802-03089 Bushing A Z Included in 77 8
77 7803-06006A Lever L N— 4
78 123-54-3 Flat Washer W F 4
79 250-201. 6 Bearing X7 YT 4
80 7803-06015 Eccentric Pin THE 4
81  {WSM-2808 Washer #H R 4
82 117-465 Screw E 4
83 7803-02051 Spacer AR BW-D0019~ 4
84 7803-02048 Adjusting Screw FaybIy Ry BW-D0019~ 4
85 7803-02047 Bracket 7F 4 b BW-D0019~ 4
86 7803-02050 Pad Ny R BW-D0019~ 4
87 7803-02049 Plunger A BW-D0019~ 4
88 170-106 Nut + v b Included in 15 4

-115~



-116-



Inking Section / A v F¥}

Ink Drive Mechanism / A ¥ Ei&h D1042
t
INI\?SX Parts No. Parts Name BB Remarks (f§%) (Q@tégys )
01 7803-05009 Stud Pin AF v FEY 4
02 7803-05007 Gear X 4
03 181-242 C-Ring CcC—Vv7 8
04 250-004. 6 Bearing 7Y T 4
05 WSM-2808 Washer H A R 4
06 180-408 Conical Spring Washer B I NRRFHR 4
07 117-470 Screw Y 4
08  |7803-05010 Pivot Screw E 4
09 170-106 Nut + v b 44
10 180-106 Lock Washer R 50
11 258-650. 3 Cam Follower BT FT— 32
12 7803-05013A Lever L= 4
13 7803-05019 Bushing AZ N Included in 12, 28, 29, 61 16
14 7803-05018 Bracket 757y b 16
15 180-406 Conical Spring Washer B I RRFHR 12
16 145-365 Set Screw FARY 12
17 7803-13098 Washer P H xR 4
18  |180-410 Conical Spring Washer A e 12
19 170-110 Nut + v b 8
20 1180-406. 1 Conical Spring Washer  [¥F SRHFH % 36
21 117-382 Screw L 4
22 117-380 Screw R 28
23 7803-05015 Pivot Stud AE K 4
24 7803-05011A Lever L /3— 4
25 7803-05020 Bushing A HZ )V Included in 24 4
26 1145-358 Set Screw FAXRY 4
27 7803-05023 Collar BT — 4
28 7803-05027A Lever LoN— For 1P, 3P 2
29 7803~05017A Lever L o3— For 2P, 4P 2
30 117-365 Screw EX% 24
31 7803-05002 Stud Pin A&y ey 4
32 7803-05001 Gear ¥y 4
33 181-252 C-Ring cC—Yy7 24
34 250—-205. 6 Bearing _X7 YT 24
35 7803-05032 Retaining Washer b A H R 12
36 122-112 Screw xY 24
37 7803-05016 Shaft ¥ 7 b 4
38 7803-05022 Pin vy 4
39 258-862. 1 Rod Ends oy Rz K 4
40 170-112. 1 Nut J > b 4
41 7803-05005 Rod =N For 2P, 4P 2
42 7803-05026 Rod =3V For 1P, 3P 2
43 170-112 Nut 7+ b 4
44 7803-05012 Stud Pin AEy FE 4
45 7803-05008 Gear X% 4
46 7803-05003 Stud Pin AHy R 4
47 7803-05025 Gear XY 4
48 7803-05028 Plate 7 L— |k 4
49 ]117-370 Screw Y 16
50 7803-05004 Stud Pin Ay KE 4
51 117-360 Screw R 8
52 7803-05006 Bearing Case R_X7 ) T =R 4
53 251-202 Bearing Barzi 4
54 7803-05031 Spacer R — 4
55 181-235 C-Ring C—Yo 7 4
56 184-156 Flat Washer YA 4
57 117-362 Screw E% 4
58 7803-05021 Plate 71—k 4
59 125-606 Screw E 12
60 7803-13096 Bracket T5r v b 4
61 7803-13044A Lever L3— 4
62 117-385 Screw E 8
63 170-110. 3 Nut + v b 4
64 7803-13098 Washer B3R 4
65 ]7803-13097 Pivot Screw FY 4

~-117-



D1043 [B452 | BaseA |

__O [Daoi4

11(For2P.4P
12(For1P.3P

0745—°

11(For1P.3P) 20 / ,
12(For2P.4P) - ’ PR
/‘/\— // "/ Q >
NS0, TN
- 0
/ ] 00‘6/00 00
4]

00 " 38.39.4041

) 35

.




Inking Section / A ¥

Form Roller ON-OFF Mechanism / #F 1 — 7 & D1043
]
INI\I?SX Parts No. Parts Name iR Remarks (f##%) (Qﬁg )

01 7803-13103 Bushing A Z N 8
02 7803~13050 Cam N 4
03 1T-5-30 Taper Pin T )= 8
04 7803-13102 Shaft ¥ 7 b 4
05 7803-03043 Cam p N 8
06 7803-03051 Roll j=gi=] 24
07 7803-03044 Pin | 24
08 145-508 Set Screw P ARY 8
09 7803-03022 Needle Bearing = FL_XT7T Y T 4
10 I1T-5-35 Taper Pin YA el V4 8
11 7803-03039 Lever LN— 4
12 7803-03038 Lever L N— 4
13 145-505 Set Screw rARY 8
14 7803-03041A Link Yy For 2P, 4P 4
15 7803-03047 Bushing A&V Included in 14, 17 16
16 7803-03040 Pin | = 16
17 |7803-030484 Link [Pz For 1P, 3P 4
18 7803-03007 Shaft ¥ 7 b 4
19 |7803-13051 Cam 1 B 4
20 7803-03023 Needle Bearing == K7 YT 8
21 7803-03036 Stud Pin AH sy NV 7
22 180-408 Conical Spring Washer Y 3R H R 12
23 170-108 Nut + v b 8
24

25 |52C04-125 Air Cylinder ITT Y H— 4
26 ]7803~10010 Speed Controller Av—Favbo—35 8
27 7803-13122 Knuckle Joint Fo g Taf sk 4
28 152R05-031 Pin v 8
29  }145-365 Set Screw hARY 8
30 170-106 Nut + > b 8
31 |180-406 Conical Spring Washer |4 F XRHFH % 8
32 7803-03035 Lever L /3— 5
33 |101-480T Screw FY 8
34 7803-03050 Knuckle Joint FINTaAf sk 4
35 |7803-10030 Joint JaAvk 3
36 52D05-020 Joint YaALv b 4
37 |52C04-147 Air Cylinder EN P 4
38 52C04-147-A Air Cylinder Assy 7 Y v H —Assy For 1P (35, 36, 37) 1
39 52C04-147-B Air Cylinder Assy 7Y F—Assy For 2P (35, 37) 1
40 52C04-147-C Air Cylinder Assy =T Y H —Assy For 3P (36, 37) 1
41 52C04-147-D Air Cylinder Assy 7 ) L H—Assy For 4P (36, 37, 45) 1
42 152C04-125A Air Cylinder Assy T Y L F—Assy (21, 25~28, 32, 43) 4
43 |WSM-1808 Washer P H R 8
44 7803-03052 Lever L3— For 1P, 3P 2
45  |7803-10203 Joint YaA b For 4P 1
46 17803-03066 Block Ty For 4P;BW-E0024, 25, —-F0029 1
47 7803-03067 Stud Pin AHE sy e For 4P;BW-E0024, 25, -F0029 1
48 117-480 Screw E For 4P;BW-E0024, 25, -F0029 2
49  |180-108 Lock Washer e For 4P;BW-E0024, 25, -F0024 2
50 7803-03065 Lever L/ For 4P;BW-E0024, 25, -F0024 1

-119 -



D1044

74(®55)

NOP—Side

13
14

17
15 75(®50)
& 16

~ G
=3 ?@%

/0

10 2

-120-



Dampening Section / #5T1BIR

Dampening Device / #a7K¥&E D1044 (1)
\J
INI\?fX Parts No. Parts Name oA PR Remarks ({#%) (Q@tgﬁyi )
01 |52E05-1001 Motor e — 4
02 117-370 Screw E4 16
03 |180-406.1 Conical Spring Washer B I RRFHR 16
04 ]7803-13021 Plate 7L — k 4
05 |170-106 Nut F v b 8
06 180-406 Conical Spring Washer HF NP H R 8
07 |184-106 Flat Washer FH R 8
08 117-365 Screw i 8
09 ]7803-13130 Plate ZL— bk 4
10 |145-405 Set Screw hARY 8
11 |7803-13008 Gear X¥ 4
12 |7803-13022 Stud Pin RAE v FEY 8
13 [183-245 Roll Pin u—,L ¥ 16
14  |7803-13065 Corrugated Washer FIFHR 8
15 [183-244 Roll Pin a—)L ey 8
16 [225-0625. 01 Pin 4 8
17 |7803-13063B Cam B A 8
18 |7803-13064 Pivot Screw E 8
19 |7803-13067 Stud Pin AZ v FEY 4
20 117-381 Screw E 16
21 |7803-13068 Lever L SN— 8
22 }181-010 C-Ring cC—=y>7 8
23 |7803-13007 Gear XY 4
24 |181-232 C-Ring C=Y 7 8
25  1250-002. 7 Bearing 7Y Included in 75 12
26 }7803-13127 Spacer A 4
27 ]7803-13126 Bushing AH ) 4
28 |7803-13013B Lever L3— 4
29 ]7803-13057 Adjusting Screw Fa YRy 8
30  |184-104 Flat Washer P H R 16
31 152504-058 Flat Spring A ZR% 16
32 |117-405 Screw E 16
33 [7803-13129 Pin v 8
34 183-225 Roll Pin o—LE Included in 28,71 8
35 |223-0620.01 Spring Pin ATV T Hr Included.in 28, 71 8
36 ]7803-13128 Pin 5% Included in 28,71 8
37 |52R16-016 Spring A7V T 8
38 |223-0625. 01 Spring Pin RFY T H A 8
39 |7803-130194 Cam A ~BI-H0044 4
40 |225-0640. 01 Pin % Included in 39, 72 8
41 |52rR16-018 Spacer R ~2— 8
42 ]7803-13017 Plate 7 L— k 4
43 ]101-381 Screw ES 8
44 7803-13056 Adjusting Screw Faypy Ry 8
45  |145-508 Set Screw AR 16
46  |7803-13025 Bracket 77y b 4
47 ]117-360 Screw FV 8
48 R-136A Stopper A b y— 12
49  ]183-180 Roll Pin w—,L Included in 50, 69 8
50  ]7803-13029A Holder R — 4
51  ]|52R16-032 Spring AFYV T 8
52 250-001. 7 Bearing _7TYT Included in 74 8
53
54  ]7803-13028 Gear ¥y Included in 74 4
55  ]183-232.01 Roll Pin o—)L Included in 74 4
56 |7803-130304 Holder R A— 4
57  |7803-13026 Bracket Ty b 4
58  |7803-13066 Stud Pin AF v Py 4
59 |7803-13062B Cam PN 4
60  |52C04-034 Key ¥ — 4
61  |7803-13125 Holder RV A — 4
62 |M52-35-3 Screw F Y 4
63
64 183-210. 01 Roll Pin a—Le Included in 75 4
65  |7803-13002 Gear Xy Included in 75 4
66 117-531 Screw % 4
67  ]52R05-008 Retainer Y F—F— 4
68 117-384 Screw E 4
69 |7803-130124 Holder B — 4
70 52R16-031 Screw k3 4

-121-




D1044

01

74(®55)

NOP—Side W

75(®50)

-122-




Dampening Section / GBI}

Dampening Device / fA/KIERE D1044(2)
INII\I)EX Parts No. Parts Name R iha Remarks ({#%) JQﬂEtﬁy}
71 7803-13014B Lever L73— 4
72 7803-13020A Cam B A ~BI-H0044 4
73 7803-13018 Flange 7507 4
74 7803-13027A Metering Roller Assy A—Z 1 711 —FAssy 4
75 7803-13001A Fountain Roller Assy Ty Fra—FAssy ](63~65) 4
76 7803-13204A Cam N BIQ-10045~ 4
77 7803-13207 Collar A T BIQ-10045~ 4
78 |117-515 Screw xR BIQ-10045~ 8
79 7803-13206 Collar BT — BIQ-10045~ 4
80 7803-13205A Cam A BIQ-10045~ 4

-123 -




OP—Side

20(030) i

57(®46) 53(®52.5)




Dampening Section / #R1EHE

Dampening Device / #/KIEE D1045
]
INI\]:I)fX Parts No. Parts Name EReh 4 Fr Remarks ({#%) Qty
01 7803-04017 Guide Roller HA Fo—F 4
02 183-250 Roll Pin a—/VE 4
03 7803-13101 Gear Xy 4
04 CM05-55 Roll Pin a—, V¥ 4
05 |7803-13095 Flange 75y 4
06 117-365 Screw g 16
07 131-10-3 Nut J v b Option 8
08 184-105 Flat Washer WA xR Option 8
09 7803-22005 Adjusting Knob FaptyYwI Option 8
10 7803-22007 Guide HA K Option 8
11 H10-51-3 Spring ATV T Option 8
12 7803-22004 Rod 2y K Option 8
13 [117-360 Screw E 16
14  |R-136A Stopper ARy 3— 16
15 7803-22002 Holder L Option 4
16 145-358 Set Screw hARY Option 8
17 250-000. 6 Bearing _7Y T Option;Included in 20 4
18
19 7803-22003 Holder ) Option 4
20 7803-22001A Roller Assy 12— 7 Assy Option 4
21 |117-405 Screw Y 8
22 52504-058 Flat Spring A B IR 8
23 [184-104 Flat Washer FHX 24
24 7803-13039 Ad justing Nut DA 8
25 7803-13118 Guide HA KR 8
26 66R14-010 Spacer R = 8
27 181-012 C-Ring c—Jyv7 8
28 52R16-041 Spring ATy T 3
29 7803-13009 Adjust Bolt T V% A FARNL R 8
30 17803-13034 Bracket Ty 4
31 145-405 Set Screw r A XY 10
32 145-508 Set Screw hARY 2
33 145-505 Set Screw b ARY 10
34 7803-13131 Pin |V 8
35 183-180 Roll Pin a—Le Included in 36 8
36 [7803-13124A Holder HILE— 8
37 250-001, 6 Bearing _7 Yy Included in 57 8
38
39 7803-13038 Gear ¥y Included in 57 4
40 183-230. 01 Roll Pin o—)L e Included in 57 8
41 |7803-13035 Bracket T b 4
42 7803-13059 Adjusting Nut V<3 8
43 117-408 Screw ES 8
44 180-404 Conical Spring Washer Y IR HR 8
45 SP-47A Flat Spring A Z 3R 3
46 7803-13061 Guide HA K 8
47 7803-13083 Spring AFV T 8
48 R-165 Rod =aN 8
49 7803-13047 Bracket T v b 4
50 7803-13099 Pin | 8
51 7803-13123 Pin | 8
52 7803-13129 Pin | 8
53 7803-13045 Oscillating Roller ZvL—varsa—3 4
54 7803-13046 Gear Xy 4
55 [7803-13048 Bracket Ty b 4
56 7803-04008 Bushing y X% 4
57 7803-13037A Form Roller Assy Y- —F Assy 4
58 250-000. 7 Bearing X7 YT 8

-125-




NOP—Side

—Side

OP

-126-



Dampening Section / QIR
Dampening Fountain Tray / /&K/%y

D1046

INDEX

\J
No. Parts No. Parts Name s Fr Remarks (%) (Q@g)
01  ]7803-13080 Pipe R_A T 4
02 |7803-13116 Hose R— A 4
03 |7803-13117 Pipe 2R(AF 4
04 |52R16-063 Cap Xy v/ 4
05 |52R16-075 Hook 77 4
06 |7803-13085 Hose Joint F—=ATaAf b 4
07 5203-11090 Adjusting Screw Fagb IRy 4
08 ]125-080. 01 Screw S 4
09  ]170-103. 01 Nut J v b 4
10 |5203-11088 Socket b 4
11 |5203-11089 Grommet 7oAy b 4
12 {5203-11096 Pipe RAT 4
13 7803-13070 Fountain Tray RYANS 4
14 118-365. 1 Screw E 8
15 |7803-13072 Cover g 3— 4
16 |117-510 Screw P 16
17 |7803-13075 Bracket 754 v b 4
18 |117-508 Screw B 8
19 |180-405 Conical Spring Washer P IR FHF 8
20 |7803-13076 Bracket 754 vk 4
21 7803-13071 Cover H 73— 4
22  |7803-13077 Bracket 754w b 4
23 117-365 Screw R 16
24  {7803-13086 Bracket 754 v b 4
25 |7803-13078 Bracket 754 v b 4

-127-




D1047

For USA

20.21.22.23

F E DCBA

- 128 -



Dampening Section / #TRER

Dampening Solution Circulating System / & LABEER S AT A D1047
INII\IJSX Parts No. Parts Name R Remarks ({#3%) (Q@;!ﬁyi )
01 7803-13104 Hose R A | 1
02 7803-13108 Hose BR— R 1
03 7803-13105 Hose =2 1
04 7803-13109 Hose FR—R 1
05 7803~13106 Hose R— R 1
06 7803-13110 Hose =R 1
07 7803-13107 Hose =R 1
08 7803-13111 Hose F—A 1
09 7803-13112 Hose BR— R 1
10 7803-13113 Hose — A 1
11 7803-13115 Hose Band B— AN R 12
12 7803-13100 Tray N 2
13 7803-09039 Bracket 75y b 1
14 122-162 Screw =Y 4
15 117-365 Screw Y 4
16 180~-106 Lock Washer ISR A X 8
17 170-106 Nut F v b 4
18 7803-13114 Hose Band B—ANV R 8
19 7803-13121 Return Accumulator PN AN 2
20 7803-13081 Cooling Device VAXY I IUF 1
21 7803-13082 Alcohol Dosing Device TN —VRF a7 Option 1
22 7803-13119 pH Controller TyFTREFaYF Option 1
23 ]|7803-13120 Tap Water Connector AA RYFa vy U5 loption 1
24 7803-13134 Filter T A4V — Included in 20 1
25 7803-13135 Filter T { IV — Included in 21 1
26 7803-13136 Filter 7 A IV B — Included in 19 2
27 7803-13137 Joint Vafvh For USA 2
28 7805-18005 Cover F37N— 1
29 7805-18004 Cover 7 7N— ~BI-G0034 1
30 7805-18203 Cover 38— BI-G0035~ 1

~129 -




D1048

NOP—Side

OP—Side

-130-




Cleaning Section / W&i%ids

Ink Clean-up Attachment / A J F ¥R D1048
t
INI]\:I) EX| Parts No. Parts Name Haatr Remarks ({§%) Qty
0. (%0 |
01 7803-07003A Bracket 754y k 4
02 7403-09057 Plunger TGy — 8
03 117-380 Screw xRy 16
04 7803-07005 Pin V% Included in 01,15 8
05 183-251 Roll Pin o—)LE Included in 06 8
06 7803-07004A Hook Tv7 8
07 127-42-3 Flat Washer YA 8
08 [181-406 E-Ring” E-VUy7 8
09 170-106 Nut F v b 8
10 }7803-07008 Set Screw bAXRY 4
11 7803-07007 Plate ZL—k 4
12 7803-07006 Blade 7 —FK 4
13 J122-108 Screw Y 60
14 7803-07001 Tray I8y 4
15 ]7803-07002A Bracket 754 b 4
16 ]7803-07001A Clean-up Attachment Assy |z ¥ 3 7 FAssy (11~14) 4

-131-




D1049
NOP—Side

-132-




Cleaning Section / #igif

Blanket Cleaner Unit(1P:3P) / 752 U —F(1P-3P) D1049
]
INI\]?SX Parts No. Parts Name SRR Remarks ({#%) (Q@tﬁyj
01 5103-09136 Handle N By 2
02 125-660. 01 Screw k4 16
03 |180-104. 01 Lock Washer SRR HF 18
04 7803-09014 Cover H 23— 2
05 7803-09044 Cover H 73— 2
06 7803-09012 Spreader AT ~BW-9F022 2
07 117-360. 01 Screw E 4
08 _ 180-106.01 Lock Washer ANEPH R 4
09 7803-09011 Spreader AT — 2
10 7303-09005 Spreader AT — 2
11 7203-09114 Bracket 754y b 2
12 117-510 Screw E 4
13 170-104. 01 Nut PN 2
14 5203-09006 Cam Follower A7 — 2
15 101-483 Screw Y 4
16 |170-108 Nut Fv b 4
17 7803-09034 Block Ty 4
18 7803-09025 Stud Pin RAE vy FEY 4
19 |7803-09027 Block Jays 4
20 117-512 Screw 4 4
21 |180-105 Lock Washer RN ES 14
22  {122-110 Screw S 2
23 183-205 Roll Pin n—,LE 2
24 7803-09041 Cam 71 B 2
25 7803-09004A Frame 7 L—.A NOP-S 2
26 7803-09016A Flange T30 Y 4
27 5203-02051 Bushing A BV Incliuded in 26 4
28 181-406 E-Ring E—-V7 8
29 5103-09157 Bushing A B ) 8
30 7803-09008 Squeeze Roller YRy p—F ¢ 20, ~BW-9F022 2
31 7803-09007 Roller —7 2
32  |7803-09009 Metering Roller A=A ) ru—5 2
33 117-515 Screw Y 16
34 125-715 Screw 3T 2
35 7803-09003A Frame A 0P-S 2
36 5103-09159 Pin | 8
37 170-104 Nut +v b 8
38 1125-660 Screw B 8
39 7203-09146 Spring VAP Yi4 ¢ 1.2,.01d Type 8
40 5103-09158 Eccentric Pin b VR VY 8
41 181-404. 01 E-Ring E—-V 7 8
42 180-105. 01 Lock Washer SR H R 8
43 170-105. 01 Nut J v b 8
44 7303-09017 Spring AT T ¢ 1.8; ~BW-9L064 8
45 7803-09072 Squeeze Roller ARy a—3 ¢ 25, BW-9F023 ~ 2
46 7803-09073 Spreader AT — BW-9F023~ 2
47 7803-09087 Adjusting Screw FaygIRY BW-A0001~ 4
48 7803-09079 Eccentric Pin o A VY BW-A0001~ 8
49 7803-09082 Spring AT T BW-A0001~ 2
50 7803-09084 Spring P2 BW-A0001~ 2
51 7803-09081 Spring ATY T BW-A0001~ 2
52 7803-09083 Spring AT T BW-A0001~ 2
53 7803-09003C Blanket Cleaner Unit D e 2

-133-




D1050
NOP—Side

~134-

OP—Side




O

Cleaning Section / PE{FE

Blanket Cleaner ON-OFF Mechanism(1P-3P) / 752 Y —J) &bt (1P-3P) D1050
INII\?EX Parts No. Parts Name B ns Remarks (&%) (Qﬂﬁtgﬁyi )
01 117-382 Screw E 8
02 180-106 Lock Washer RS E 14
03 117-573 Screw E% 8
04 7803-09069A Lock Plate TTAF 4
05 5108-06046 Pin | =V Included in 04 4
06 7803~09023 Pin | =V ~BI-H0044 4
07 7803-09033 Block Jayy 4
08 117-514 Screw 3 8
09 118-59-1A-3 Snubber A 78— 4
10 118-60-3 Nut + > b 4
11 7803-09018 Block va:P¥i ~BI-H0044 2
12 181-405 E-Ring E-Uvr 4
13 7803-09019 Block Jay s 4
14 |7803-09022 Adjusting Screw Fa IR 2
15 7803-09026 Stud Pin AFy Py 4
16 7803-09029A Lever L /3— 2
17 243-617 Bushing A Z ) Included in 16, 29 8
18 |184-112 Flat Washer FH X 4
19 181-410 E-Ring E~-VJ>7 4
20 101-366 Screw E 4
21 170-106. 3 Nut F v b 4
22 7803-09035 Air Cylinder 7Y E— 4
23 52D05-013 Joint Yaf b 4
24 7803-09035A Air Cylinder Assy 7 ) v Z—Assy 4
25 117-530 Screw E 4
26 180-105 Lock Washer IR A X 16
27 |117-510 Screw Ea 8
28 |7803-09032 Bracket A 4
29 7803-09028A Lever LN— 2
30 7803-09017 Block Tayy ~BI-H0044 2
31 7203-09121 Key X— 2
32 125-710 Screw E 4
33 7803-09071 Cover Fp 73— 2
34 7803-09043 Tray avs 2
35 5103-09103 Plug 757 2
36 7803-09057 Hose =R For 1P 1
37 7803-09059 Hose =R For 3P 1
38 7803-09049 Hose B—R For 1P 1
39 7803-09051 Hose A=A For 3P 1
40 7303-09007A Pipe v 2
41 125-708 Screw E 4
42 7203-09156 Thumb Screw V2 4
43 7803-09001 Tray vz 2
44 7803-09010 Spreader AT — 2
45 117-365 Screw E 2
46 7803-09013 Pipe AT 2
47 |117-372 Screw B 8
48 117-381 Screw P 4
49 145-505. 01 Set Screw hAFRY Included in 40 2
50  |184-105 Flat Washer FH=x 8
51 7803-09203 Pin | =V BIQ-10045~ 4
52 7803-09204 Block Juy s BIQ-10045~ 2
53 7803-09205 Block Ty BIQ-10045~ 2

-135-



-136-




Cleaning Section / PEIE

Blanket Cleaner Unit(2P-4P) / 75 v 2 U —-}(2P-4P) D1051

\J
INI?SX Parts No. Parts Name AT Remarks (f#%) (Qﬂﬂg;)

01 7803-09011 Spreader AT 2
02 7803-09012 Spreader AT — 2
03 117-360. 01 Screw Y 4
04 180-106. 01 Lock Washer INFYH F 4
05 7303-09005 Spreader AT 2

06 125-660. 01 Screw E 16

07 180-104. 01 Lock Washer NEFH X 18
08 |7803-09015 Cover 7 73— 2
09 7803-09045 Cover H) /S 2
10 5103-09136 Handle AV % 2
11 183-205 Roll Pin o— L 2
12 7803-09041 Cam 1 2
13 5203-09006 Cam Follower HLT AT — 2
14 7203-09114 Bracket 754 v b 2
15 117-510 Screw XY 4
16 170-104. 01 Nut + > b 2
17 |7803-09034 Block Jav 4
18 170-108 Nut + > b 2
19 |101-483 Screw g ~BW-9L064 2
20 7803-09025 Stud Pin AZy Py 4
21 7803-09027 Block Jay 4
22 117-512 Screw X 4

23 180-105 Lock Washer RESE] 10
24 7803-09006A Frame 7 —A NOP-S : ~BW-9L064 2
25 122-110 Screw Ry 2
26 117-515 Screw 3y 8
27 7803-09016A Flange 75T 4
28 5203-02051 Bushing A Z )N Included in 27 4
29 7803-09008 Squeeze Roller YRy r—5 ¢ 20, ~BW-9F022 2
30 181-406 E-Ring E—Vv7 8
31 5103-09157 Bushing A BN 8
32 7803-09007 Roller o—7 ~BW-9L064 2
33 |7803-09009 Metering Roller A—=F ) 7ua—F 2
34 7803-09005A Frame 7 L= OP-S: ~BW-9L064 2
35 125-715 Screw Y 2
36 5103-09158 Eccentric Pin o oVl VY ~BW-9L064 8
37 7303-09017 Spring RATY T ¢ 1. 8, New Type:~BW-9L064 8
38 5103-09159 Pin | =% ~BW-9L064 8
39 170-104 Nut J o b ~BW-9L.064 8
40 125-660 Screw R ~BW-9L064 8
41 [7203-09146 Spring ALY T ¢1.2,01d Type:~BW-9L064 4
42 181-404. 01 E-Ring E—-V 7 8

43 1180-105. 01 Lock Washer NP R 16

44 170-105. 01 Nut + v b 16
45 7803-09072 Squeeze Roller YR u—3 ¢ 25, BR—9F023~BW-9L064 2
46 7803-09076 Squeeze Roller R a—F BW-A0001~ 2
47 7803-09077 Roller 12— BW-A0001 ~ 2
48 7803-09087 Adjusting Screw P APE P BW-A0001~ 4
49 7803-09079 Eccentric Pin e AV g BW-A0001~ 8
50 7803-09080 Pin | BW-A0001~ 8
51 7803-09086 Spring AT T BW~A0001~ 4
52 7803-09085 Spring ATV T BW-A0001~ 4
53 7803-09075A Frame 7 LA NOP-S : BW-A0001 ~ 2
54 7803-09074A Frame 7 L—.h QP-S:BW-A0001~ 2

-137-~




D1052

NOP—Side //' g

01

OP—Side

-138 -




Cleaning Section / i

Blanket Cleaner ON-OFF Mechanism(2P-4P) / 75 2 U —F EWikkE (2P-4P) D1052

1
INI]\IJSX Parts No. Parts Name s Fr Remarks ({#%) (Q@tﬁyﬂ

01 117-372 Screw Y 4
02 117-381 Screw 3y 4
03 117-382 Screw Y 8
04 180-106 Lock Washer XY H R 14
05 117-573 Screw B 8
06 7803-09033 Block Jay 4
07 117-534 Screw B 8
08 118-59-1A~3 Snubber A} v s 4
09 118-60-3 Nut J v b 4
10 7803-09017 Block i ~BI-H0044 2
11 7203-09121 Key F— 2
12 7803-09069A Lock Plate TTA L 4
13 5108-06046 Pin | Included in 12 4
14 7803-09023 Pin | ~BI-H0044 4
15 181-405 E-Ring E-Yvr 4
16 7803-09019 Block Ty s 4
17 7803-09022 Adjusting Screw FagbEIRY 2
18 7803-09026 Stud Pin A¥y Ry 4
19 7803-09031A Lever L 3— 2
20 243-617 Bushing A FZ N Included in 19, 33 8
21 |184-112 Flat Washer FH xR 4
22 181-410 E-Ring E—Y»7 4
23 101-366 Screw E 4
24 170-106. 3 Nut + > b 4
25 7803-09035 Air Cylinder ITT Y U — 4
26 52D05-013 Joint YaAr b 4
27  |7803-09035A Air Cylinder Assy IF7 Y Z—Assy 4
28 117-530 Screw E 16
29 117-510 Screw Y 8
30 180-105 Lock Washer PN H R 16
31 7803-09038 Bracket 754 v b 4
32 7803-09018 Block Ty ~BI-H0044 2
33 7803-09030A Lever LN — 2
34 125-710 Screw L 4
35 7803-09071 Cover Jp 73— 1
36 7803-09042 Tray s 2
37 5103-09103 Plug 757 2
38 7803-09058 Hose R— R For 2P 1
39 7803-09060 Hose B— R For 4P 1
40 7803-09050 Hose Bm— R For 2P 1
41 7803-09052 Hose =R For 4P 1
42 117-365 Screw P 2
43 7803—-09036 Pipe Vi 2
44 7303-09008A Pipe v ~BW-9L064 2
45 125-708 Screw B 4
46 7203-09156 Thumb Screw PAES 4
47 7803-09002 Tray A 2
48 7803-09010 Spreader AT — 2
49 7803-09078A Pipe i BW-A0001~ 2
50  1145-505. 01 Set Screw P Included in 44, 49 2
51  |184-105 Flat Washer FH* 8
52 7803-09203 Pin v BIQ-10045~ 4
53 7803-09204 Block va:P¥i BIQ-10045~ 2
54 7803-09205 Block Ty BIQ-10045~ 2

-139 -




o
<
N~
e
Qo
<
—
o

-140-



Q

Cleaning Section / BiES

Blanket Cieaner Pump and Piping / 757 V—}EE D1053
]
INI]\?SX Parts No. Parts Name R R Remarks ({§#) (Qﬁg )
01 7803-09061 Hose FB— R 1
02 7803-09062 Hose HR—A 1
03 7803-09065 Hose A— R 2
04 7803-09066 Hose R— R 1
05 7803-09053 Hose R— A 1
06 7803-09054 Hose R— A 1
07 7803-09063 Hose BR— A 1
08 7803-09064 Hose HR—R 1
09 7803-09067 Hose R— A 1
10 7803-09055 Hose R— R 1
11 7803-09056 Hose FB— A 1
12 7803-09070 Cap ¥y v/ 2
13 122-162 Screw B 4
14 7803-09040 Tray NV 2
15 7803-09039 Bracket TF4 b 2
16 [117-365 Screw D 16
17 |180-106 Lock Washer NEFH X 20
18 170-106 Nut F o b 4
19 E60-18-3 Pump T 2
20 125-608 Screw E 4
21 180-103 Lock Washer IRRFH R 4
22 184-103 Flat Washer W H X 4
23 7803-09046 Bracket T T4 b 2
24 117-510 Screw B 4
25 |180-105 Lock Washer L 4
26 7803-09068 Band Ay 2
27 7803-09048 Hose Joint Hm—RAVaAf b 2
28 7805-02050 Bracket T4 b 1
29 7805-02049 Bracket 754k 1
30 5103-09104 Plug 757 4
31 ]7403-09042 Bracket T3 v b 4
32 320-416 Joint TaAfvhk 4
33 ]321-604 Hose Joint F—AVaA b 4
34 E30-74-3 Hose Band HR—AN R 8

-141-




—142-




Delivery Section / HE#EER

Delivery Drive Shaft and Wheel / HE#WKER@EHEh « "R A —L D1054 (1) -
1]
INI\I?EX Parts No. Parts Name s A R Remarks ({##%) (Q@téﬁyi )

01 52E06-006 Encoder T a—& 1
02 7804-02044 Bracket Ty b 1
03 118-515 Screw B 3
04 180-105 Lock Washer NEFH F 6
05 6905-02045 Stud RAZ K 3
06 180-103 Lock Washer ISR H X 7
07 117-310 Screw 3T 3
08 7804-02079 Coupling VXT 1
09 CK18-33 Collar BT — 1
10 145-508 Set Screw rARY 1
11 7804-02056 Plate T L—k 1
12 125-606 Screw B 2
13 E26-75-3 Sensor P 1
14 [7204-02050 Bracket Ty b 1
15 117-360 Screw E 6
16 180-106 Lock Washer I3 Y H R 8
17 117-375 Screw EZ 4
18 7804-02041 Flange 750 1
19 7804-02018 Shim P t=0. 02 -
20 7804-02019 Shim P t=0, 03 -
21 7804-02020 Shim P t=0. 05 -
22 7204-02015 Lock Nut F > b 1
23 7804-02042 0il Seal FA N —)v 1
24 7804-02043 Spacer R A~ 1
25  |7804-02014 Bearing 7TV T 1
26 117-381 Screw B2 4
27 180-406. 1 Conical Spring Washer Y5 RRYH R 4
28  |117-572 Screw £ 2
29 7804-02012 Washer W H R 1
30 J117-315 Screw XY 2
31 E26-74-3 Sensor Y — 1
32 7804-01003 Spreader AT = 1
33 [7804-02015 Bracket Ty b 1
34 |180-406 Conical Spring Washer  |#F /X3 #FH X 11
35 101-362 Screw B 4
36 7804-02007 Paper Guide HA K 5
37 117-365 Screw EXZ 5
38 7804-02016 Bracket T5hr v b 2
39 101-375 Screw B 2
40 H-213 Block Ty 2
41 E11-17-01-3 Anti-Static Bar JaF o N— 1
42 [180-104 Lock Washer NEFHZ 2
43 117-420 Screw Y 2
44 101-482 Screw Y 3
45 180-408 Conical Spring Washer YT RRFHR 5
46 JWSM-1808 Washer R 6
47 7804-02010 Gear X% 1
48 117-481 Screw B 2
49  |7804-02005 Flange T5 0 01d Type 1
50 7804-02006 Sprocket 27kl y 01d Type 1
51 7804-02045 Stud Pin AZy R 1
52 101-475T7 Screw L 3
53 H-249B Key X — 2
54 7804-02047 Plate 71—k 2
55 |140-565 Set Screw rARY 4
56 170-110. 3 Nut J v b 4
57 7804-02029 Wheel BA = 2
58 7804-02001 Shaft ¥ 7k 1
59 7804—02051 Tape F—= 8
60

61 7804-02053 Tape 5 —7 4
62 52H02~-048 Net * v b 2
63 117-470 Screw %Y 2
64 7804-02027 Sprocket 27k y kb 0ld Type 1
65 250-206. 6 Bearing ey 1
66 181-030 C-Ring cC—y»7 1
67 101-475 Screw B 2
68 180-108 Lock Washer NEPFH R 2
69 7804-02008 Cam N 1
70 170-108 Nut + v b 2

~143-




D1054

NOP—Side

-144 -




Delivery Section / HEHLER

Delivery Drive Shaft and Wheel / PFARERENE » A —/L D1054(2)
]

INI]\?SX Parts No. Parts Name R4 B Remarks ({#%) (%%’)—
71 |7804-02038 Bracket 77y b 1
72 7804-02054 Shoulder Screw E 2
73 E11-13-09-3 Transformer | A 1
74 1256-708 Screw 2 3
75 184-105 Flat Washer e 3
76 7805-18003 Bracket 75y b 1
77 7804-02076 Flange 750 New Type 1
78 7804-02077 Sprocket A7y b New Type 1
79  |7804-02078 Sprocket 27k b New Type 1

- 145




— 146 -



Delivery Section / HEFELHR

Delivery Chain Guide / HE#kGt@hdl - A K D1055
]
INII\?SX Parts No. Parts Name L R Remarks (&%) (Q@g:)
01 52H03-004 Stud RAEZy K 16
02 7804-02002 Chain Guide Fx—HA KR 2
03 180-406 Conical Spring Washer BT REXFH R 18
04 117-370 Screw % 6
05 |180-406. 1 Conical Spring Washer [#F E¥H*x 0
06 7804-02004 Chain Guide Fao—HAF 2
07 7804-02037 Chain Guide Fx—VHA K 1
08 7804-02036 Chain Guide Fax—HA R 1
09 |H-128 Support v 2
10 52H03-005 Stud AH N . 4
11 180-404. 1 Conical Spring Washer A Sk 2
12 J117-410 Screw B 2
13 7804-02035 Chain Guide Fx— AR 2
14 125-765 Screw 3 4
15 H-120L Guide HA KR 1
16 H-119L Chain Guide Frz— AR 1
17 152H02-019 Bracket 775y b 2
18 52H02-020 Block Ty 2
19 145-458 Set Screw P AR 4
20 52H02-029 Colliar BT — 3
21 145-358 Set Screw MARY 7
22 52H02-014 Sprocket YAV A 2
23 250-203. 7 Bearing X7 YT 4
24 181-240 C-Ring cC—V7 2
25 7804-02072 Shaft ¥ 7 b 1
26 181-010 C-Ring CcC—Vv7 1
27 7804-02058 Cam T 1
28 52H02-027 Collar BT — 1
29 145-365 Set Screw MARY 2
30 7804-02073 Collar BT — 1
31 7804-02055 Pin = 1
32 52H02-028 Collar T — 2
33 101-483 Screw R 4
34 180-408 Conical Spring Washer BT XY H R 28
35 H-134B Pin =4 4
36 {52H02-016 Adjusting Stem FautEyTy 2
37 52H02-017 Guide Pin HA Ky 2
38 H-195 Collar 57— 2
39 145-356 Set Screw [ 4
40 170-108 Nut F v b 24
41 180-412 Conical Spring Washer $F NP H R 2
42 170-112 Nut F > bk 2
43 58H-26801 Block Ty 1
44 SP-119 Spring ALY T 1
45 180-404 Conical Spring Washer A e 1
46 125-658 Screw B 1
47 180-405 Conical Spring Washer HZ XRPH R 2
48 117-520 Screw Y 2
49 183-231 Roll Pin o—)Le 1
50 7804-02040 Boss R A 1
51 183—-249 Roll Pin L 1
52 7402-10112 Handle VA% 1
53 7402-10119 Retaining Washer X HF 1
54 180-105. 01 Lock Washer NERYHF 1
55  ]125~710. 01 Screw XY 1
56 7804-02009 Shaft ¥ 7 b ~BW-E0023, 26~28 1
57 183-207 Roll Pin a— L 1
58 125-770 Screw B 12
59 7804-02080 Shaft ¥ 7 b BW-E0024, 25, -F0029~ 1

~147-



D1056

- 148 -




Delivery Section / HEHCER

Delivery Gripper Bar / PE&F = —> « JNEE D1056
\J
INI\I?SX Parts No. Parts Name BB A R Remarks ({#%) (Qﬁg]

01 7804-02064 Spring ATV T 6
02 7804-02065 Spring ATY T 6
03 145-356 Set Screw b AR 24
04 H-114 Collar BT — 12
05 101-360T Screw Ry 48
06 ]180-406 Conical Spring Washer H IR FH X 51
07 H-126 Set Plate MNAA K 24
08 H-113 Gripper 20T A 24
09 |7804-02063 Bracket 7Ty b 24
10 7804-02057 Screw EX% 24
11 170~106 Nut F > b 3
12 180-106 Lock Washer RS ES 3
13 7804-02026 Lever L 3— 3
14 258-650. 3 Cam Follower AL HT T — 3
15 117-365 Screw E 3
16 16003-02305 Washer P H 2 6
17 7804-02071 Bushing AZ ) Included in 18, 24 9
18 7804-02060A Bracket 755> b 6
19 182-145 Taper Pin F—N— 6
20 101-370 Screw EX 3
21 7804-02062 Stopper R p oy N— 3
22 H-112A Shaft 7 b 3
23 7804-02059 Gripper Bar 3 3
24 ]7804-02061A Bracket 757y b 3
25

26 117-515 Screw Y 3
27 H-109-A Chain Assy F 3 — Assy (32~38) 2
28

29

30

31 7804-02059C Gripper Bar Assy A Assy (1~24, 26) 3
32 H-116A Guide Pin HA R Included in 27 12
33 H-116B Guide Pin HA R Included in 27 12
34 jH-110 Washer B H R Included in 27 12
35 |H-109A Plate JL— b Included in 27 24
36 H-109-03 Plate 7L— |k Included in 27 6
37 7804-02081 Cotter Pin oy Included in 27 24
38 H-109 Chain F - Included in 27 6

~ 149 -




-150-




Delivery Section / HEWRIR

Delivery Paper Jogger / #&Hi 2 Hitg D1057
\J
INI\?SX Parts No. Parts Name B A PR Remarks ({#%) (Q@tgﬁyg )
01 117-520 Screw E 4
02 180-405 Conical Spring Washer BT NIYH R 10
03 H-171R Block Tay s 1
04 52H05-011 Shaft V¥ 7k 1
05 183-202 Roll Pin a— e 2
06 H-27R Bracket 754 b 1
07 180-406 Conical Spring Washer NAA N B 4
08  ]101-381 Screw Y 2
09 H-175 Stem Ty 2
10 52H05-024 Handle N R 2
11 183-205 Roll Pin =L 2
12 183-188 Roll Pin u— )L 2
13 52H05-013 Guide HA K 1
14 [122-115 Screw L 4
15 170-106 Nut 7+ b 2
16 170-105 Nut + > b 4
17 H-248 Plate 7 L—h 2
18 52H04-008 Guide HA K 1
19 122-165 Screw E 2
20 52H05-012 Guide HA K 1
21 52H04-007 Guide AR 1
22 52H05-017 Knob Vw3 Option 4
23 52H05-023 Plate ZL— k Option 2
24  |H-191R Guide HA K Option 1
25 52H05-015 Guide HA K Option 1
26 52H05-014 Guide HA K Option 1
27  |H-191L Guide HA K Option 1
28  |7804-03008 Pipe NAT 1
29 SP-52 Spring by arZa 1
30 7804-03009 Flange 7507 1
31 101-375 Screw E 2
32 H-171L Block Tuy 1
33 H-172 Plate ZL—k 1
34  J117-512 Screw Y 2
35 52H05-010 Shaft ¥ 7 b 1

- 151 -



D1058

NOP—Side

-152-




Delivery Section / HEMLER

Delivery Front Guide / 7wy b HA K D1058 (1)
\J
INI\?EX Parts No. Parts Name 4 Remarks (#%) (Q[Iﬁtéﬁyi )
01 SPF-M620 Spring Pin ATV T hy 1
02  |58SP-51 Spring AFYV T 1
03 SPF-M610 Spring Pin ATV T 1
04 52H05-016 Lever L /3— 1
05 183-206 Roll Pin o—)LE 1
06 117-572 Screw R 2
07 117-360 Screw i 7
08 7804-01009 Bracket 754 v b 1
09 180-105 Lock Washer INRFEHF 14
10 117-508 Screw $Y 2
11 117-512 Screw Y 6
12 170-104 Nut + v b 2
13 [180-104 Lock Washer RRFH X 10
14 7804-01006 Light Holder DAY EE 1
15 7804-01010 Bracket 754wk 1
16 IE-101-57 Light gA4ay by for 50HZ 1
17 E-101-61 Light ALag by for 60HZ 1
18 101-412 Screw L 2
19 7804-01008 Packing AL 4 2
20 7804-01007 Cover T 78— 1
21 |125-658 Screw Y 8
22 184-104 Flat Washer P H 3% 8
23 7804-02022 Cover A 73— 1
24 180-406 Conical Spring Washer PTG ARYH X 10
25 7804-01005 Spreader AT — 1
26
27
28 125-710 Screw R 4
29 117-365 Screw R 3
30
31 7804-02021 Cover F 23— 1
32 170-106 Nut + > b 1
33 |52H07-001 Bracket TT vk 1
34 125-606 Screw E 2
35 180-103 Lock Washer IR H R 2
36 6704-03016 Cover H 73— 1
37 183-189 Roll Pin n—LE 3
38 52H07-004 Shaft ¥ 7 b 1
39  |KG-55 Spring ATy T 1
40 145-406 Set Screw AR 1
41 EAO1-16A Cam 3 A 1
42 IFA01-06 Spring Pin ATV T hy Included in 41 1
43 125-032 Screw B 2
44 E10-38-3 Limit Switch Uy bRAF 1
45 6704-03015A Bracket 754 b 1
46 145-505 Set Screw hPARY 1
47 185-0810. 01 Collar 5T — 1
48 |145-356 Set Screw P ARY 1
49 COM-15 Collar BT — 1
50 52H05-008 Shaft ¥ 7k 1
51 JB-6432 Guide HA K 4
52 117-370 Screw E 4
53 |po-127 Lock Metal P AAXR 1
54 52H05-009 Guide HA K 1
55 145-358 Set Screw rRARY 1
56 145-356 Set Screw hARY 1
57 65-6407 Bevel Gear RAYLFE ¥ ~BW-9H039 1
58 52H07-002 Holder RVH — 1
59 65-6406-2 Bevel Gear AL ~BW-9H039 1
60 SA-6409 Paper Stopper AR R by N 1
61 65-6410 Bushing A F ) 2
62 117-510 Screw E 1
63 1117515 Screw XY 2
64 180-405 Conical Spring Washer P I NRRPFH R 2
65 |184-105 Flat Washer FHF 2
66 E04-101-01 Sensor Y— 1
67 |66E04-022 Bracket 777 vk 1
68 122-062 Screw 3y 2
69 52H05-022 Guide AR 1
70 125-708 Screw R 2

~153 -




D1058

NOP—Side

-

e

NP
OP—Side

-154 -



Delivery Section / HERKER
Delivery Front Guide / 7wm Y hHA K D1058 (2)
INII\I)SX Parts No. Parts Name ¥ dn s Fr Remarks ({#%) (Qﬁtgﬁyi )
71 EP-103 Band aAras 2
72 180-102 Lock Washer ISRYHF 2
73 170-102 Nut F v b 2
74 7804-02070 Paper Stopper AR— =2 | s~ Option 1
75 7804-02074 Paper Stopper X)X — R by N— 1
76 7804-02075 Paper Stopper A== 2 h oyt 1
77 7804-02066 Bracket 754 > b 2
78 7804-02068 Paper Stripper A 4 4
79 7804-02067 Bracket 754y b Option 1
80 7804~-07001 Bevel Gear ALY BW-91040~ 1
81 7804-07002 Bevel Gear N_ANLE Y BW-91040~ 1

-155-




OP—Side

NOP—Side

D1059




Delivery Section / HEREER

Vacuum Wheel / ¥— hF 7 L—%% D1059
INI\?SX Parts No. Parts Name Bims B Remarks ({#%) Qty
01 117-572 Screw P 2
02 JH-177 Sprocket 2 7ak -y 2
03 145-360 Set Screw FARY 2
04 |F1-149-01 Thrust Washer AGARND L p— 2
05 H-177-01 Chain F = 1
06 52H01-001 Spreader AT — 1
07  {7804-03006 Paper Guide HAR 4
08 101-360 Screw E 4
09 180-406 Conical Spring Washer A N E 8
10 52H04-013 Bracket 7T v b 2
11 117-370 Screw E 4
12 52H04-002 Shaft ¥x 7 b 1
13 52H04-011 Bracket A 2
14 117-510 Screw Y 4
15  |H-30 Bracket AN 2
16 101-484 Screw B . 4
17 180-408 Conical Spring Washer B 5 XFYHF 4
18 7804-04001 Sprocket EV AV AR 2
19 |145-356 Set Screw FARY 4
20  |7804-04003 Paper Guide HA K 3
21 H-188 Bracket 75y b 2
22 145-506 Set Screw b ARY 6
23 H-180 Shaft vx 7 b 1
24 7804-04005 Joint JaAfvh 2
25 250-001. 7 Bearing <7V T 4
26 181-408 E-Ring E-V7 8
27 7804-04004 Suction Wheel XaAf LN 2
28 117-360 Screw % 6
29 H-39 Joint VaA b 2
30 H-229 Band NUF 1
31 7804-04002 Back Guide HA K 1
32 122-131 Screw Ry 2
33 122-115 Screw L 2
34 52H04-007 Guide HA K 1
35 52H04-004 Guide Plate HA KT L— b 1
36 52H04-008 Guide HA K 1
37 [122-165 Screw L 2
38 170-106 Nut J v b 2
39 170-105 Nut F > b 2
40 180-405 Conical Spring Washer Y5 REFEH R 2
41 H-184 Shaft ¥ 7 b 2
42 181-028 C-Ring [ 2
43 52H04-001 Shaft ¥ 7 bk 1
44 183-207 Roll Pin a—LE 1
45 52H04-006 Back Guide HA K Option 1
46 |52H04-012 Guide Plate HA S v—1 Option 1
47  |H-191R Guide HA K Option 1
48 H-191L Guide HA K Option 1
49 52H04~006-B Back Guide Assy HA FAssy Option 1
50 |H-186 Spacer ALY 2
51 6904-05016A Crank-Handle VAV RV 1

- 157-




D1060

OP—Side

- 158 -



Delivery Section / HE#SER

Paper Jogger Drive / %A KT a ¥ —EFE) D1060
]
INI]\I)(EX Parts No. Parts Name S4B Remarks ({#%) (Q@g )

01 7804-03004 Stud Pin RAE > P 1
02 [180-408. 1 Conical Spring Washer |4 J SR¥FHX 4
03 117-482 Screw FY 2
04 7804-03007 Lever LN — 1
05 170-106 Nut + > b 4
06 [180-406 Conical Spring Washer |4 3F SRHFHXR 2
07 145-356 Set Screw MAZXY 1
08 COM-20 Collar BT 1
09 7804-03010 Spacer R ~—H 2
10 258-856 Rod Ends oy Rz K 2
11 117-382 Screw E 1
12 117-370 Screw FY Option 1
13 52H05-007 Lever L S— Option 1
14  |H-24 Bracket A AN 1
15 182-190 Taper Pin F— =t 1
16 117-480 Screw =Y 2
17 122-125 Screw i 1
18  |250-106.6 Bearing _7Y T 1
19 |184-105 Flat Washer FAxR 1
20  |180-405 Conical Spring Washer + T ARYH R 1
21 170-105 Nut J v b 1
22 181-016 C-Ring C—V7 1
23 184-116 Flat Washer S 1
24 H-178 Pin | 1
25 243-634 Bushing AZ )N Included in 26 1
26 7804-03005B Lever L /X— 1
27  |H-167 Connecting Bolt L Rv b 1
28 117-383 Screw E 1
29 7804-03012 Stud Pin 2E sy RV Option 1
30 |117-380 Screw F Y Option 2
31 250-126. 6 Bearing _F7V T Option 1
32 }184-106 Flat Washer B R Option 2
33 170-108 Nut F >k Option 1
34 7804-03003B Lever L N— Option 1
35 243-613 Bushing A ZN Option Included in 34 1
36 180-408 Conical Spring Washer BT RRPH R Option 1
37  |COM-10 Collar HT— Option 1
38 7804-03013 Stud Pin AHy KBV Option 1
39 243-604 Bushing A H L Option Included in 41 2
40 181-405 E-Ring E—-V7 Option 1
41 7804-03011A Link Assy Y 27 Assy Option 1
42 184-106. 001 Flat Washer Y H R Option 1

-159 -




D1061

%izf\ . | OP—Side

-160-




Delivery Section / HEKER
Paper Elevator / #EA B HE

D1061

\J
INII\?fX Parts No. Parts Name GRS Remarks ({#%) (%g)_

01 52H06-007 Spacer R 1
02 H-19-01 Roller Clutch u—5735vF Included in 05 1
03 7804-05015 Worm Wheel 7 A= bR A —)b 1
04  [N-16-01 Clutch 73 oF Included in 05 1
05 7804-05015A Worm Wheel Assy 7 A — LA —/VAssy 1
06 145-360 Set Screw AR 2
07 7804-05013 Collar BT — 1
08 183-207 Roll Pin o — )L ¥ 2
09 180-410 Conical Spring Washer P 5 NNRPFH X 3
10 170-110 Nut J v b 4
11 66H06-011 Stud AHy K 1
12 117-481 Screw B 2
13 |145-356 Set Screw FAFRY 2
14 PO-127 Lock Metal ¥ ES 1
15 52H06-013 Bracket 75> b 1
16 $-23-01 Bushing A B )N Included in 20 2
17 184-110 Flat Washer W R 3
18 7804~-02055 Pin =g 1
19 181-010 C-Ring c—-Vv7 1
20 H-138-B Link 7 1
21 181-408 E~Ring E-V7 1
22 7804-03001 Stud Pin AEy RV 1
23 |52H06-016 Air Cylinder TTF Y — 1
24 52H06-017 Speed Controller A—FRFayvhkog—35 BW-C0011~ 2
25 52D05-013 Joint JaAf vk ~BW-B0010 1
26 52H06-016-B Air Cylinder Assy T Y L H —Assy (23, 24) 1
27 125-725 Screw E 1
28 250-125. 6 Bearing 7V T 1
29 JH-145 Bracket 754w b 2
30 F1-116 Drive Pawl P 1
31 SP-56 Spring ALY T 1
32 117-525 Screw ¥ 2
33 170-108 Nut + > b 2
34  |180-408 Conical Spring Washer A N 2
35 |7804-05014 Block oy 1
36 183-227. 01 Roll Pin o—)LE 1
37 1180-406 Conical Spring Washer | F Sx#H % 3
38 117-382 Screw Y 2
39 H-143 Pivot Pin |V 1
40 184-105 Flat Washer e 1
41 52H06-009 Block Ty 1
42 170-105 Nut A 1
43 52H06-008 Cam 1 D 1
44 5604-05001 Roll Pin | = Rl A= 2
45 7804-05011 Ratchet Wheel FF x> bBRA—)V 1
46 243-642 Bushing A Z ) Included in 47,51 3
47 7804-05010A Lever L /\— 1
48 H-144 Bracket T35 v b 1
49 7804-05012 Worm v g —Ah 1
50 7303-06027 Thrust Washer AGANT o p— 2
51 7804-05008B Bracket 75y b 1
52 180-408. 1 Conical Spring Washer BT RRYH X 2
53 117-487 Screw Y 2
54 117-572 Screw Y 2
55 258-860. 2 Rod Ends 2y R R 1
56 258-860 Rod Ends 2y R K 1
57 COM-20 Collar BT — 1
58 145-358 Set Screw FAXRY 1
59 7804-05009 Shaft ¥ 7k 1
60 181-020 C-Ring c—=-YVv7 2
61 N-159 Brake Shoe 7 L—F 1
62 |H-168 Spacer A R—f 1
63 145-405 Set Screw FAXRY 1
64  {H-243 Collar BT — 1
65 101-392 Screw E 1
66 184-106 Flat Washer W H xR 1
67 6904-05016A Crank-Handle VA RV A% 1
68 H09-31-3 Spring ASY T 1
69 7813-16006 Pin | =g Included in 23 1
70 181-005 C-Ring cC—-YVu7 Included in 23 2

- 161 -




OP—Side

-162 -




Delivery Section / HE#KER

Delivery Tray / HEMEMEREAE D1062
1}
INI\]?SX Parts No. Parts Name a4 FR Remarks (f§%) (Q@tﬁy)
01 {250-204.8 Bearing _FYT 3
02 5604-05001 Roll Pin a—)L e 2
03 7804-05007 Sprocket 27y v b 2
04 7804-05001 Shaft ¥ 7 b ~BW-E0023, 26~28 1
05 H-34 Weight ZFE Y 2
06 101-380 Screw T 4
07 H-250R Guide HA K 1
08 |117-370 Screw £ 4
09 H-203 Guide Holder HA K7 — 2
10 H-251 Guide HA K 2
11 180-406 Conical Spring Washer Y I ARPH X 40
12 170-106 Nut + v b 40
13 183-207 Roll Pin a—)LE 1
14 7804-05003 Chain Fx— 2
15 H-250L Guide HA K 1
16 117-525 Screw g 2
17 52H06-020 Support Bridge YHR—brTY v 1
18 131-10-3 Nut + v b 2
19 122-120 Screw E 4
20 52H06-004 Bracket 754y b 1
21 66H06-004 Spacer A—H 6
22 117-375 Screw E 6
23 7804—-05002 Guide Rail HA FL—)u 2
24 H-204 Plate 7L — k 4
25 180-408. 1 Conical Spring Washer Y IR FHFR 24
26 250-108. 6 Bearing STV T 8
27 H-205 Plate 7 L—hk 4
28 17804-05006 Bracket 755y b 1
29 |i184-108 Flat Washer FAHx 8
30 180-408 Conical Spring Washer B 5 N2 Y H 2 8
31 li01-480 Screw Y 8
32 |180-405 Conical Spring Washer  [¥Z Sx#H % 4
33 170-105 Nut YA 7
34 P0-133 Pad avyas 2
35 145-512 Set Screw FARY 3
36 125-610 Screw Y 4
37 180-103 Lock Washer PNEFH F 4
38 180-105 Lock Washer RS ED 4
39 ]117-510 Screw XY 4
40 |E10-14-3 Magnet <= JFy b 1
41 7804-05005 Bracket 754 v b 1
42 7804-05004 Bracket 75y b 1
43 E10-12-3 Sensor Y — 1
44 |52H06-003 Bracket Tk 1
45 52H06-018 Bracket 75y bk 1
46 [H-201 Delivery Tray NAVEA 2
47 122-380 Screw 3y 36
48  |H-227-01 Screw R 8
49 H-227 Plate 7 L—k 4
50 H-202 Handle N Ry 2
51 H-201-01 Caster Fyr AR— 8
52  |H-201-A Delivery Tray Assy A L F A Assy 2
53 7804~-05016 Shaft ¥ 7 b BW-E0024, 25, ~F0029~ 1

-163 -



D1063

NOP—Side

—-164 -




Delivery Section / HE#EES

Air Shower and Spray Bottle / =7 —3 ¥ U —+« A/ L — D1063
1
INI{I)SX Parts No. Parts Name R ehs Fr Remarks (&%) (Qﬁg )
01 117-360 Screw Y 4
02  IH-36 Bracket 7547y b 1
03 180-406 Conical Spring Washer 5 R H R 2
04 117-383 Screw A 2
05 DS-12 Plug 757 2
06 5604-06007 Pipe NA T 1
07 324-318 0-Ring PPz 6
08 5604-06005 Pipe v 1
09 5604-06013 Screw 4 3
10 DS-16 Nut + v b 3
11 DS-18 Nut + vk 3
12 117-408 Screw B 3
13 DS-19 Joint YaA b 3
14  |DS-17 Nozzle J X))V 3
15 6704-06001 Pipe AT 3
16 1145-358 Set Screw PARY 3
17 5604-06008 Pipe i 1
18 560406006 Hose Joint Bw—ATaA b 1
19 5604-06006A Spray Pipe Assy 27V —s3A4 TAssy 1
20 101-360 Screw P 1
21 15604-06012 Bracket 75Tk 1
22 180-406. 1 Conical Spring Washer P IR HFR 3
23 117-365 Screw P 6
24 180-106 Lock Washer NEPH R 10
25 7804-06005 Bracket 754 v b 1
26 101-362 Screw 3 1
27 7804-06006 Bracket TIr v b 1
28 117-375 Screw Y 2
29 H-37-02 Joint YaA vk 3
30 324-316 0-Ring o—Y7 1
31 COM-14 Collar BT — 1
32 |145-356 Set Screw FARY 1
33 H-240 Stopper Ak ot— 4
34 ]|7804-06006A Bracket Assy 754> bAssy 1
35 H-218-B Air Shower Pipe TT % U3 1
36 |320-595 Plug 757 Included in 35 1
37 H-218-A Air Shower Pipe T D=L (33, 35, 36, 38) 1
38 H-241 Stopper R |y sX— 15
39 7804-06004 Bracket 754 v b 1
40 117-515 Screw E 1
41  |H-252 Plunger T5 D % 2
42 170-104 Nut A 2
43 7804-06003 Control Block A= 1
44 6908-01011 Elbow TR — 2
45 117-384 Screw Y 2
46 183-165 Roll Pin —)LE 2
47 324-311 0-Ring o—-Vv7 2
48 H-220 Shaft ¥ 7 b 2
49 145-405 Set Screw hARY 2
50 H-220-01 Knob PAE 2
51 7804-06003A Valve Assy 237 Assy (29, 41~44, 46~50) 1
52 5604-06004 Hose Joint R—=ATaAf b 1
53  |E09-42-02-3 Spray Valve AT L— T 1
54 CH06-26 Bracket 754 v b 1
55 DS-05 Nut T b 3
56 5604-06002 Hose Joint Fr—AVaA bk 2
57 A03-22-3 Spacer A~—4 2
58 |184-106 Flat Washer FHR 2
59 7804-06002 Bracket 754 vk 1
60 H13-14-3 Knob V<3 1
61 1145-410 Set Screw PARY 1
62 A07-16-0B~3 Bottle Assy R K /VAssy 1
63 A07-20-3 Packing Ny F 1
64 [A07-19-3 Spray Bottle R b 1
65 AQ7-26-3 Knob V3 1
66 A07-24-01-3 Holder )L — 1
67 |125-658 Screw RY 4
68 AQ7-25-3 Band AV 1
69  |CH06-26] Spray Valve Assy 27 L — 3V T Assy (52~56) 1
70 6003-11168 Elbow LR — 1

- 165 -




D1064

< NOP—Side

OP—Side QT

- 166 -




Section / HEREES

Fork Bracket(Option) / #iEY (F7 3 ) D1064
\J
INII\I)fX Parts No. Parts Name AR Remarks (f#%) (Q@g:)
01 |6704-07006 Bracket 7545 v b 3
02 1180-406 Conical Spring Washer |3 5 /SR H X% 8
03 117-368 Screw B 8
04 180-405 Conical Spring Washer A S 11
05 |117-510 Screw e 4
06  |6704-07003 Guide HA K 2
07  |6704-07024 Guide HA K 1
08 |6704-07028 Collar hZ— 2
09 |P0-133 Pad Ny K 2
10 |117-508 Screw X 2
11 117-512 Screw E 7
12 |52H07-009 Handle N R 1
13 ]117-412. 01 Screw X 2
14 |52H07-008 Bracket 737y b 1
15 |6704-07002 Paper Holder e I 5
16 |6704-07023 Guide HA K 1
17 117-315 Screw P 2
18 180-103 Lock Washer INRYHF 2
19 |184-103 Flat Washer HH X 2
20 |E10-29-3 Limit Switch Vv hRA YT 1
21 |125-658 Screw S 2
22 180~104 Lock Washer BREN e 2
23 184-104 Flat Washer HH R 2
24 |6704-07030 Bracket 75y h 1
25  16704-07029 Bracket 75y b 1

~167-




NOP—Side

D1065

OP—Side

-168 -



Delivery Section / HEHGES

Curl Prenention Equipment (Option) / A 55— D1065
INI]\?SX Parts No. Parts Name B B Remarks (f##%) (Q@;fyi )
01 52H01-001 Spreader AT — 1
02 117-572 Screw E 2
03 |117-515 Screw rY 3
04 180-405 Conical Spring Washer 5 NP H R 3
05 52H08-002 Bracket TSk 1
06 117-365 Screw E% 6
07 180-406 Conical Spring Washer G5 3R FHF 10
08 184-106 Flat Washer HFH R 8
09 52H08-001 Bar 7\ 1
10 52H08-012 Hose R— A 1
11 |52H08-003 Bracket 754 vk 1
12 52H08-008-1 Hose Band R— AN R 2
13 JB-6457-2 Pipe AT 1
14 320-509 Hose Joint e AN 1
15 320-588 Nipple = ) 1
16 52H08-009 Pipe AT 1
17 52H08-010 Band NUR 1
18 52H08-013 Valve 2T 1
19 320-018. 2 Hose Joint F—AVaAf b 1
20 65F2-126-02 Elbow LR — 1
21 320-019. 2 Nipple =) 1
22 52H08-011 Filter T AN — 1
23 52H08-008 Pipe %A T 1
24 D-117-01 Elbow T LR — 1
25 52H08-007 Pipe i 1
26 GK-6857-0 Joint JaA b 1
27 |52H08-006 Bracket 75 b 1
28 52E05-1002 Blower 7ay— 1
29 101-470 Screw P 4
30 ]180-408 Conical Spring Washer  [# 5 SEHFH X 4
31 [184-108 Flat Washer HA R 4
32 52E02-1001 Controller a2 hp—5— 1
33 52H08—-005 Bracket T4 b 1
34 117-510 Screw % 2
35 52H08-004 Base _— 2R 1
36 170-108 Nut + > b 4
37  |101-484A Screw xR 4

-169 -




D1066

(S-dON) 62

-- -- -- -- (s-do) 82
J015584dW0Y) \\
g€ Ve me
€€, ! Jm wm »m \ €€
0 7 7 7
3 o / V o
) ° E .\ JUTLE Il J(‘ 3 °
P = — I o) o f 1
(S-dON) L2 Y. —i= M :
(S-d0) L0 ; ‘ \;11: = T M (8) 02
(8) se i T (8) 22 I Il - \ & (¥) 61
(V) g2 / (V) 12—¥ i i ) D /
“ﬂ| : : ) _r\\ r A
B ve FREe— s 4 RESS Y (8) ol
ve. M . QI S G (v) 80
-mn-m " ] )
\: __ : v - S @ v \L
- N (V) €1 (|5 ) (el [ (s-don) 2e
mewm zunnnnnnn: o / - (5-d0) LE
- A 3 < 4 A<_< li et A\ 3
© :w 7 = & S :.v & o % o
[ ? ) v o [ Q@ >
] 7 (8) 91 B
. Y c B ¥ (V) Sl _— f S N
Amv 20 LX) @ g ﬁmv 01 LR b LR
- (8) 21 (g) 81
(V) 10 (V) 60 aam_m% 2 V) 11 V) L1
(9) 80 (a) 20
sl (v) L0 o me MW 5 (¥) 10 x
(8) vo
(v) €0
o aqn] xoejg- (4)
m

°Qn] anjg- (v)

-170-



Air Piping / EXEEE

Air Piping / ZEXERE D1066
INII\IJSX Parts No. Parts Name B4 Remarks (&%) (Q@g)
01  [7803-10052 Tube Fa—7 (¢6) 2
02 }7803-10065 Tube Fo—7 (¢6) 2
03 |7803-10050 Tube Fa—7 (¢6) 2
04 ]7803-10064 Tube Fa—7 (¢6) 1
05 |7803-10049 Tube Fa—7 (¢6) 1
06  |7803-10063 Tube Fa—7 (¢6) 1
07 ]7803~-10054 Tube Fa—7 (¢6) 2
08 - ]7803-10066 Tube F a7 (¢6) 1
09  |7803-10056 Tube Fa—T (¢ 6) 2
10 ]7803-10068 Tube Fa—7 (¢6) 2
11 ]7803-10055 Tube Fo—7 (¢6) 1
12 ]7803-10067 Tube Fao—7 (¢6) 1
13 ]7803-10037 Tube Fa—7 (¢ 10) 2
14 17803-10040 Tube Fa—T7 (¢10) 2
15 }7803-10038 Tube Fa—T ($10) 1
16 |7803-10041 Tube Fa—TF (¢10) 1
17 ]7803-10036 Tube Fa—7 (¢ 10) 1
18 }7803-10039 Tube Fa—T (¢ 10) 1
19 }7803-10057 Tube Fa—7T ($6) 1
20  |7803-10069 Tube Fa—T (¢ 6) 1
21 |7803-10048 Tube Fo—"7 (¢6) 1
22 |7803-10062 Tube Fa—"7 (¢6) 1
23 |7803-10043 Tube Fa—77 (46) 1
24 |7803-10060 Tube Fm—"7 (46) 1
25 |7803-10045 Tube Fa—7 (¢6) 1
26 |7803-10061 Tube Fa—7 (¢6) 1
27  [7803-10047 Tube Fa—7 ($6) 1
28 |7803-10051 Tube Fa—7 ($6) 1
29 |7803-10046 Tube Fa—7 (96) 1
30  }7803-10042 Tube Fa—7 (¢6) 1
31 |7803-10053 Tube Fo—7 (¢6) 1
32 |7803-10044 Tube Fa—T (¢6) 1
33 |7803-10058 Tube Fa—7 (¢6) 2
34  |7803-10059 Tube Fa—7 (¢$6) 2
35 |7803-10033 Tube F2—7 ($12) 1
36 }7803-10034 Tube Fa—7 ($12) 1
37 ]7803-10032 Tube Fa—7 (¢12) 1
38  17803-10031 Tube Fa—T ($12) 1

-171 -



D1067

81 S
= —_
) [ W Y o [ o [ o o [ o [ o |

G211v130 4
o0

LE b

i
a11v13a

9011

cE
AN

\vm

oo

€2

02
I
2z “
veo  811V130
e \
B\ 23\ o

L1IV1I0 ¢
530 e
ve” Y '
OB
N 911Vv13d
v \./m.

€c

sz, VI1IV13Q

\

Se

Ll

12 4

82 311v130

/ R
(4ayser 1207 € | 80
(ras35) 2| ol //\4
il /

Gl ©

8€

ve

-172-



Air Piping / ZERTFERE

Air Piping Parts / ZERERCEHEES D1067
INI\?(?X Parts No. Parts Name BB Remarks (f#%) (Q@g)
01 |E60-17-01-3 Compressor aryFLyP— 50HZ 1
02 E60-17-02-3 Compressor A 60HZ 1
03 320-016. 1 Nipple E V% 1
04 7803-10016 Valve R~V 1
05 7803-10011 Joint YaA b 5
06 7803-10035 Tube Fa—7 1
07 7803-10017 Joint JaA b 2
08 7803-10018 Air Filter TT 7 AL IVH 1
09 7803-10019 Bracket 7Z kb 2
10 7803-10020 Regulator L¥al—#F 1
11 7803-10023 Plate 7L— k 1
12 117-408 Screw E 4
13 [180-108 Lock Washer NEPH R 4
14 7803-10021 Valve R 1
15 |7803-10022 Silencer $4 LY 1
16 7803-10025 Nipple =T 5
17 7803-10012 Joint aA vk 2
18 7803~10015 Silencer YA LY 8
19 7803-10008 Joint CaA vk 4
20 7803-10007 Plug v 4
21 |117-365 Screw Y 8
22 180-106 Lock Washer S ES 8
23 |7803-10005 Bracket A 4
24 D-1-02 Plug 755 12
25 7803-10002 Manifold Assy < =7—/\ NAssy 2
26 7803-10024 Joint YaAf b 3
27 7803-10001 Manifold Assy < =75 —/V KAssy 2
28 7803-10020A Air Control Parts Assy [&A ¥ a%¥x (07~15) 1
29 7803-10002A Valve Assy 73V 7 Assy 1
30 7803-10001A Valve Assy 73V 7 Assy 1
31 7803-10001B Valve Assy 23V 7 Assy 1
32 7803-10002B Valve Assy 73V 7 Assy 1
33 7803-10070 Manifold <=k —/L K Included in 27 =
34 7803-10071 Solenoid Valve JVv ) A KT Included in 27 -
35 7803-10072 Connector EEY Included in 25, 27 -
36 7803-10073 Manifold < =FR— VK Included in 25 -
37 7803-10074 Solenoid Valve IV ) A R T Included in 25 =
38 320-506 Joint PEEEA NEW Type 1

-173 -




D1068

L]

16 (pssn
17 tPssh)

19
23

22
21

g
O
o7

~174-

T T
o T2
s s
82

M~ —u0
o —0O
v

\

e
i
N




Lubricant Piping / HEEE

0il Piping(0P-S) / A L ELE (OP-S) D1068
\J
INII\??X Parts No. Parts Name R na Remarks ({#3%) Qty

01 118-510 Screw S 24
02 7805-05031 Bracket 7F4r b 4
03 7805-05025A 0il Pipe Joint Assy FA A F1 2 Assy 4
04 117-532 Screw E 8
05 184-105 Flat Washer HFH 3 11
06 7805-18007 Bracket 754w b 4
07 7805-18006 Bracket 750w b 2
08

09 5805—-05038 Bracket 7 F 4ok 4
10 7805-05030A 0il Pipe Joint Assy A A N~A T3 Assy 1
11 |117-520 Screw xR 3
12 7805-05026A 0il Pipe Joint Assy FA N~A T Assy 1
13 |5805-05033 Bracket T vk 5
14 5805-05026 Plug 757 PAN3. 2 -
15 5805-05028 Sleeve A —7 PB3. 2 -
16 5805-05023 Nipple A PSSO -
17 5805-05024 Nipple =y PN PSS1 -
18 D-140-18 Plug v PG8 ~
19 5805-05030 Nipple =7 PD101 -
20 5805-05032 Elbow T )UR— PH6 -
21 5805-05027 Sleeve A Y —T PB6 -
22 |p-140-13 Plug 757 PA6 -
23 5805-05029 Nipple Eii PD110 -
24 7205-05047 Pipe (AT ¢ 3. 2 X 1000mm -
25 7205-05048 Pipe AT ¢ 6 X 2700mm -
26 7805-05051 Bolt VN BWQ-F0029~ 5

-175-




8c
L2
92
G2
61
81
Lt
v
91
(43yseq) GO
(r24236) G |
(r2438) { o
01

€0 vy papn)au|

(4oyseq) G

(R8338) 0
€0

p

20

(re42g) | 0

D1069

(Jeyseq)g o
?.._umvm i

8¢ 62 6¢g
Y A LA\ -
iy e el Rl 2
A SIS Cl R R | S VI NN | S S| S B SN
’ 1 .—. H N T - . - ) -H - )
O IO | L. S I | - ! el iJ Ui i JLfiJ 3
. S 4] i ,
(sousep) G0 0E - .w
{ea35) G | -d0 o1 ) ot o S0 (01
DN. H (r0335) G | <
R ~\\ lla 3 ° ol
ol se €E Ui papnjouy
A A 2 Syry/ GG Y \VE
e \ ve _._ N\ .
(o 2 2 LA} — y
g | 7% ) o 22 /. K :
\ / vi e \
) LE
p ! ¢l Ul papnjau| / /
Dal 0O DalN O
o 5 €0 v papnjou| 5 Ll
60 bl
S0 5 ?_A”””““W =11] 5 €1 5 el
(sousen) g 0 vo (ayssa G 0
0 (R0398)p 0 Q €1 €0 3 (ra328)7 0 3
N — H H mm H
] [ ]
L0 20 20 20
90
V1lIvi3d

s

6
8v
“ M/:S& Sy
Ly \l
vy

0ssd) G
19844 _._

11 2°€P
<]

o

0s

-176 -



Lubricant Piping / HBEZE

0il Piping (NOP-S) / & /JLEZE (NOP-S) D1069
t
INII\?fX Parts No. Parts Name EBdnA R Remarks (f#%) (Q@tﬁy:}
01 |118-510 Screw EA 46
02 7805-05032 Bracket T34k 4
03 7805-05028A 0il Pipe Joint Assy FANVINA T3 U Assy 2
04 |117-532 Screw XY 16
05 184-105 Flat Washer B H F 22
06 5805-05033 Bracket 7547 v b 4
07 5805~05034 Bracket 754 b 4
08 7805-18013 Bracket 757 v b 1
09 7805-18014 Bracket 75y b 1
10 5805-05038 Bracket 7547 v b 9
11 7805-18010 Bracket 75k bk 3
12 7805-05029A 0il Pipe Joint Assy ZA A F L Assy 1
13 7805-18008 Bracket 75y b 3
14 7805-18009 Bracket T4 b 2
15 117-520 Screw P 6
16 7805-05030A 0il Pipe Joint Assy A A NVNA 1 Assy 1
17 5805-05001 0il Pump AANKT 1
18 7805-05024 Bracket 75> b 1
19 7805-05030A 0il Pipe Joint Assy FA VNA F1 U Assy 1
20 7805-05030A 0il Pipe Joint Assy A=A JvNA J3 Assy 1
21 117-510 Screw B 4
22 180-105 Lock Washer NRRPFHF 4
23 7805-18005 Cover Fg 73— 1
24 7805-18004 Cover H 73— ~BI-G0034 1
25 7805-05058 Joint CaAfh 1
26 7403~-07006 Bottle AR kL 1
27 7805-05047 Bracket 755 v b 1
28 7405-05025 Band ava 1
29 52F01-023 Stud RZ > F 1
30 52D05-011 Joint JaA b 2
31 7803-10008 Joint YaA vk 1
32 7805-05054A 0il Pipe Joint Assy FA A 1 /Assy 1
33 7805-05027A 0il Pipe Joint Assy A A IVvNA J3 2/ Assy 1
34 7805-18012 Bracket 754 vk 1
35 |7805-18011 Bracket TI v b 1
36 |5805-05013 Bracket 754 v b 1
37 7805—-05051 Bolt RV b 1
38 7805-05059 Tube Fa—7 1
39 7805-05050 Tube Fa—7 1
40 7805-05048 Tube Fa—7 1
41 7805-05039 Tube Fa—T7 1
42 7805-05049 Tube Fa—T7 1
43 |5805-05026 Plug 757 PAN3. 2 -
44 5805-05028 Sleeve AY—7 PB3. 2 -
45 5805-05023 Nipple =) PSSO -
46 5805-05024 Nipple =)V PSS1 -
47 _ |D-140-18 Plug 757 PGS -
48 5805~-05029 Nipple =T PD110 -
49 5805-05027 Sleeve A —7 PB6 -
50 D-140-13 Plug 757 PA6 -
51 7205-05047 Pipe AT ¢ 3. 2 X 1000mm -
52 7205-05048 Pipe i ¢ 6 X 2700mm -
53 7805-05060 Joint TaAf v bk PH4-M6 X 1. 0 New Type 1
54 5805-05025 Plug 757 PA3. 2 1
55 7805-18203 Cover B s3— BI-G0035~ 1

-177-




D1070

-178 -



Lubricant Piping / JHE®

Grease Piping(0P-S) / 7'V AE 4 (OP-S) D1070
t
INI\I?fX Parts No. Parts Name Hahsk T Remarks ({&%) (%tﬁ)—

01 7805-05017 Tube Fa—7 ¢4 2
02 7805-05019 Tube Fa—7 ¢4 1
03 7805-05021 Tube Fa—77 ¢4 1
04 7805-05023 Tube Fa— ¢4 2
05 |7805-05014 Pipe Band ISATNUE PZ14 5
06 [118-510 Screw E 5
07 7805—-05009A Joint Teaminal Assy — 2 JLAssy (11~14, 17, 18) 1
08 7805-05016 Tube Fa—7 ¢4 1
09 7805-05020 Tube Fa—7 ¢4 2
10 7805-05009B Joint Teaminal Assy — I J )L Assy (11~14, 17, 18) 1
11 7805-05013 Hose Joint H—RAVaAf vk AL4 -
12 D-140-14 Plug v =
13 D-140-17 Sleeve AY—7 -
14 7805-05009 Joint Teaminal Z—3IF ) 2
15 117-531 Screw B 4
16 180-105 Lock Washer NEYHF 4
17 323-101 Grease Nipple Y A=) -
18 7805-05012 Nipple =) PD4-M6X1.0 -
19 7805-05011 Flexible Joint YaAf b S4M6 X 0. 75 -
20 7805-05010 Nipple =7 -

-179 -




D1071

(~BW-E0028)

.
E
(BWQ-FQ0029~)

23
24

P
[
1

\.

04 (Screv)
05
)
J
\ &2
\1
il

f o
‘\\
/]
A1
==
(035)
22
19

J60)
3
=
T
18
20 E_‘ I I
©

—
LJ
Y O
- O
\//°L\
O
—\¢ o
-
) ()
J
\——te o}
®

- m - ) _J \_:
Q o © C--—L,---d WP [, N g S
ANEANEAN —

16 {Lock Vacher)

|15 (Screw)

Te
L
®

ﬁ/”

1

0 4(Screv)
05
0
18

/ 04 (screv) /
05

-180-




Lubricant Piping / jHMEZE

Grease Piping(NOP-S) / 7'V RE2% (NOP-S) D1071
L.
INI\I?SX Parts No. Parts Name # 4 B Remarks ({§%) (Q@%y:)
01 7805-05021 Tube Fa—7 ¢4 4
02 7805-05018 Tube Fa—7 ¢4 1
03 |7805-05022 Tube Fa—7 ¢4 2
04 118-510 Screw B 5
05 7805-05014 Pipe Band R TN K PZ14 5
06 7805-05008A Joint Teaminal Assy — 3 -} )LAssy (11~14,17, 18) 1
07 7805-05016 Tube Fa—7 ¢4 1
08 7805-05015 Tube Fa—7 ¢4 1
09 7805-05020 Tube Fa—T ¢4 1
10 7805-05008B Joint Teaminal Assy & — 3 F )L Assy ~BWQ-E0028; (11~14, 17, 1§ 1
11 7805-05013 Hose Joint F—AVaAfk -
12 D-140-14 Plug 757 -
13 |D-140-17 Sleeve AY—7 -
14 }7805-05008 Joint Teaminal F—3IF)N 2
15 117-531 Screw 2y 4
16 180-105 Lock Washer ISP AR 4
17 {323-101 Grease Nipple TYVA=T)v -
18 7805-05012 Nipple = 7N -
19 7805-05011 Flexible Joint VaAfh -~
20 7805-05010 Nipple =) -
21
22 7805-05023 Tube Fa—T7 BWQ-F0029~ 1
23 7805-05061A Joint Teaminal Assy & — 3} VAssy BWQ-F0029~ 1
24 7805-05008C Joint Teaminal Assy — 3 J/VAssy BWQ-F0029~; (11~14, 17, 1§ 1

- 181~




Old Type New Type
B452 B452A | B452 B452A
8] D2015 | D1093 | D1093

OLD TYPE
(~BI-G0034)

-182-




Base Frame / Xy K+« 7 b —.A

Base Frame / Xy K - B§& D1072
\l
INII\?fX Parts No. Parts Name A Remarks ({#%) (%g)_
01 122-765 Screw xY 24
02 |7805-04030 Slip-resistance Tape AAY R R 1
03 7805-04031 Slip-resistance Tape A R A 3
04 7805-04032 Slip-resistance Tape A~_Y R 1
05 7805-04019 Plate 7L — b 1
06 7805-04020 Plate 71—k 1
07 780504021 Plate 7 L— b 1
08 117-465 Screw E 4
09 {180-108 Lock Washer NEYFHE 36
10 184~108 Flat Washer HH xR 4
11 7805-04027 Bracket 75y b 1
12 117-620 Screw L 8
13 [180-112 Lock Washer RNEFHF 8
14 7805-04028 Bracket 7547 v b 1
15 170-108 Nut + v b 32
16 1117-470 Screw Ry 32
17 ]7805-04022 Bracket 775 v b 4
18 7805-04015 Step 784 1
19 7803-01002 Frame 7 L—UI 4
20 |117-635 Screw E 16
21 180-412. 1 Conical Spring Washer P T NRPH R 16
22 7802-01002 Frame 7 L—h 1
23 7802-01010 Spacer A — 0ld Type 2
24 7802-01004 Frame 7L —Ah 1
25 117-636 Screw XY 6
26 118-370 Screw Y 4
27 7805-01004 Stopper A R - 4
28 7803-01001 Frame T L—h 4
29 7802-01001 Frame 7 L—.h 1
30 7802-01003 Frame 7 L—A 1
31 117-360 Screw x Y 6
32 li17-718 Screw Y 14
33 |180-116 Lock Washer PSR FH R 14
34 D-139 Liner A 12
35 170-120 Nut + v b 10
36 7805-01003 Screw FY 10
37 7805-04008 Dust Pan LS AN 2
38 7805-01001 Bed ~y KN 1
39 |7805-04025 Bracket 777y b 1
40 7805-04016 Plate FL— b 1
41 7805-04017 Plate 71— bk 1
42 7805-04018 Plate 7 L— b 1
43 7805-04026 Bracket 754 v b 1
44 7805-04029 Slip-resistance Tape AR R A 1
45 ]7805-04014 Step T7i¥A 16
46 170-112 Nut J v b 16
47 7805-04024 Adjust Bolt T V% A MRV B 8
48 0T-7-55 Taper Pin T = 8
49 7802-01014 Spacer AR R—H New Type 2
50 7802-01015 Spacer A= New Type 2
51 7805-04036 Shaft ¥ 7 b Option 2
52 117-572 Screw 3y Option 8
53 7805-04037 Collar HT— Option 4
54 7805-04039 Tape 55— 120mm X 6800mm 1

-183 -~




CE

0ld Type [New Typel Oid Type| New Type
B452 o D1094 | D3001 | D3013
B452A | D2016 | D1094 | D3001 | D3013

DETAIL G

37
38 40
é y 433
14
X 41

Q

3

39
42

DETAIL H

DETAIL D DETAIL E

~184 -




Cover Section / B/ /3—&

Cover (OP-S) / IEfi% /3— (OP-S) D1073
)
INI\?(?X Parts No. Parts Name T2y Remarks ({#E) (Q@gﬂ
01 7805-02030 Bracket T5h v b 8
02 [117-365 Screw LA 20
03 180-106 Lock Washer REIFHF 56
04 7805-02029 Cover F1 73— 4
05 7805-02012 Cover H 73— 3
06 7805-02001A Cover Assy H/3—Assy 1
07 117-381 Screw xRy 31
08 7805-02013 Cover F1 78— 1
09 7805-02004 Cover 73— 1
10 7805-02009 Cover Fj 73— 1
11 7805-02006 Cover Fp 78— 1
12 145-510 Set Screw FARY 4
13 7805-02021 Collar H T — 4
14 7805-02096 Cover H 73— 4
15 180-104. 01 Lock Washer IRRPH R 8
16 125-656. 01 Screw xY 8
17 117-365. 01 Screw 4 39
18 7805-02092 Cover H 73— 1
19 F3-144-02 Hinge [ 2
20 170-106 Nut + v b 4
21 125-758 Screw E 8
22 7805-02019 Stud AE R 39
23 7805-02008A Cover Assy F1 73—Assy 1
24 7805-02002A Cover Assy #1 /3—Assy 1
25 7805-02005 Cover F 73— 1
26 7805-02003A Cover Assy 71 73—Assy 1
27 7805-02007 Cover H) 78— 1
28 7805-02078 Cover 73— 1
29 l125-660 Screw E 8
30 180~104 Lock Washer IXRY AR 8
31 6705-02283 Bracket 75y b 1
32 122-060 Screw B 4
33 180-103 Lock Washer NEFH R 34
34 |184-103 Flat Washer FHR 29
35 E10-30-3 Limit Switch U3y MNRAF 6
36 184-106 Flat Washer W H xR 2
37 117-510 Screw Y 2
38 180-105 Lock Washer 2R HF 2
39 6705-02330 Base AR R 1
40 125-608 Screw 2V 2
41 F3-145-01 Magnet <73y b 1
42 170-103 Nut F o b 14
43 7805-02016 Bracket 5y b 2
44 117-362 Screw Y 30
45 125-618 Screw D 12
46 7805-02015 Bracket 754y b 2
47 125-606 Screw R 20
48  {H12-32-3 Roller Catch o—7%yoF 5
49 7805-02014 Bracket 754y b 3
50 7805-02025 Bracket TS5y b 4
51 ]7805-02028 Bracket TSy b 3
52  |7805-02026 Bracket 75y b 1
53 7805-02097 Cover F 78— BW-8G013~ 1
54 117-465 Screw E 4
55
56 7805-02102 Plate 7 L—k 1
57 125-656. 01 Screw i 4
58 |184-104.01 Flat Washer FHR 4
59
60
61

-185-




D1074

[
DETAIL E

DETAIL A

DETAIL B

DETAIL C

- 186~

/_| CE

New Type

B452

Old Type |New Type| Old Type
Q D1095 I D3002

D3014

B452A

52017 | D1095 | D3002

D3014




Cover Section / H/3A—if
Cover (NOP-S) / IETE & /3— (NOP-S)

D1074

1
INI]\?SX Parts No. Parts Name EREnA R Remarks ({#%) (Qﬁ g)

01 7805-02042 Stud AF oK 1
02 180-110 Lock Washer INRPFH R 8
03 117-560 Screw EYa 2
04 7805-02047 Cover F1 73— 1
05 117-365 Screw E 20
06 7805-02036 Cover F3 73— 1
07 7805-02075 Bracket 754k 1
08 117-555 Screw 3 4
09 117-381 Screw Y 22
10 7805-02040 Cover H 73— 3
11 7805-02041 Cover Jj 73— 4
12 122-060 Screw Y 12
13 7805-02039 Cover H) 78— 1
14 117-380 Screw E 2
15 7805-02070 Cover F 73— 1
16 7805-02084 Stud AE K 1
17 170-110 Nut J v b 1
18 7805-02093 Stud A& R 1
19 184-110 Flat Washer W H % 5
20 |7805-02072 Bracket 75> b 1
21 117-570 Screw 2 4
22 117-365. 01 Screw Y 24
23 7805-02034A Cover Ty 73— 1
24 7805-02056 Stud AE K 3
25 |7805-02048 Bracket T v b 1
26 7805-02071 Hinge |4 2
27 7805-02038 Cover Fj 78— 1
28 7805-02055 Stud YA 18
29 7805-02035 Cover 3 28— 1
30 7805-02032 Cover F 73— 1
31 7805-02033 Cover F1 78— 1
32 125-656. 01 Screw E 24
33 180-104 Lock Washer Sy e 40
34 170-104 Nut F v b 32
35 184-104 Flat Washer W HF 10
36 |7805-02085 Bracket 7Z4 v b ~BWQ-E0028 4
37 |122-068 Screw g 16
38 ]7805-02086 Bracket 754 v b 4
39 180-106 Lock Washer IR A F 8
40 780502080 Bracket 754 b 1
41 117-512 Screw EX% 2
42 7805-02081 Bracket 754y b 1
43 117-410 Screw E 6
44  1170-103 Nut ya A 6
45 180-103 Lock Washer ks 30
46 |184-103 Flat Washer B H % 27
47 125-618 Screw E 6
48 7805-02082 Cover 78— 2
49 |7805-02051 Bracket 7545 v b 1
50 125-606 Screw % 24
51 H12-32-3 Roller Catch 2—5 %%y F 6
52 7805-02050 Bracket 754 b 1
53 7805-02049 Bracket 754 v b 1
54  |F10-30-3 Limit Switch Uiy bRA vF 3

- 187~



B452A
D2018

B452

0]

D1075

- 188 ~



Cover Section / H/X—Ef

Gear Cover / ¥V h/3— D1075
INI\?;EX Parts No. Parts Name B BR Remarks ({##%) Qty
01 7805-02069 Gear Cover Xy /8~ 2
02 7205-04017 Scale AEY N 4
03 118-510 Screw X 10
04 7805-02062 Gear Cover X H— 2
05 117-532 Screw 4 4
06.  |7805-02068 Gear Cover XX = 2
07 7805-02061 Gear Cover Xy A N— 1
08 7805-020568 Cover 77 73— 1
09 7805-02059 Stud AE R 1
10 [180-106 Lock Washer SRFEHR 9
11 117-360 Screw S 5
12 52F05-087 Cover H1 /73— 1
13 |7805-02087 Gear Cover X/ S— 2
14 117-531 Screw Y 24
15  |7805-02067 Gear Cover XY i 8— 2
16 7805-02076 Gear Cover X B 8— 1
17 7805-02077 Gear Cover X H = 1
18 7805-02063 Gear Cover X H— 2
19 7805-02066 Gear Cover X 0 X— 2
20 7805-02065 Gear Cover ¥ H/N— 1
21 7805-02064 Gear Cover X N — 1
22 7805-02079 Belt Cover ~Ju bk F3— ~BW-E0023, 26~28 1
23 7805-02083 Stud RAF R 1
24 117-358 Screw Y 4
25 7805-02690 Belt Cover ~JU b 3— BW-E0024, 25, -F0029~ 1

- 189 -




CE
01 076 Old Type [New Type| Oid Type| New Typg

B452 o D1096 | D3003 | D3015
B452A Q D1096 | D3003 | D3015

07.08
21.22

NOP—Side

03.04

21.22

24

05.06
OLD Type

13
AR £ AL X
VY X @9]
g % 7
() N EBRRSLASTT IO % FERAAENEBGSY
(2) RELEREBTD, LR AEwiEFELTE 09
2 1 SRR LRIBNGY FERLRTRIBALY agoBhsy
1 9 BEPUEEHT L [ SR (2 SELNDUE
AWARNING 01 05
CAUTION I
o b . JEEa [AANG
AAAAA ADJUSTHERT i ahbh A

03
LAWAFINING! [ACAUTION| ZEEE@%
= o B [a5
_ A -
.@ :(l“t’.l‘luh " E.‘.'."n::a.".'.: m: {hed ::""' Weinh ous bnad
02 04 06

08
24

-190 -




Cover Section / H /35—

Label and Name Plate / £§#% D1076
\J
INII\I)SX Parts No. Parts Name B in A R Remarks (%) (Q@g)
01 7305-04026 Label F )V Japanese 20
02 7405-04016 Label 7 ~v English 20
03 7305-04028 Label Z~)v Japanese 2
04 7405-04018 Label 7~ English 2
05 7305-04027 Label aald Japanese 1
06 7405-04017 Label =)V English 1
07 6805-04038 Label F )b Japanese 1
08 7605-04006 Label F L English 1
09 7405-04021 Name Plate AA X 1
10 7805-04013 Name Plate AA 23 For B452 1
11 7805-04012 Name Plate AA N 1
12 7805-04009 Name Plate AA N 1
13 7805-04010 Name Plate AA 3 1
14 7805-04011 Name Plate AA R 1
15 7205-04003 Name Plate AA N 1
16 7805-04034 Label 7 )L Japanese 1
17 7805-04035 Label 7~ English 1
18
19 6905-04057 Label A% Japanese 4
20 7405-04019 Label 5~V English 4
21 7205-04051 Label Z -~V Japanese 8
22 7205-04050 Label Z~)v English 8
23 7805-04038 Name Plate AA NV For B452A 1
24 4210-06057 Label Z )V 2

-191-



D1077
NOP—Side

-192-




Cover Section / K /3X—¥f

Paper Guide / #|&¥ A K D1077
INI]\I)SX Parts No. Parts Name AT Remarks ({§#) (Q@tégys )
01 117-575 Screw 3y 8
02 184-110 Flat Washer W R 8
03 7802-12053 Paper Guide HA R 7
04 7802-12055 Bracket T4y b 1
05 E26-74-3 Sensor B oh— 1
06 180-103 Lock Washer PR H R 2
07 125-615 Screw E 2
08 117-365 Screw EP 5
09 180-106 Lock Washer RS e 13
10 7802-12054 Plate ZL— |k 1
11 ]117-360 Screw XY 14
12 7802-12035 Spreader AT — 2
13 7805-10004 Screw R 2
14 [180-408 Conical Spring Washer | F _RXH¥F W% 2
15 184-108 Flat Washer B H R 2
16 183-183 Roll Pin o—JLE 4
17 7805-10003 Bracket T T4 b 2
18 7805-10002 Bracket TZh b 2
19 117-508 Screw E 2
20 |180-405. 1 Conical Spring Washer  |# 5 % H¥H X% 2
21 101-366 Screw E% 4
22 7805-10001 Paper Guide HA R 4
23 7805-10005 Shaft Y¥7 b 1
24 7805-10006 Shaft ¥ 7 b 1
25 7805-10007 Plate Spring A H R 4
26 7802-01008 Spreader AT 1
27 180-112 Lock Washer 230 H R 10
28  |117-635 Screw B 10
29 7805-10011 Paper Guide HA K 5
30 122-110. 01 Screw B 25
31 {7805-10008 Shaft Ly Tk 2
32 180-406. 1 Conical Spring Washer BT REXFEHR 2
33 117-382 Screw 2y 2
34 117-370 Screw 4 4
35 7805-10023 Bracket T Z 4k b 2
36 170-108. 01 Nut F v b 2
37 [180-108. 01 Lock Washer S 2
38 X16-36-3 Pin = 2
39 7805~-10029 Holder VA — 2
40 [180-105 Lock Washer REPHFR 2
41 125-708 Screw E 2
42 7805-10024 Bar A 1
43 7805~10012 Paper Guide HA K 5
44 7805-10025 Bar 78— 1
45 7805-10009 Shaft ¥ 7 b 1
46 7805-10030 Screw Y 1
47 H16-09~3 Knob v 1
48 7802-01007 Spreader AT — 1

-193-






Cover Section / H/3—%f

Paper Guide / A A K D1078
\J
INI\]?SX Parts No. Parts Name EREh Remarks ({§%) (Q@;ﬁyg )
01 117-635 Screw 32T 14
02 |i80-112 Lock Washer REFHXR 14
03 117-382 Screw ES 4
04 [180-106 Lock Washer NEFH R 8
05 125-708 Screw E 18
06 |180-105 Lock Washer R 20
07 |7805-10018 Thumb Y3 8
08  ]7805-10022 Plate 71—k 8
09 ]7802-01009 Spreader 25— 3
10 ]7805-10020 Spreader AT — 2
11 |7805-10014 Paper Guide HA R 4
12~ |7805-10013 Paper Guide HA R 4
13 |7805-10028 Pin =% 2
14 }7805-10029 Holder RV H— 2
15 [7805-10010 Paper Guide HA K 5
16 }122-110.01 Screw B 15
17 ]7805-10031 Bar 2R~ 1
18 |7805-10027 Shaft ¥ 7 b 1
19 7805-10030 Screw k4 1
20 |H16-09-3 Knob V3 1
21 |7805-10004 Screw o 2
22 180-408 Conical Spring Washer BT NXYH R 2
23 |184-108 Flat Washer Y H xR 2
24 ]183-183 Roll Pin o—LE 4
25 |7805-10003 Bracket 75y b 2
26 |7805-10002 Bracket 759 b 2
27 }101-366 Screw I 4
28  }117-508 Screw F T 2
29 1180-405. 1 Conical Spring Washer A S B 2
30 ]7805-10001 Paper Guide HAF 4
31 ]7805-10005 Shaft ¥ 7 b 1
32 ]7805-10006 Shaft ¥ 7 b 1
33 |7805-10007 Plate Spring A F XK 4
34 ]7802-01008 Spreader A F— 2
35 117-483 Screw E 2
36 180-408. 1 Conical Spring Washer Y5 XX H R 2
37 |M05-81-3 Retaining Washer M AFH IR 2
38 117-515 Screw % 2
39 ]183-205 Roll Pin o—L ¥y 2
40  |170-106 Nut F v b 8
4] 184-106. 001 Flat Washer B xR 12
42 F4-149 Brush Roller A 4
43 117-381 Screw B 4
44  |7805-10015 Bracket 75y b 4
45 |H-232-01 Thumb Screw V3 4
46 |NH-233a Plate 7L — b 4
47 180-104 Lock Washer RSN E 4
48  |117-410 Screw E 4
49 H-215 Spreader R T 1
50  |7805-10026 Bar 23— 1
51 7805-10015A Brush Roller Assy 75— Assy 4

-195-




NOP—Side

-196-



Cover Section / J1/3—%f

Safety Bar / &4&/3— D1079
INII\?SX Parts No. Parts Name bR Remarks ({#%) (Q@tifyi )
01 140-408 Set Screw MARY 4
02 7210-20089 Cam 71 b 4
03 E10-29-3 Limit Switch VIy bR oF 4
04 125-615 Screw E 4
05 180-103 Lock Washer RS 8
06 125-620 Screw 3y 4
07 117-365 Screw L 8
08 180-106 Lock Washer ISRYPH xR 9
09 7405-09008 Bracket TS5y b 4
10 184-103 Flat Washer W R 4
11 170-103 Nut J v b 4
12 181-406 E-Ring E—-V 7
13 184-108 Flat Washer FHF 4
14 5805-02005 Spring P24 4
15 5805-02007 Pin | = 4
16 145-506 Set Screw MXRY 3
17 5805-02008A Lever Assy L /3—Assy 3
18 7805-09007 Pin =V 4
19 7805-09008 Stud LY AN 8
20 7805-09002 Safety Bar TP r— 3
21 7805-09004A Lever Assy L /3—Assy 3
22 117-365 Screw B 8
23 7805-09003 Shaft ¥ T b 2
24 183-185 Roll Pin o—jLE 2
25 5802-07059 Collar BT 2
26 7805-09005 Link Uz 4
27 |184-106 Flat Washer HFH R 10
28 181-404 E-Ring E-V 7 10
29 7805-09001A Safety Bar T B R— 0ld Type 2
30 7210-20081 Pivot Pin =% 2
31 7805-09004B Lever Assy L \—Assy 2
32 181-410 E-Ring E—-V 7 3
33 7805-09006 Bracket 774y b 3
34 1180-405.1 Conical Spring Washer BT RPN R 2
35 117-510 Screw B 2
36 183-253 Roll Pin —L B 2
37 183-248 Roll Pin o—L Included in 38 1
38 7805-09018A Collar o= 1
39 7805-09016 Safety Bar T P = 1
40 125-662 Screw g4 3
4] 180~-104 Lock Washer RES P ES 5
42 7805-09017 Shaft ¥ 7 b 1
43 7805-09009 Link U 1
44 7805-09011 Pin =gV 2
45 7805-09010A Lever Assy L /X —Assy 1
46 117-370 Screw S 1
47 117-510 Screw % 1
48 180-105 Lock Washer 2R YH R 1
49 184-105. 3 Flat Washer HH R 1
50 224-0616. 01 Pin =g Included in 21, 31, 45 6
51 5805-02011 Pin | Included in 17,45 4
52 7805-09201A Bracket Ty b 1
53  |H01-21-3 Retaining Washer N A PR 2
54 117-406 Screw 3 2
55 7805-09203 Safety Bar T R— 1
56 181-010 C-Ring c—yv7 1
57 7805-09204 Guide Roller HA Fa—3 4
58 7805-09205 Spring ALYV T 4
59 7805-09202A Bracket TS5y b 1
60  }180-406 Conical Spring Washer Y5 NRYPH R 2
61 125-768 Screw E% 2
62 7805-09203A Safety Bar Assy 7 2B L —Assy (52~61)New Type 1

-197-




“CE

D1080 O | D3005

NOP—Side

OP—Side

- 198 ~




Cover Section / J 73—

Safety Bar / &g /3—

D1080

\J
INI?(?X Parts No. Parts Name Hansa T Remarks ({#%) (Q@téﬁys )

01 7805-09002 Safety Bar T 1
02 7805-09015 Safety Bar T B — 1
03 7805-09012 Bracket TIh v b 1
04 180~406. 1 Conical Spring Washer YT N FH R 3
05 117-365 Screw B 6
06 181-410 E-Ring E-V Y 1
07 7805-09006 Bracket 75y b 1
08 180-405. 1 Conical Spring Washer YT SR H R 1
09 117-510 Screw Y 3
10 7805-09004A Lever Assy L /3—Assy 2
11 |184-106 Flat Washer F AR 6
12 181-404 E-Ring E-Uy7J 6
13 7805-09009 Link V7 2
14 7805-09010B Lever Assy L /3—Agsy 1
15 180-106 Lock Washer 23R H R 4
16 117-370 Screw Ry 2
17 7805-09011 Pin |V 1
18 5805-02007 Pin | =V 2
19 5805-02005 Spring ATV T 2
20 184-108 Flat Washer P H R 2
21 181-406 E-Ring E-V/ 2
22 7805-09007 Pin | 2
23 7805-09008 Stud AF N 2
24 170-103 Nut F v b 1
25 1180-103 Lock Washer NEXYH xR 2
26 184-103 Flat Washer P H X 1
27 7405-09008 Bracket 777 b 1
28 140-408 Set Screw hARY 1
29 7210-20089 Cam N 1
30 E10-29-3 Limit Switch VIv AL YT 1
31 }125-615 Screw Y 1
32 125-620 Screw L 1
33 7805-09010A Lever Assy L3 —Assy 1
34 7805-09004B Lever Assy L /X—Assy 1
35 185-1212. 01 Collar HT— 1
36 7805-09014 Pin | 1
37 7805-09013 Link Uz 1
38 ]7805-09019 Bracket 777yt 1
39 224-0616. 01 Pin i Included in 10, 14, 33, 34 6
40 5805-02011 Pin | =g Included in 14, 33 2
41 180-105 Lock Washer RS 2
42 ]184-105.3 Flat Washer WH 2R 2
43 7805-09020 Tape F—7 8

-199-



—1 ce |
| © [ D3006

D1081 o7 z\l\/\@\\ 03(/)405 : ‘NQP—SIde

DETAIL B

-200-




Cover Section / B /°N—ER

Cover / 7us s ¥ D1081
INI\?EX Parts No. Parts Name LR Remarks (%) (Q@g)

01 7805-08031 Bracket 75 v b 1
02 122-160 Screw kS 8
03 6506-12031 Magnet D 2
04  |184-103 Flat Washer P H xR 8
05 ]180-103 Lock Washer NERPFH X 18
06 125-606 Screw E 8
07 181-408 E-Ring E-V 7 1
08 7805-08003 Pin | 1
09 7805-08027 Block Juayy 2
10 145-506 Set Screw rARY 2
11 7805-08112 Bracket 757 v b 2
12 |7805-08111 Magnet <7 x v b 2
13 125-708. 01 Screw ki 4
14 180-105. 01 Lock Washer 2R FH R 4
15 7805-08033 Cover F3 78— 1
16 129-32-3 Knob v 5
17 [180-105 Lock Washer RES LS 9
18 125-708 Screw P 9
19 117-360 Screw L 4
20 180-106 Lock Washer IRRPFH 10
21 7805-08122 Cover Hp 7N— 01d Type 1
22 7805-08034 Cover Jj 23— 0ld Type 1
23 7805-08061 Bracket 75w b 1
24 7805-08004 Pin | =V 1
25 7805-08032A Bracket 754> b 1
26 145-408 Set Screw FRARY 10
27 6510-20004 Cam 1 5
28 5805-02389 Bracket 75k b 2
29 E10-29-3 Limit Switch VI hRA T 3
30 125-615 Screw L 6
31 184-105 Flat Washer WA xR 4
32 117-365 Screw Y 6
33 7805-08107 Pin j g 2
34 7805-08110 Bracket 75y b 2
35 [184-106.01 Flat Washer HH X 8
36 125-765. 01 Screw FY 8
37
38 7805-08108 Spacer A A= 2
39 7805-08106 Hinge [P 2
40 7805-08105 Hinge [ 2
41 122-060. 001 Screw 3 40
42
43
44
45 7805-08102 Hinge vy 2
46 7805-08103 Spacer A= 4
47 7805-08043 Cover 73— 2
48 |125-608 Screw B 4
49 |7805-08059 Magnet < 7Ry b 2
50 7805-08218 Cover H)/3— 2
51 7805-08104 Nut + v b 4
52 7805-08109 Bracket 754 v b 2
53 7805-08114A Plate 71—k 2
54 7310-20050E Hinge [ 2
55 125-655 Screw E 4
56 [180-104 Lock Washer NRYFHF 4
57 7805-08115 Cover F3 73— 2
58 7310-20051 Spacer A ~—t 2
59 7210-20067 Spacer A R—H BW~8K032~ 1
60 5203-02091 Spacer A ~— 2
61 7805-08212 Bracket 754y b New Type 1
62 7805-08213 Cover B s3— New Type 1
63 118-515.1 Screw E New Type 4
64 7805-08215 Cover H 38— New Type 1
65 ]|7805-08214 Bracket 777 v b New Type 1

-201-




D1082

-202-

OP—Side




Cover Section / H/3—¥

Cover / 54 D1082
\J
INI]\I)SX Parts No. Parts Name BB FF Remarks (f§#%) (Qﬁtﬁy}
01 |125-618 Screw A 4
02 180-103 Lock Washer ISR H F 16
03 |125-612 Screw P 4
04 |E10-29-3 Limit Switch VIy hAA vF 4
05 |117-306 Screw B 4
06 |184-103 Flat Washer Y H 3 12
07  |117-512 Screw B 8
08  ]180-105 Lock Washer NEFHF 17
09 |7805-08101 Plate ZL— b 4
10 |7805-080934 Plate ZFL— b 1
11 |6510-20004 Can 1 B 4
12 |145-408 Set Screw rAXY 8
13 |7805-08095 Spacer A=Y 4
14 }7805-08090A Plate ZL— h 1
15 }7805-08119 Bracket Ty b 2
16 117-512 Screw Y 4
17 125~-606 Screw L 8
18 |6907-12054 Magnet <7 %y b 4
19  |607-51-1 Spring Pin ATV T HhAr 2
20  |183-245 Roll Pin o—L 2
21 lu11-39-3 Spring AFY T 2
22 |7805-08086 Pin =% 4
23 |183-153 Roll Pin oLt 2
24 223-0616. 01 Spring Pin 2SN T Hr Included in 25 2
25 |7805-080894 Lever L/3— 2
26 17805-08088 Cam 1 A 2
27 ]7805-08087 Hinge vy 2
28 |7805-08099 Nut F v k 4
29 |7805-08044 Cover Ty 73— 1
30 |7805-08081 Hinge vLY 2
31 122-060. 001 Screw R 48
32 7805-08045 Cover 3 73— 2
33 |7805-08080 Hinge [ 1
34 |7805-08078 Hinge v 2
35 ]7805-08100 Nut + v b 2
36 |7805-08046 Cover g 73— 1
37 117-530 Screw B 4
38 ]|7805-080844 Lever L R— 1
39 ]7805-08085 Pin 5% Included in 38 2
40  1183-155 Roll Pin T— 4
41 ]7805-08079 Bracket TS5k 2
42 |7805-080824 Lever LS— 2
43 |7805-08083 Link Uy 2
44 |181-406 E-Ring E-V 7 4
45  |7805-08092A Plate 71— b 1
46 |7805-08094A Plate 7L — b 1
47 7805-08098 Cover H 73— 1
48  |7805-08096 Bracket TS5y k 1
49 180-106 Lock Washer ISR PH F 4
50 [117-362 Screw P 4
51  |7805-08097 Bracket TTh b 1
52 |117-510 Screw EP% 4
53 |129-32-3 Knob Y3 1
54  ]125-708 Screw F 1
55  |7805-08123 Stopper A b o= 1
56 117-412 Screw B4 2

-203 -




CE
B452 | B452A | B452 | B452A
O [ D2019 | D3008 | D3008

OP—Side

19.20.67

-204 ~




Cover Section / H/3—f

Cover / ms5 7 & D1083
)
INII\?fX Parts No. Parts Name e Remarks (&%) (Q@;ﬁys )
01 6510-20004 Cam 71 I 12
02 145-408 Set Screw MARY 24
03 E10-29-3 Limit Switch VIy hAA vF 8
04 125-615 Screw E 8
05 180-103 Lock Washer NRFEH R 8
06 184-103 Flat Washer W% 8
07 5805-02389 Bracket 754 v b 8
08 125-708 Screw Y 32
09 180-105 Lock Washer NP AR 80
10 184-105 Flat Washer e 16
11 6808-08076 Spacer A—H 4
12 7805-08041 Cover H 7N 4
13 7805-08216 Nut J v b 24
14 122-060. 001 Screw Y 48
15 7805-08037B Hinge | 4
16 G09-09-3 Pin | =gV 8
17 4807-21022 Hinge |4 8
18 4807-21008 Hinge [ 8
19 7805-08040 Cover K 73— For 2P, 4P 2
20 7805-08035 Cover H 78— For 1P, 3P; ~BI-H0044 2
21 129-32-3 Knob V3 8
22 7805-08020A Plate S L—h 0ld Type 4
23 170-106 Nut + v b 16
24 180-106 Lock Washer IRRY X 56
25 122-060 Screw 3 8
26 117-362 Screw P 40
27 5208-01018 Pin | =g 8
28 7805-08029 Bracket AR 3
29 7805-08028 Pin | 8
30 |180-108 Lock Washer RNERFHE 8
31 170-108 Nut J > b 8
32 7805-08039 Bracket 754y b 4
33 |117-510 Screw g 16
34  |6905-08103 Magnet DAY 8
35 118-306. 1 Screw 4 16
36 |125-715 Screw R 0ld Type 8
37 7805-08022 Arm T — I 8
38 7805-08021 Spreader R T 4
39 7805-08036 Bracket 75y bk 4
40 7805-08019A Plate 7 L— b 4
41 184-110 Flat Washer e 4
42 7203-02065 Collar HT— 4
43 145-405 Set Screw rAXRY 4
44 |180-104 Lock Washer RNEFHR 10
45 117-410 Screw E 8
46 181-406 E-Ring E—-V7 10
47 184-108 Flat Washer W3 10
48 7805-08026 Pin =V 3
49 7805-08018 Guide HA K 4
50 |125-710 Screw Y 48
51 7805-08016 Cover H 73— 4
52 170-105 Nut + o b 16
53 7805-08017 Guide HA K 4
54 7805-08030 Pin | 8
55 7805-08025 Bracket 7549 b 16
56 7805-08023 Guide Bar HA B8— 8
57 324-308 0-Ring o—-V7 72
58 7805-08117A Link Assy U 27 Assy 1
59 181-404 E-Ring E-V7 2
60 7805-08116A Lever Assy L /3—Assy 2
61 7805-08118 Plate Spring A ZRR 1
62  |125-656 Screw R 2
63 7805-08126A Plate 7L — b New Type 4
64  |117-520. 01 Screw FY New Type 8
65 |180-105. 01 Lock Washer NEPHR 8
66 5203-02091 Spacer A— 4
67 7805-08217 Cover T3 23— For 1P, 3P:BIQ-10045~ 2

-205-




D1084

—"1 cE ]
[ O |

| D3009 |

NOP—Side

OP—Side

-206-



Cover Section / W /3—

Cover / Tus s % D1084
INI\?EX Parts No. Parts Name A Remarks ({%) (Q@g}
01 7805-08001 Bracket 75y bk 2
02 180-106 Lock Washer NP HF 6
03 117-362 Screw B 6
04 6506-12031 Magnet <z Xy b 2
05 184-103 Flat Washer W H R 4
06 180-103 Lock Washer NPT HF 6
07 125-606 Screw 32y 4
08 7805-08005 Cover F)I— 1
09 7805-08010 Cover H) 28— 1
10 6505-02061 Nut F v b 4
11 6505-02062 Nut J v b 2
12 }122-058 Screw Ry 16
13 125-615 Screw Y 2
14 E10-29-3 Limit Switch Vv hAA vF 1
15 5805-02389 Bracket T4k 1
16 ]184-105 Flat Washer P H R 2
17 ]180-105 Lock Washer SR PFH R 5
18 125-708 Screw A 2
19 145-408 Set Screw FARY 4
20 6510-20004 Cam b 2
21 7805-08218A Plate 7 L—h 1
22 7805-08014 Bracket TFh > b 1
23 184-106 Flat Washer HH 3 4
24 125-765 Screw E 4
25 7205-08031 Cushion Jyray 6
26 7205-08046 Screw A 6
27 7310-20050D Hinge [ 1
28 [125-660. 001 Screw E 12
29 7805-08216 Nut J > b 6
30 G09-09-3 Pin | 2
31 CK13-25 Hinge |4 2
32 G09-08-3 Hinge [ 2
33 7805-08002 Nut F > b 2
34 7805-08015 Bracket 754 v b 1
35 7805-08012 Cover Ty /N— 1
36 6705-08036 Plate VA 1
37 183-178 Roll Pin a—/)L¥ 2
38 125-706 Screw E 3
39 7310-20051 Spacer R ~—H 1
40 5203-02091 Spacer A ~S— 1
41 X10-29-3 Spacer AR - BW-D0019~ 16
42 {180-104. 001 Lock Washer RS 12

-207-




-208 -



Tools / TH

Tools / ITH D1085
\J
INI\]?EX Parts No. Parts Name AR Remarks (%) (Q@g]
01 B03-46-01-3 Screw Driver FJ A N— 1
02 B03-46-02-3 Screw Driver FTA /13— 1
03 |B03-50-3 Screw Driver NI A N— 1
04  |B03-32-04-3 Spanner P YAVA 1
05 B03-32-03-3 Spanner A3} 1
06 B03-32-02-3 Spanner AT 1
07 B03-32-01-3 Spanner AF 1
08 B03-32-1A-3 Spanner Set YA A 1
09 7805-04033 Spatula ~7 4
10 B03-36-01-3 Set Screw Wrench LiZ L 2. Omm 1
11 B03-36-02-3 Set Screw Wrench LAZVF 2. Smm 1
12 B03-36-03-3 Set Screw Wrench LFZVF 3. Omm 1
13 B03-36-04-3 Set Screw Wrench LiZVv.F 4. Omm 1
14  |B03-36-05-3 Set Screw Wrench LAZV.F 5. Omm 1
15 B03-36-06-3 Set Screw Wrench LiZVF 6. Omm 1
16 B03-36-07-3 Set Screw Wrench LAZ LT 8. Omm 1
17 B03-36-1A-3 Set Screw Wrench Set LAZLVFEY b 1
18 7802-04150 Handle eV % 2
19 7805-04237 Wrench | 1
20 5805-04041 Box Wrench Ry g ALV F 1
21 7205-04010 Box Wrench Ry 7 AL F 1
22 7205-04009 Wrench | 1
23 1256-715 Screw E 2
24 ]180-105 Lock Washer 2SR YH R 2
25 5802-17005 Grip VY 2
26 7802-04165 Pin =V 2
27 7802-04165A Gauge Pin - 2
28
29
30
31 |B03-47-3 0il Feeder T77%v 1
32  |K0G-30 Grease Gun TYAH 1
33 7405-04020 Water Feeder I XYY 1
34 |A07-40-3 Powder N H— 1
35 52D04-031 Can 7 For 0il 1
36 6003-09061A Can 5 For B.C 2
37  |K0G-56 Tool Box Y — VR 7 A 1
38 B23-01-3 Set Screw Wrench LHZLF 1. 5mm 1
39 |EB03-01 Screw Driver | N 1
40 B03-42-02-3 Wrench VT 3. 0mn  EE A a 1

-209 -




33—




Accessory / {185

Plate Paunchier / W/ /N F % — D1086
\J
INI\II)SX Parts No. Parts Name AR Remarks (/%) (Qﬁtﬁyﬂ
01 7820-21001A Lever | A e 1
02  |M02-38-3 Rivet Y~y b Included in 01 2
03 7820-21005 Name Plate AA N Included in 01 1
04 181-408 E-Ring E-Vv7 2
05 7820-21011 Shaft ¥ 7 b 1
06 |7420-21006 Bracket 757y b 2
07 7420-21022 Spring 2ATY T 2
08 7420-21007 Pin | = 2
09 7420-21016 Pin |V 4
10 7820-21014 Bracket 757y b 1
11 7820-21025A Puncher I Fy— (~8]) 1
12 7820-21034A Puncher R Fx— (8K~) 1
13 7420-21023 Cushion Jyirav 4
14 |117-525 Screw Y 8
15 7820-21031 Shim P t=0. 05 -
16 |180-106 Lock Washer SNERFHX 4
17 117-365 Screw D 4
18 184-105 Flat Washer e 8
19 }180-105 Lock Washer NEPA R 13
20 170-105 Nut T+ b 8
21 7820-21024 Table F—7 )V 1
22 |7820-21015 Bracket 7547y b 1
23 7820-21026A Puncher R F = (~8]) 1
24 7820-21035A Puncher IR T — (8K~) 1
25 117-412 Screw %Y 4
26 117-520 Screw Y 1
27 7820-21032 Stopper A Ry si— 1
28 7820-21033 Tray A 2
29 117-508 Screw E 4
30  |7820-21008 Register Bar VIR B —— 1
31 7820-21009 Register Bar VORAR — N 1
32 7820-21010 Marking Sheet < —% L —k 1
33 7820-21024A Puncher Assy 23 F ¥ —Assy 1

-211-




D1087

CE BEDBREARN
FEEDER SIDE OPERATION PANEL
O |p3oio OLD TYPE (~BI-G0034)
OP-SLB/AX 0 i 0
-SE®AR ! Fe=—o
OP-S UPPER PANEL (| , @ 0,

02

Q \E00 B

| |
NEE0 ]
be g: 2 @? \@/ o?? [}
01 p @ Q q A\
07 09 10 12 12 14 15 17
08 11 13 13 16
/ / I \ \ NEY TYPE (B1-60035~)
07 09 10 12 12 e T _____°
08 1 13 13 B\ :‘m I:ﬂ
28 ()| 'E00 &
BoR < Ben o)
07 08 10 12 12 14 15 17
08 11 13 13 16
OP-ST8®/ARW NOP-S/x 0
OP-S UNDER PANEL NOP-S PANEL
(o] o) (
20 04
30
O
EENOP-S/HAxN BEBOP-S/HXN BEBOP-SARW
DELIVERY NOP-S PANEL DELIVERY OP-S PANEL DELIVERY OP-S PANEL
05. 31 0LD TYPE (~BY-8K028) NEY TYPE (BY-BL034)
. 06 26
[oommm—N D S —
5 — Q 14
) o pe=— o
or_ OO | ARy [ [is
08 ) 1 ID 4 : 1]2
)] [1l4
| ofel Ji
09/"D @\'0 1 25 0ol 25
e B }-:T’D [:Illr_ ‘ P::J!qurﬁ//
i 1P2P3P4
:m m : ZU/QD:EDDD 20\ al T
aaaay Lﬁggg |
- | | g
faaaal '9 0000 ajaala
[ —
laaaalf 2 ——%% 2 %%
|
ﬂﬂﬂﬂ lﬁalﬁ\ lﬁgi;-zﬁeg%
' I'Ls\20 23_— ~~—_23 23_— [~—~—__23
la]a]al] ea” |l | Taa 20 ool | e
-
:_DD[L' e \23 23" 23
- 24 24 24 24

=212~




Electric Section / BRI

Operation Panel / ¥R{E/SF/L D1087
INI\]?fX Parts No. Parts Name BB ah A R Remarks (f#%) Qty
01 E48-34-1D-3 Operation Panel F_L—3 g 3RV 4
02 E48-34-1A-3 Operation Panel AL —3 g 8 F )N ~BI-G0034 1
03 E48-34-1E-3 Operation Panel F~_L—3 g RV ~BI~-G0034 4
04 E48-34-1F-3 Operation Panel F_R—a N ~BWQ-E0028 4
05 E48-34-1C-3 Operation Panel AL g RV ~BI-G0034 1
06  |E48-34-1B-3 Operation Panel AL —3 g RV 1
07 E45-01-03-3 Push Switch TV aARA F 10
08 |E12-54-3 LED LED 10
09 E45-07-03-3 Push Switch TV aAAf vF 10
10 E45-07-08-3 Push Switch P2 AR A vF 10
11 E45-07-09-3 Guard H—F 10
12 E45-07-04-3 Push Switch TV a AL vF 11
13 E12-58-3 LED LED 11
14  |E45-07-01-3 Push Switch Ty a AL vF 2
15 E45-15-01-3 Stop Switch AN TARA F 10
16 E12-59-3 LED LED 10
17 E42-68-01~-3 Circuit Board P—F >y FAR—F 1
18 |E13-95-08-3 Select Switch YLV bMARA T 3
19 |E42-70-01-3 Circuit Board P—Fv pR—F 1
20 E19-33-3 Switching Regulator | et e DC5V 2
21 E22-40-01-3 Volume RY =2—2h 1
22 E22-41-3 Knob V<3 1
23 E22-30~-3 Volume RY 2—h 4
24 E22-42-3 Knob A 4
25  |E42-69-01-3 Circuit Board F—F v FAR—F 1
26 E48-34-3B-3 Operation Panel AR —L g RNV 1
27 E48-34-3F-3 Operation Panel AR L— g 3RV BWQ-F0029~BI-G0034 4
28 E48-34-3A-3 Operation Panel ZFR_L— g RV BI-G0035~ 1
29 E48-34-3E-3 Operation Panel ZF_L—g YRV BI-G0035~ 4
30 E48-34-3F-3 Operation Panel AR — g R BI-G0035~ 4
31 E48-34-1F-3 Operation Panel AR —a RV BI-G0035~ 1

-213-




D1088

~BW-8G013 O
B¥P-8H015~B1-G0034(D1092
BI-G0035~ D109S
01 0! 01t 05 08
02 03 04 08 07 09 10 1

21
I:l t’ ™ < /
FUT FU2 FU3 FUZ FU5 CNTT_cnT?/| @ SIS -
2 — | z| [=
